PARTS MANUAL

Starke EcoMaxx Series
Rough Terrain

FD20RT4S-FD30ORT4S

Rev 2025

STARKE MATERIAL HANDLING GROUP

402 Allanburg Road « Thorold, ON L2V 1A4 « Canada
TOLL FREE 877-435-4352 /; )] /Aﬁ 2@

www.starkeforklift.com « info@starkeforklift.com




FOREWORD

1. This parts list is applied to the “ZHEJIANG GOODSENSE FORKLIFT COMPANY LTD”
FD20/25/30RTC4 forklift truck . It is intended for users to identi the name , number and
quantity of the parts replaced or repaired and to order them from the suppliers works .

2. When order parts , it is necessary to state the model of the forklift truck , its date of
manufacture and according to this Part List , to state the whole number , the whole name and
quantity .

3. Among the models of the forklifts truck :

=0 L

Q Lifting height : Code : 200, 300. 350
Height : 2m. 3m. 3.5m

Mast type : Normal mast(I)(K). Normal mast(I1)(M)
2-stage full free mast (Z). 3-stage full free mast (S)

Transmission type : Manual transmission(MT)
Hydraulic transmission (AT)

Engine model: KL1. X63. Y2. DS1. KMSI17.
S2/85

Driving type : RTC4

Weight Series : Code : 20, 25. 30
Ton : 2.0t 2.5t. 3t

FD: Rough Terrain Forklift

4. If there is any change, we will not notify.
5. Model application: Engine model and maximum capacity.
6. The following trucks are provided with corresponding engine.

FD20,25,30RTC4-KL1/KDI1903TCR engine
FD20,25,30RTC4-X63/4D32G31(IIl) engine
FD20,25,30RTC4-Y2/4TNE98 engine
FD20,25,30RTC4-DS1/D24VDM02-MFF06 engine
FD20,25,30RTC4-KMS17/QSF2.8T3NA60 engine
FD20,25,30RTC4-S2/S5/S4S-408/S4S-474 engine

Note: EX-A: Special parts made for the forklift trucks exported to US and Canada .

EX-B: Parts made for common forklift trucks markets .



GROUP INDEX

BRAKE CONTROL

MAST SYSTEM

HYDRAULIC SYSTEM

ENGINE SYSTEM

DRIVING SYSTEM

BODY SYSTEM

ACCELERATOR PEDAL

i ° ° g ?J} cD:CU}cO: 0
[Fenno M
A1)
8 9
=0
i ’ ¢ 5952050
ELECTRIC SYSTEM

STEERING SYSTEM




INDEX
L RN ENgine SyStem « « « + + + ¢ ¢ ettt 1
RENHLZEHE ENgiNe mount « « « « « « v v v v mm e )
I EI RS CoOlliNg SYStEm = + + ¢ = v v oo e e e ae e 14
PRI R 4% Fuel SYSEEIM = =+ ¢ # o s o o e et et e e 26
HE R0 EXDaustSyStem = « =« + + v v v v v e et 34
T BB RS Driving system s s e v e e e e e e e e e 46
FEENHE B 223 DIive UNIEMOUNE » =+ =+ =+ » o+ o v oo e o s o e aeae e 47
B DX ZhMF L Bl Front drive axle ASSTY * ot ttreeeeeee it 51
BT EVHH 48 Front final drive « « = =+ = = o o oo o oo oo m oo mnee e 55
TEHIB AR Leftbrake « « ¢ ¢ ¢ o o o v o o o v v ot ittt ittt 59
1 B A Rightbrake: = = =+ v o v v v o v e vt e it n s 61
=R G Steering system =« » ¢ s s s e s e e e e e 63
5 o] 2 Steering control = « + ¢ = s o o oo et e 64
[\ My 55 % a1 %6 S5 K Steering axle and steering wheel ass’y + + = o o o e e e e 66
Ja % YK Rear steering drive axle« « « + « ¢ o o o o v e oo oo 68
5 E U E AT Main Reducer = « + =« v oo v s o v m oo m e nneneees 74
U, HIZN RS0 Brake syStem  « « « = o o oo e e e 76
ITEHIE) 5 a9 Brake & inching control — « » « v v v v v e e e 77
(2RI Z]) Brake [EVer = « + = = ¢ o o v o oo e e e 79
i L R Body SyStem = » » + + v v vttt e e e e 81
ZEHR R FR FIame ass’y =+« + v v s+ttt e et e e 82
P E 224 Counterweight installation « « =« + « o v v v v v e e e e el 90
PLEJKMZE Hood. FloorBoard =« + + c v s o o v v oo e oo v e v oo oo 94
PITRS RN, Head guard ass’y « « « v v oo v v oo e e 08
2 s KU GE D) Cab assembly(optional) « « « v v e 106
AT TR Left door ASS’Y * ¢+ttt e et e ee e e 110
FIUT TR Right dOOrass’y « « « # ¢ v oo v v e oo et e e 112
. WRIE RS Hydraulic systeme = + « =+ ¢ = o o o ot oot e et et e et oot 114

?ﬁ}i?m ;Frﬁ 011 tank .................................. 115



I\

Ju~

WS ( — ) Valve control linkage (two-throw) = « =+ =+ = o v o o o v e 117

S (=) Valve control linkage (three-throw) « = =+« « =« + c v o o 119
B (PYF ) Valve control linkage (four-throw) « = =+« ¢« o v o o o o 121
WEEH K (T ) Valve control linkage (five-throw) « « + « =+ o o o v o v v e 123
WL & Hydraulic pipeling =+ + ¢ = v+ o o oo v o v v e oot ive e e 125
HERG Lifting SyStem  + ¢ = = s+ o o o e e et e et e e 141
[ T4E5E # R Gi (B A ) Hydraulic system mast(Normal mast KM) + « « + « -+« - 142
[ T22%E % R 40(= 71 4> H i) Hydraulic system mast(Full Free 3-Stage Mast KZM) 144
=R e BE B RS (GEAN) Hydraulic system attachments(Normal mast KM) 154
PY A i i B4 B R Gu(FE A ) Hydraulic system attachments(Normal mast KM) 157
=R iR)E R RS (= 114 H H) Hydraulic system attachments(Full Free 3-Stage Mast KZM) 160
U iR 8 B 280 ( =194 H 1Y) Hydraulic system attachments(Full Free 3-Stage Mast KZM) 170
e X EE(FEA M) Lift Bracket Normal Mast  « « = ¢ o o o o oo v oo oo o v v v vt e 180
e X R(=774 H i) Lift Bracket Full Free 3-Stage Mast + « + =« + « = =+« ¢« - 182
] ;J,g(gz[g Zﬂ) Mast (Normal mast KIM) « « ¢ =+« e o o v et v v e v i ve vt e 184
IT25(=754 H 1) Mast (Full free 3-stage mast KZM) = « + « = =+« e o v 0 v v v 186
WAL (FEAR) Lift Cylinder(Normal Mast KIM) « + « « + « o v v o v e o v v e 188

R AS TH i 6L (=754 © #1) Front Lift Cylinder (Full Free 3-Stage Mast KZM) + - - 192
Ja RS FH M EL (=15 4 H i) Rear Lift Cylinder (Full Free 3-Stage Mast KZM) - - - 196

A EL Tilt cylinder - « + + « o v v v v v v oo i e e e 200
HL/T R0 Electric SyStem  » =+ + v s o v v o oo e m e 204
IS 220 ElectriC SYSEM  + = ¢ = v v ot oo oo e om e tee e 205
FEBH  SCULChEON * = = = =+ =+ ot o s oo oo oo ot e i ettt 230

FRMH SCUtChEOn =+ = * = * =+ o o v ot o s oottt 231



— KIHLARSG

ENGINE SYSTEM



N — 7
LD FD20,25,30RTC4-KL1
Engine mount




RN 2 %

Engine mount

FD20,25,30RTC4-KL1

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 JB/T8870 Wi 80X 60 Clip 5
2 A30DK5-10100 TUESS Air cleaner 1
3 JB/T8870 IEfiE 64X 44 Clip 2
4 A30DK5-10002 HSEB  Hose, intake air 1
5 Y25B5-10002 SN Intake steel pipe 1
6 Y25B5-10001 B A Hose, intake air 1
7 A30BN5-10002 HASFEE  Hose, intake air 1
8 A30BN5-11000 FHHKDI1903TCR & sh#l Engine 1
9 A30BN5-10003 XU BE Fan seat 1
10 A30BN5-10004 420 HEAJH Fan 1
11 GB/T5783 B2k M6X20 Bolt 4
12 GB/T93 # 4% 6 Washer, Lock 4
13 GB/T97.1 “F-#6 Washer 4
14 GB/T5783 B2 4 M8X30 Bolt 4
15 GB/T93 #iE 8 Washer, Lock 6
16 GB/T97.1 “F-#48 Washer 6
17 Y25B5-10100L RENHLIEHLE Left engine support 1
18 GB/T5783 B2k M12X25 Bolt 6
19 GB/T93 FF 12 Washer, Lock 6
20 GB/T97.1 P-4 12 Washer,lock 6
21 A30EG5-10001 WP 7 Steel protective shell 2
22 A30EG5-10400 I FEH  Rubber pad 2
23 A30A5-10003 5 Rubber pad 1
24 Y25B5-10100R RENHAHLE Right engine support 1
25 Y25B5-10003 5B Hose, intake air 1
26 GB/T5783 124 M8X20 Bolt 2
27 A30DK5-10200 UESE AR MU Air cleaner bracket 1




FD20,25,30RTC4-X63

KM %2
Engine mount
2




RN 2 %

Engine mount

FD20,25,30RTC4-X63

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 8JC18-07505 XU 224 75X 70 Clip 5
2 Y25B5-10001 HSEA  Hose, intake air 1
3 Y25B5-10002 HEA 4N Intake steel pipe 1
4 Y25C5-10002 S4B Hose, intake air 1
5 8JC18-08005 KM 224 80X 75 Clip 1
6 Y25C5-10100 KENHLGHLE4D32) Engine 1
7 Y25C5-10300 RN Left engine support 1
8 GB/T5783 B2#: M12X40 Bolt 2
9 GB/T93 A 12 Washer, Lock 2
10 GB/T 96 K#EPE 12 Washer 2
11 GB/T97.1 “F-# 10 Washer 8
12 GB/T93 #1310  Washer, Lock 8
13 GB/T5783 W24 M10X30 Bolt 8
14 A30EG5-10400 IR E#  Rubber pad 2
15 A30EG5-10001 Wi LR 5% Steel protective shell 2
16 Y25C5-10200 KENHAHU Right engine support 1
17 GB/T5783 B2k M8 X 20 Bolt 2
18 GB/T93 JE 8 Washer, Lock 2
19 GB/T97.1 P44 8 Washer 2
20 A30DK5-10200 TUESE R Air cleaner bracket 1
21 Y25C5-10003 S C  Hose, intake air 1
22 A30DA5-10200 YRS A Air cleaner 1




N, — IS >|
RANBLL A FD20,25,30RTC4-Y2
Engine mount




RN 2 %

Engine mount

FD20,25,30RTC4-Y2

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 8JC18-07505 KR 22 M54 75X 70 Clip 6

2 Y25B5-10001 HSEA  Hose, intake air 1

3 Y25B5-10002 HEA 4N Intake steel pipe 1

4 A30A5-11200 UESR ALK Air cleaner 1

5 Y25D5-10004 5% C Hose, intake air 1

6 A30H5-10200 HATNE9S K sl Hl Engine 1 i n|
- A30H5-10700 ¥ L4TNEIS K &L Engine 1 e
7 Y25D5-10100L RENLENLUE Left engine support 1

8 GB/T97.1 44 8 Washer 4

9 GB/T93 i 8 Washer, Lock 4

10 GB/T5783 BZ4: M8X 12 Bolt 2

11 GB/T5783 B2H: M8X20 Bolt 2

12 GB/T 96 K#JE 12 Washer 2

13 GB/T93 FAF 12 Washer, Lock 2

14 GB/T5783 B24: M12X40 Bolt 2

15 Y25D5-10100R KEHMA WL Right engine support 1

16 A30EG5-10400 Jh=#  Rubber pad 2

17 A30EG5-10001 W47 5% Steel protective shell 2

18 GB/T5783 24 M10X30  Bolt 8

19 GB/T93 FF 10 Washer, Lock 8

20 GB/T97.1 P44 10 Washer 8

21 Y25D5-10200 YRS AR Air cleaner bracket 1

22 Y25B5-10003 BB Hose, intake air 1




N — 7
Lkl 1D20,25,30RTC4-DS 1
Engine mount

10,11,12




RN 2 %

Engine mount

FD20,25,30RTC4-DS1

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 8JC18-09010 BN 22 154 90X 80 Clip 2
2 A30DL5-10100 TUER K Air cleaner 1
3 Y25E5-10100 W S Steel pipe 1
4 Y25E5-10002 HSEB  Hose, intake air 1
5 8JC18-07505 KM 22 5l 75X 70 Clip 3
6 Y25B5-10001 HSEB  Hose, intake air 1
7 A30DL5-11000 2 1D24 % FHL Engine 1
8 Y25E5-10003 A B Fan seat 1
9 A30DL5-10003 $ 4204F X5 Fan 1
10 GB/T5783 BE4: M6X20 Bolt 4
11 GB/T93 i 6 Washer, Lock 4
12 GB/T97.1 44 6 Washer 4
13 Y25E5-10200 RENWIHLIE Engine support 2
14 GB/T5783 B2k M12X25 Bolt 8
15 GB/T93 FAF 12 Washer, Lock 8
16 GB/T97.1 P4 12 Washer 8
17 A30EG5-10400 M= Rubber pad 2
18 A30EG5-10001 WHI{RP 72 Steel protective shell 2
19 GB/T93 #F 12 Washer, Lock 2
20 GB/T 96 K#FE 12 Washer 2
21 GB/T5783 B2k M12X40 Bolt 2
22 6902 RV ER 7K Deep groove ball bearing 1
23 Y25E5-10001 HSH A Hose, intake air 1
24 GB/T5783 B24: M8X20 Bolt 2
25 GB/T93 JHE 8 Washer, Lock 6
26 GB/T97.1 “F# 8 Washer 6
27 Y25E1-10300 SYERESCZE  Air cleaner bracket 1







RN 2 %

Engine mount

FD20,25,30RTC4-KMS17

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 8JC18-09010 BN 22 154 90X 80 Clip 2
2 A30DK5-10100 TUER K Air cleaner 1
3 Y25B5-10002 HEA 4N Intake steel pipe 1
4 Y25F5-10001 HESE A Hose, intake air 1
5 8JC18-07505 KM 22 5l 75X 70 Clip 5
6 Y25B5-10001 HSEA  Hose, intake air 1
7 A30ADS5-10100 FE A HTQSF2.8t3NA60 % 5 #/l Engine 1
8 A30AB5-10002 A5 B Fan seat 1
9 A30AB5-10200 X5 Fan 1
10 GB/T5783 BE4: M10X 60 Bolt 8
11 GB/T93 FAF 10 Washer, Lock 8
12 GB/T97.1 P34 10 Washer 8
13 Y25F5-10200 RENLEHLE Left engine support 1
14 GB/T93 334 12 Washer, Lock 8
15 GB/T97.1 “F#4 12 Washer 8
16 GB/T5783 24 M12X35 Bolt 8
17 A30EG5-10001 WHIRA5E Steel protective shell 2
18 GB/T5783 IZF: M12X40 Bolt 2
19 A30EG5-10400 JZ#  Rubber pad 2
20 GB/T5783 BZ4: M10X40 Bolt 8
21 GB/T6170 #2EE M10 Nut 4
22 Y25F5-10300 RENHLAHL Right engine support 1
23 Y25B5-10003 HS%EB  Hose, intake air 1
24 GB/T5783 B24: M8X20 Bolt 2
25 GB/T93 JHE 8 Washer, Lock 6
26 GB/T97.1 P 8 Washer 6
27 Y25F1-10002 SYERESCZE  Air cleaner bracket 1

11




)y
>

=
ZN
Ry 5
7NN ¢
A AN

FD20,25,30RTC4-S2/S5

g7

RENHL

Engine mount

B SEETEEE R
s ST R A BB

12



RN 2 %

Engine mount

FD20,25,30RTC4-S2/S5

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A30DAS5-10200 TYESS B Air cleaner 1
2 Y25G5-10001 HESE Hose, intake air 1
3 8JC18-07505 RN 22 W4 75X 70 Clip 4
4 Y25B5-10001 HSEA  Hose, intake air 1
5 Y25B5-10002 HEA N Intake steel pipe 1
6 Y25F1-10002 UESE A2 Air cleaner bracket 1
7 8JC18-08005 KA 22 W4 80X 75 Clip 2
8 A30BAS5-10200 —32S4S-474 ) #IHL Engine 1
9 Y25G5-10100L RENHUZENLE Left engine support 1
10 GB/T5783 B2k M12X25 Bolt 8
11 GB/T93 #1E 12 Washer, Lock 10
12 A30EG5-10001 W {E4 5% Steel protective shell 2
13 A30EG5-10400 JHEH Rubber pad 2
14 GB/T6170 #2HE M10 Nut 4
15 GB/T93 FAF 10 Washer, Lock 4
16 GB/T5783 #24: M10X40 Bolt 4
17 GB/T97.1 P44 12 Washer 2
18 GB/T5783 IZF: M12X40 Bolt 2
19 GB/T97.1 P44 10 Washer 4
20 Y25G5-10100R RENHLAHLE Right engine support 1
21 Y25C5-10003 S C  Hose, intake air 1
22 GB/T97.1 P44 8 Washer 4
23 GB/T93 FAF 8 Washer, Lock 4
24 GB/T5783 B24: M8X20 Bolt 2
25 GB/T5783 #2F: M8X 12 Bolt 2

13




FD20,25,30RTC4-KL1

Cooling system

wH ARG

(o)
—

\

Al

14



wEARGE

Cooling system

FD20,25,30RTC4-KL1

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A30A5-40005 1242 Bolt 2

2 A30A5-20003 HH Gasket 2

3 A30A5-40004 15 B I Rubber mat 2

4 GB/T889. 1 Ak 4 B A N M 8K R REMS Nut 2

5 Y25B5-40100 KFE K Radiator 1

6 JB/T8870 TA MG Y 343 65X 57 Clip 2

7 A30BN5-40110 X3 Fan retainer 1

8 GB/T5783 W2 M8 X 16 Bolt 2

9 GB/T93 FH 8 Washer, lock 2

10 GB/T97.1 P 8 Washer 4

11 JB/T8870 %4 16X 10 Clip 2

12 TG000-08065 KB & 8X 650 Hose L. P. 1

13 JB/T8870 %4 50X 32 Clip 4

14 A30DK5-40003 /K% Hose rubber 1

15 A30DK5-40002 HAHERE Outlet pipe 1

16 A4515-40210 Bl 7K 348 Deputy Cisterns Bracket 1

17 A45L5-40200 HI7K#4 Deputy Cisterns 1

18 JB/T8870 THY M 4 i 3. 3% 75X 67 Clip 1

19 JB/T8870 % fiE 25X 16 Clip 4
20 GJIT-247-00 B3k Nipple 1 I KL% FH
21 TG000-12120 R & 12X 1200 Hose L. P. 1
22 TG000-12140 RIS & 12X 1400 Hose L. P. 1

23 JB/T8870 TR 0 4 715 55 3% 46 X 38 Clip 1
24 A30DK5-40001 t¥e 38 Inlet pipe 1
25 A30DK5-40004 N7K% Hose rubber 1
26 A30A5-40003 P HI Rubber mat 2
27 T20G1-20015 ISk Tee joint 1 % XML
28 JB/T8870 %4 40X 25 Clip 2
29 A30DK5-40005 KA #E Hose 1

15




R ARG

Cooling system

FD20,25,30RT4-X63

16



wEARGE

Cooling system

FD20,25,30RT4-X63

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 Y25C5-40100 KA B Radiator 1
2 Y25C5-40002 /K% Hose rubber 1
3 A30E5-40110 K53 Fan retainer 1
4 GB/T889. 1 k4 & i PF 7S M 8K I8 REMS Nut 2
5 GB/T97.1 P 8 Washer 2
6 A30A5-40004 2 BRI Rubber mat 2
7 A30A5-20003 K Gasket 2
8 A30A5-40005 2 Bolt 2
9 GB/T5783 #2448 M8 X 20 Bolt 2
10 GB/T93 8 Washer, lock 2
11 GB/T96 KE P 8 Washer 2
12 8JC18-04808 XUEA 22 1% 4 48 X 40 Clip 4
13 Y25C5-40001 N7K% Hose rubber 1
14 JB/T8870 I 4 2516 Clip 4
15 TG000-12120 RIERRE ¢ 12X 1200 Hose L. P. 1
16 TG000-12140 RJERE & 12X 1400 Hose L. P. 1
17 A30A5-40003 B H#I Rubber mat 2
18 A451L5-40200 F7K#8 Deputy Cisterns 1
19 A451.5-40210 Il 7K #6742 Deputy Cisterns Bracket 1

17




FD20,25,30RT4-Y2

ARG
Cooling system

<t
—

15

16

18



wEARGE

Cooling system

FD20,25,30RT4-Y2

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 A30DA5-40300 KA B Radiator 1
2 A30E5-40110 K ™ Fan retainer 1
3 A30A5-40005 242 Bolt 2
4 A30A5-20003 )7 Gasket 2
5 A30A5-40004 1% [ #21T Rubber mat 2
6 GB/T97.1 P 8 Washer 2
7 GB/T889. 1 A5 4 JE 1 A 7S A1 B R R BEM8 Nut 2
8 A45L5-40210 El7K 63242 Deputy Cisterns Bracket 1
9 GB/T5783 #2448 M8 X 20 Bolt 2
10 GB/T93 8 Washer, lock 2
11 GB/T96 K#HE 8 Washer 2
12 A451.5-40200 fll7K48 Deputy Cisterns 1
13 A30DA5-40002 N7K% Hose rubber 1
14 JB/T8870 W4 25X 16 Clip 4
15 TG000-12120 RIERRE ¢ 12X 1200 Hose L. P. 1
16 TG000-12140 RJERE & 12X 1400 Hose L. P. 1
17 A30A5-40003 B H#I Rubber mat 2
18 GJT-272-00 HLi# 4%k Nipple 2
19 A30DAS5-40001 /K% Hose rubber 1
20 8JC18-04808 XUEM 22 1% 4l 48 X 40 Clip 4

19




FD20,25,30RT4-DS1

ARG
Cooling system

s icpeig:

12,13,14

26,27

20



R ARG

Cooling system

FD20,25,30RT4-DS1

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 GB/T889. 1 A5 4 JE A 7S 1 B R R BEM8 Nut 2
2 GB/T97.1 P34 8 Washer 5
3 A30A5-40004 1 B I Rubber mat 2
4 A30A5-20003 )7 Gasket 2
5 A30A5-40005 2 Bolt 2
6 Y25E5-40100 KFE K Radiator 1
7 A30BN5-40110 KM Fan retainer 1
8 JB/T8870 %45 50X 32 Clip 4
9 GB/T5783 #2448 M8 X 16 Bolt 3
10 GB/T93 8 Washer, lock 3
11 Y25E5-40001 /K% Hose rubber 1
12 TG000-10240 A HRE & 10X 2400 Hose 1
13 TQ000-08025 HHFLH78 X 250 Strapping tape 2
14 JB/T982 21 & #14 Combination pad 2
15 JB/T8870 %4 16X 10 Clip 4
16 A30DL5-40008 th YA AN Outlet steel pipe 1
17 A30DL5-40007 rRA AT Intake pipe 1T 1
18 Y25E5-40002 /K% Hose rubber 1
19 JB/T8870 TR MGy 3535 52X 45 Clip 1
20 A30DL5-40003 A HE ST Intake pipe 1 1
21 A30DL5-40005 A AR Intake pipe 1
22 Y25E5-40003 A S Intake pipe 1
23 A30A5-40003 1% i #1 Rubber mat 2
24 JB/T8870 TA MG 3535 65X 57 Clip 7
25 Y25E5-40004 R4 HAGE Outlet pipe 1
26 A45L5-40210 Ell7K #6342 Deputy Cisterns Bracket 1
27 A4515-40200 FI7K#8 Deputy Cisterns 1

21




wEARGE

: FD20,25,30RT4-KMS17
Cooling system

15,16,6,11,17,18,19

22



wEARGE

Cooling system

FD20,25,30RT4-KMS17

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 Y25F5-40001 /K% Hose rubber 1
2 JB/T8870 %4 5032 Clip 3
3 A30A5-40004 1 B I Rubber mat 2
4 A30A5-40005 2 Bolt 2
5 A30A5-20003 K Gasket 2
6 GB/T97.1 P 8 Washer 2
7 GB/T889. 1 A5 4 JE 1 A 7S A1 B R R BEM8 Nut 2
8 Y25F5-40002 /K% Hose rubber 1
9 A30BC5-40210 KM Fan retainer 1
10 GB/T5783 B2 M8X 16 Bolt 4
11 GB/T93 g 8 Washer, lock 4
12 Y25F5-40100 KA BB Radiator 1
13 JB/T8870 4 5135 Clip 1
14 A30A5-40003 % I H# Rubber mat 2
15 8JB25-01108 ¥R4iE & 11 Hoop 2
16 TG000-06100 EWIRE & 6X 1000 Hose 1
17 GB/T5783 B2 M8 X 20 Bolt 2
18 A45L.5-40200 F7K#8 Deputy Cisterns 1
19 A451.5-40210 Il 7K #6742 Deputy Cisterns Bracket 1

23




wEARGE

: FD20,25,30RT4-S2/S5
Cooling system

14,15,16,17,18,19,20,21

24



R ARG

Cooling system

FD20,25,30RT4-S2/S5

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 GB/T5783 2 M8 X 16 Bolt 2 K b 2 1%
2 GB/T93 8 Washer, lock 2 R F ZE. 3% F
3 A30E5-40110 K53 Fan retainer 1 Wi b 24 1% H
4 A30DF5-40002 F/K% Hose rubber 1
5 JB/T8870 I 4 5032 Clip 4
6 A30DF5-40001 -7K%& Hose rubber 1 —3%¥S4S-408
- A30DF5-40003 /K% Hose rubber 1 —35S4S-474
7 A30DF5-40100 K4 ML Radiator 1
8 A30A5-40003 i #41 Rubber mat 2
9 A30A5-40005 2 Bolt 2
10 A30A5-20003 ' Gasket 2
11 A30A5-40004 % #I1 Rubber mat 2
12 GB/T97.1 P44 8 Washer 2
13 GB/T889. 1 k4 & i 2F oS M B8R I8 REMS Nut 2
14 A45L5-40210 EIl7K #3242 Deputy Cisterns Bracket 1
15 A451.5-40200 E7K48 Deputy Cisterns 1
16 GB/T5783 12 F: M8 X 20 Bolt 2
17 GB/T93 #1448 Washer, lock 2
18 GB/T97.1 P 8 Washer 2
19 GB/T6177. 1 7N L THN R REMS Nut 2
20 TG000-06100 IR & 6X 1000 Hose 1
21 8JB25-01108 R4 & 11 Hoop 2

25




[= et k ah
i
/
/
/
/
/
/
/
/
Lo




1o 2 4t

Fuel system

FD20,25,30RT4-KL1/X63/Y2

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A30DA5-30300 BRIMAR S AR AL Plate 1

2 A30DAS5-30002 PRIMAAAEAREL Packing 1

3 GB/T5783 B2 H: M8 X 20 Bolt 12

4 JB/T982 ZH 4 8 Combination pad 10

5 GB/T823 AN L BB ATMS X 12 Screw 5

6 GB/T93 FH 5 Washer, lock 5

7 A22B2-30003 1 X #1%& Rubber sheath 1

8 A30DA5-30001 I E Cap 1

9 Y25B5-30100 T & B Fuel pipe ass’y 1

10 A30A5-30100 T % The gas cap 1

11 A22B5-30002 FH e Sealant block 1

12 GB/T93 #1348 Washer, lock 4

13 GB/T97.1 P 8 Washer 4

14 A30A5-30002 # Washer 1 TS A% S 25 B

15 A30A5-30400 SEyETE 4% Diesel Filter 1

16 A30A4-50004 ED%; #8126 seal ring 1 ISP R P

17 A30A4-50002 FHIZEZE  Plug,drain 1

18 A30BN5-30100 KB 2% Oil water separator 1 RENLE

19 TG000-08080 BRI & 8X 800 Fuel pipe 1

20 TG000-08100 PRI & 8X 1000 Fuel pipe 1

21 JB/T8870 I 10X 16 Clip 6

22 TG000-08120 BRI & 8X 1200 Fuel pipe 1

27




FD20,25,30RT4-DS1

M
PARAY

)|

ARG
Fuel system

28



1o 2 4t

Fuel system

FD20,25,30RT4-DS1

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 A30A5-30100 fnyhEE  Cap 1

2 A22B2-30003 42 Rubber sheath 1

3 A30DAS5-30001 I e Cap 1

4 GB/T5783 12 F: M8X20 Bolt 10

5 GB/T93 8 Washer, lock 2

6 GB/T97.1 “F-#4 8 Washer 2

7 Y25B5-30100 Tnh A B Fuel pipe 1

8 A22B5-30002 ek Sealant block 1

9 A30A4-50004 ED#% 1 [€]26 seal ring 1 TR FE B 7
10 A30A4-50002 MR ZE  Plug,drain 1

11 Y25E5-30003 PRIHTC Fuel pipe 1

12 GB/T823 + AN EL L IR ETMS X 12 Screw 5

13 GB/T93 5 Washer, lock 5

14 A30A5-30002 # Washer 1 T A% SR B
15 JB/T982 2H & #8 Combination pad 8

16 A30DA5-30300 BRI AR S S R Plate 1

17 A30DA5-30002 PR AR E  Packing 1

18 A30A5-30400 S )ETS %% Diesel Filter 1

19 Y25E5-30001 PRI A Fuel pipe 1

20 A30DL5-30100 K 2r B %% Oil-Water Separator 1 eLINEE
21 Y25E5-30002 BRI B Fuel pipe 1

29




R G

Fuel system

M
PARAY

FD20,25,30RT4-KMS17

23,12,11,22

HEE

o b

18

30



PR S é‘
W A 2 FD20,25,30RT4-KMS17
Fuel system

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A30DA5-30300 BRIMAR S AR AL Plate 1

2 A30DA5-30002 PRIMFE SR E Packing 1

3 GB/T5783 B2 H: M8 X 20 Bolt 12

4 GB/T823 | RE /N SK R ETMS X 12 Screw 5

5 GB/T93 s 5 Washer, lock 5

6 A22B2-30003 9% Rubber sheath 1

7 A30DAS5-30001 Ik g Cap 1

8 A30A5-30100 i Cap 1

9 Y25B5-30100 Tni & S %, Fuel pipe 1

10 A22B5-30002 R H Sealant block 1

11 GB/T93 #E 8 Washer, lock 4

12 GB/T97.1 P 8 Washer 4

13 A30A5-30002 # Washer 1 T A B B
14 A30A5-30400 LETM RIS 2% Diesel Filter 1

15 A30A4-50004 ED%; #}[£26 seal ring 1 TSI R ZE B
16 A30A4-50002 M BR%E  Plug,drain 1

17 Y25F5-30003 PRI C Fuel pipe 1

18 JB/T8870 I 4 10X 16 Clip 2

19 Y25F5-30010 7K 73 B8 2% 3C 4L E ) Bracket 1

20 Y25F5-30002 PRI B Fuel pipe 1

21 Y25F5-30001 PRI A Fuel pipe 1

22 A30AB5-30100 TH 7K 433 2% Oil-Water Separator 1 KENHL A
23 GB/T5783 B2k M8 X 25 Bolt 2

31




FD20,25,30RT4-S2/S5

JR I 2 5t

Fuel system

32



1o 2 4t

Fuel system

FD20,25,30RT4-S2/S5

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A30DA5-30300 BRIMAR S AR AL Plate 1

2 A30DA5-30002 PRIMFE SR E Packing 1

3 GB/T5783 B2 H: M8 X 20 Bolt 12

4 JB/T982 2] & #8 Combination pad 10

5 GB/T823 AN L BB ATMS X 12 Screw 5

6 GB/T93 FH 5 Washer, lock 5

7 A22B2-30003 # X 97%E Rubber sheath 1

8 A30DAS5-30001 by g Cap 1

9 A30A5-30100 i Cap 1

10 Y25B5-30100 Tni & S % Fuel pipe 1

11 A22B5-30002 ik P Sealant block 1

12 GB/T93 FE 8 Washer, lock 4

13 GB/T97.1 P 8 Washer 4

14 A30A5-30002 # Washer 1 T A% SR B
15 A30A5-30400 SEyETE 4% Diesel Filter 1

16 A30A4-50004 ED% %f 8|26 seal ring 1 TS 0 ZE B
17 A30A4-50002 FHIZEZE  Plug,drain 1

18 A50A5-30200 S )ETS %% Diesel Filter 1

19 TG000-08080 PRI & 8 X800 Fuel pipe 1

20 TG000-08100 PRI & 8X 1000 Fuel pipe 1

21 TG000-08120 PRI & 8X 1200 Fuel pipe 1

22 JB/T8870 I 4 10X 16 Clip 6

33




f= 42
A% FD20,25,30RT4-KL1
Exhaust system

34



FRG

Exhaust system

FD20,25,30RT4-KL]1

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 Y25B5-20100 T RS B Muffler 1

2 A50A5-20200 B Clamp 2

3 GB/T 6170 #2EE M8 Nut 6

4 GB/T 93 3% 8 Washer lock 8

5 GB/T 97.1 SFHC 8 Washer 8

6 GB/T 5783 B4 M8X25 Bolt 8

7 A30BN5-20100 HEAUET Exhuast pipe 1

8 —JufEfL 4% Three way catalytic converter| 1 RENHL A

9 JB/T8870 I 4 150X 130 Clip 2

10 A30BN5-20500 A #R SR Bracket 1

11 A30DK5-20200 S S Exhuast pipe 1

12 A30A5-20002 12442 Bolt 2

13 A30A5-20001 4% Rubber pad 4

14 A30A5-20003 # ) Shim 4

15 GB/T889. 1 3B & B AR AT 7S B K MR BEMS Nut 2

35




f= 42
ARG FD20,25,30RT4-X63
Exhaust system

36



FRG

Exhaust system

FD20,25,30RT4-X63

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 A30A5-20002 12442 Bolt 2

2 A30A5-20003 ) Shim 4

3 A30A5-20001 4B Rubber pad 4

4 GB/T889. 1 Ik 4 B8 A S M B K R REMS Nut 2

5 Y25C5-20100 TH 75 A% L Muffler 1

6 A50A5-20200 B Clamp 1

7 A30A5-20200 -+ Clamp 1

8 Y25C5-20200 HE & S Exhaust pipe 1

9 GB/T 97.1 *F# 8 Washer 4

10 GB/T 93 3 8 Washer lock 4

11 GB/T 5783 12k M8X30 Bolt 4

37




/= Z 02
HE A S FD20,25,30RT4-Y2
Exhaust system

38



FRG

Exhaust system

FD20,25,30RT4-Y2

JF5 F5 T A A4 PR &= HE
Item Part No Description Q’ty Remark

1 Y25D5-20100 T RS B Muffler 1

2 A50A5-20200 B Clamp 1

3 GB/T889. 1 A4 J@ At /S B R R REM8 Nut 2

4 A30A5-20003 ) Shim 4

5 A30A5-20001 i H Rubber pad 4

6 A30A5-20002 124 Bolt 2

7 A30A5-20200 EF Clamp 1

8 Y25C5-20200 HE & S Exhaust pipe 1

39




FD20,25,30RT4-DS1

Exhaust system

F R4

40



FRG

Exhaust system

FD20,25,30RT4-DS1

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 Y25E5-20200 = HEEE High exhaust pipe 1

2 A50A5-20200 B Clamp 2

3 A30DL5-20400 DPF i 1

4 A30A5-20002 1Z#2 Bolt 4

5 A30A5-20003 # P Shim 4

6 A30A5-20001 4% Rubber pad 8

7 GB/T 97.1 P44 8 Washer 4

8 GB/T889. 1 3k 4 B A S M B K IE BEMS Nut 4

9 GB/T 5783 124 M10X30 Bolt 6

10 GB/T 93 FAF 10 Washer lock 6

11 GB/T 97.1 P44 10 Washer 6

12 A30DL5-20001 DPF % %% % %% Bracket 2

13 Y25E5-20100 HESE S Exhaust pipe 1

14 GB/T 5783 12k M8X25 Bolt 6

15 GB/T 93 FE 8 Washer lock 4

16 A30BC5-20300 B Clamp 1

41




FD20,25,30RT4-KMS17

F R4

Exhaust system

42



FRG

Exhaust system

FD20,25,30RT4-KMS17

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 Y25F5-20100 T RS B Muffler 1
2 A30A5-20002 2 Bolt 2
3 A30A5-20003 P Shim 2
4 A30A5-20001 4% Rubber pad 4
5 GB/T 97.1 P44 8 Washer 2
6 GB/T889. 1 A4 @ A /N M 8K R REMS Nut 2
7 A30BC5-20300 EF Clamp 2
8 Y25F5-20200 HE & S Exhaust pipe 1
9 GB/T 6170 P25 M8 Nut 4
10 GB/T 93 3 8 Washer lock 6

43




= 2 o
ARG FD20,25,30RT4-S2/S5
Exhaust system

44



FRG

Exhaust system

FD20,25,30RT4-S2/S5

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 Y25F5-20100 T RS B Muffler 1

2 A30A5-20002 2 Bolt 2

3 A30A5-20003 P Shim 2

4 A30A5-20001 4% Rubber pad 4

5 GB/T 97.1 P44 8 Washer 2

6 GB/T889. 1 A4 @ A /N M 8K R REMS Nut 2

7 A30BC5-20300 EF Clamp 2

8 Y25G5-20100 HE & S Exhaust pipe 1

9 GB/T 6171 I2HE M10X 1. 25 Nut 2

10 GB/T 93 3 8 Washer lock 4

45




.\ fEE ARG

DRIVING SYSTEM

46



1 B 3 2 3

Drive unit mount

17,18,19,20

47



1 B 3 2 3

Drive unit mount

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 GB/T 97.1 P4 12 Washer 8
2 GB/T 93 I 12 Washer lock 10
3 GB/T 5786 12K M12X1.25X35 Bolt 8
4 GB/T 6170 12 £ M10 Nut 4
5 GB/T 5783 12 M10X40 Bolt 4
6 A30EG5-10400 I EH Cushion 2
7 A30EG5-10001 | fRP77E Steel protective shell 2
8 GB/T 5783 12 M12X40  Bolt 2
9 GB/T 96 RKEPE 12 Washer 2
10 Y25B5-00400 AFHFEA WU Mounting bracket 1
11 Y25B5-00200 VUIKWE 777236 transmission 1
12 Y25B1-10015 HEREAR SCHE Bracket 1
13 Y25B5-00300 AEF ALK Mounting bracket 1
14 Y25B5-01002 JEAE 3% Rear drive axle 1
15 Y25B5-00500 F&Zh%E Transmission box 1
16 Y25B5-01003 HaMrf& 50 Drive axle 1
17 GB/T 6170 12 £ M8 Nut 16
18 GB/T 93 3 8 Washer lock 16
19 GB/T 97.1 P38 Washer 16
20 GB/T 5783 B2F: M8X30 Bolt 16
21 GB/T 5783 B2k M10X35 Bolt 16
22 GB/T 97.1 P44 10 Washer 27
23 GB/T 93 I 10  Washer lock 27
24 GB/T 6170 B2 EE M10 Nut 16
25 GB/T 5786 124 M10X1.25X45 Bolt 7
26 Y25B5-02100 HIACHH917.5X10.5  Front rim 2
27 GB/T2982 ¥ H5(14-17.5-14PR) Tire 2
28 Y25B5-00100 IR S5 Drive axle ass’y 1
29 Y25B5-01001 Hif&shEl  Front drive axle 1 it
30 A30HG5-00001 BHIIEFE  Hinge bolt 8

48




1 B 3 2 3

Drive unit mount

17,18,19,20

49



1 B 3 2 3

Drive unit mount

JF5 B =] ZHBA 4 Fr = %iE
Item Part No Description Q’ty Remark
31 GB/T 97.1 L 20 Washer 8
32 GB/T 93 FE 20 Washer lock 8
33 GB/T 6171 PEEE M20X 1.5 Nut 8

50




A SR B i K

Front drive axle ass’y

51



A SR B i K

Front drive axle ass’y

Fr 5 5 T A A4 PR o T

Item Part No Description Q’ty Remark
1 GB/T 5786 12k M14X1.5%X45 Bolt 12
2 GB/T 93 14 Washer lock 28
3 GB/T 119.2 [A:4 D12X32 Pin 2
4 Y25B5-00110 AT F IR FE S Gearbox ass’y 1  [FSDT25II-0000ZL
5 Y25B5-00101 F Ik Shim 1 SZLH35000001
6 Y25B5-00102 I2%E M20X1.5 Plug 2 SQQ35000006B
7 JB/T 982 40 20 Cushion 2
8 Y25B5-00120R il Zh 8% B i Right brake 1 Q30LD003
9 Y25B5-00103 KIE S FE(R2)1/2 Vent plug 1 Q30LD100
10 Y25B5-00104 ik Axle Body 1 SZLQ35030000
11 Y25B5-00120L Fr il 248 S Left brake 1 Q30LD002
12 Y25B5-00105 SENRTIEM M14X 1.5X45 Bolt 4 SQQ35000005B
13 GB/T 5786 12 M14X1.5X45 Bolt 12
14 GB/T 5786 12 M16X1.5X50 Bolt 16
15 GB/T 93 16  Washer lock 16
16 GB/T 119.2 [FEAE4 D12X32 Pin 4
17 Y25B5-00106 |2 8% Brake drum 2 SQQ35020002B
18 Y25B5-00107 CFW4H & 110X 140X 14.5/16 oil seal] 2 SIMRIT
19 Y25B5-00108 [ HEVR 15l 7K JL819349/J1.819310 Bearing| 2 TIMKEN
20 Y25B5-00109 HEIZE Hub bolt 16 SQH35070002
21 Y25B5-00111 3¢ Hub 2 SQQ35020001B
22 Y25B5-00112 [ AR 15l 37431A/37625 Bearing 1 TIMKEN
23 GB/T 3452.1 O74JE 223X2.65 O-ring 2
24 Y25B5-00113 ViFEl$435  Retaining ring 2 SQH35050003
25 Y25B5-00114 Wikl SZ 7K supporting 2 SQH35050001
26 Y25B5-00115 ViFE Ring gear 2 SQH35050002A
27 Y25B5-00116 [FH2 5 Nut 2 SQQ35000004B
28 GB/T70.1 WS R SR BB ETM8 X 12 Screw 4
29 Y25B5-00117 ITRFEESK  supporting 2 SQQ35040002
30 Y25B5-00118 ITERTY R Baffle 16 SQQ35040006

52




A SR B i K

Front drive axle ass’y

53



A SR B i K

Front drive axle ass’y

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
31 Y25B5-00119 TRV  Gear 8 SQH35040002A
32 GB/T 309 %P 5X39. 8 kingpin 224
33 Y25B5-00121 ITE#24L  Planetary carrier 2 SQH35000025
34 GB/T70.3 WS A AR SR BRETM12 X 30 Screw 4
35 GB/T 308 HER15/64” steel ball 8
36 Y25B5-00122 TE %% Planetary axle 8 SQH35040005
37 GB/T 119.2 [RAEH 10m6X40 Pin 8
38 GB/T 5786 B2k M14X1.5%X55 Bolt 8
39 Y25B5-00123 4 Half shaft 2 SQQ35000003B
40 GB/T 308 HER11/16” steel ball 2
41 Y25B5-00124 Ui i End cap 2 SQQ35000002B
42 Y25B5-00125 W FE(R2)1/2 Plug 4 Q30LD006
43 GB/T 93 10  Washer lock 12
44 GB/T 5783 12k M10X20 Bolt 12
45 Y25B5-00126 HEIERE Hub nut 16 SZLH35000002

54




GIEREE

Front final drive

1/2 11 10 9

55



GIEREE

Front final drive

Fr 5 5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 GB/T 5783 BEFEM10X 25 Bolt 6

2 GB/T 93 FAF10  Washer lock 6

3 GB/T 1235 O%U[E 105X 3.1 O-ring 1

4 Y25B5-00110-1 % output shaft 1 FSDT25-09003
5 GB/T 9877.1 B2 E 55X 78 X 12 Oil seal 1

6 Y25B5-00110-2 7%k 2% Output flange 1 SDT30-03002
7 Y25B5-00110-3 F I 5E End cap 1 FSDT35-08002
8 Y25B5-00110-4 BiFAREE Nut 1 FSDT35-09009
9 GB/T 297 [ #EVR 151732012 Bearing 2

10 Y25B5-00110-5 A B2 34 5760.2 X 67 Shim 141 | FSDT35-00001
11 Y25B5-00110-6 M A% Gear 1 FSDT35-09011
12 Y25B5-00110-7 iR Shim 141 | FSDT35-09008
13 Y25B5-00110-8 BT E % Front main reduction seat 1 |FSDT35-08001ZL
14 Y25B5-00110-9 B IE 1A% Gear 1 FSDT25-09004
15 Y25B5-00110-10 | ZEFEiEE M10X1.25X90 Bolt 12 FSDT35-09005
16 Y25B5-00110-11 Z 55 F Lock sheet 6 FSDT35-09006
17 Y25B5-00110-12 | i{E#&H2HE M105X2 Nut 2 FSDT35-08004
18 GB/T 297 [ 4k 7% 147K 32013 Bearing 2

19 Y25B5-00110-13 | /- Zi##s5% Left differential housing 1 SQH35010101A
20 Y25B5-00110-14 | 13 H Stop piece 2 FSDT35-08005
21 Y25B5-00110-15 Hh7K )% Bearing pedestal 2 FSDT35-08003
22 GB/T 5783 HEFEM6 X 12 Bolt 2

23 GB/T 93 36 Washer lock 2
24 Y25B5-00110-16 FiEERE Fr Static friction plate 8 SQH35010102A
25 Y25B5-00110-17 | ZIE# T Moving friction plate 6 SQH35010103A
26 Y25B5-00110-18 | 45HEEHE Y Friction plate 2 SQH35010104A
27 Y25B5-00110-19 | P#Hi% Gear 2 SQH35010105A
28 Y25B5-00110-20 | EK[fi#4F& Spherical washer 4 SQH35010106A
29 Y25B5-00110-21 +7%4 Cross shaft 1 SQH35010107A
30 Y25B5-00110-22 | Z#HATE K Gear 4 SQH35010108A

56




GIEREE

Front final drive

1/2 11 10 9

57



GIEREE

Front final drive

JF5 B =] ZHBA 4 Fr = HVE
Item Part No Description Q’ty Remark
31 Y25B5-00110-23 H Z R % 7% Right differential housing 1 SQH35010109A
32 Y25B5-00110-24 A BB A Lock sheet 4 Y30H-01008
33 GB/T 5782 BEAEM14 X 80 Bolt 4

58




Fe il Bl A
Left brake

59



il

Left brake
JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 GB21-76 B2FEMS X 1.25X25 Bolt 2

2 GB91-76 FAF Washer lock 2

3 Y25B5-00120L-1 Jii¥% Rubber block 1 24433-70040G
4 Y25B5-00120L-2 JEF# A Pull rod 2 24433-70010G
5 Y25B5-00120L-3 JE )28 AR B Floor 1 24433-72000G-L
6 Y25B5-00120L-4 #4%] Pin 1 24433-70150G
7 Y25B5-00120L-5 £ FHIEhHAT Pull rod 1 24433-70140G-L
8 Y25B5-00120L-6 | HilhiiriiEE5 5k Brake shoe with fiiction plate| 1 24433-75000G
9 Y25B5-00120L-7 JE# % Spring seat 4 24433-70020G
10 Y25B5-00120L-8 JE# Spring 2 24433-70030G
11 Y25B5-00120L-9 Fr# Spring 1 24433-70050G
12 Y25B5-00120L-10 | Z kI Left pawl 1 24433-70100G-L
13 Y25B5-00120L-11 | Z 4% Spring 1 24433-70090G-L
14 Y25B5-00120L-12 | ZE[A]FR 1A% S Bk Left slack adjuster 1 24433-74000G-L
15 Y25B5-00120L-13 | #EFZ%EE Spring stay device 1 24433-73000G
16 Y25B5-00120L-14 | Zc[EIfZ3#% (J5) Spring 1 24433-70071G-L
17 Y25B5-00120L-15 | ‘F[F# Guide block 1 24433-70081G
18 Y25B5-00120L-16 | Ze[AIf7 535 () Spring 1 24433-70070G-L
19 Y25B5-00120L-17 | S [H# Guide plate 1 24433-70060G
20 Y25B5-00120L-18 |  Fetlshiii B S A SR Left brake shoe,Pin| 1 24433-71001G-L
21 Y25B5-00120L-19 | 37> Z & B Brake slave cylinder 1 24433-76000G
22 Y25B5-00120L-20 | #4%] Pin 1 24433-70110G
23 Y25B5-00120L-21 | /& F#il8)#EA Brake push rod 1 24433-70120G-L
24 Y25B5-00120L-22 | #T4#H7%F Retaining ring 1 24433-70170G
25 Y25B5-00120L-23 | #PE# - Elastic gasket 1 24433-70160G
26 Y25B5-00120L-24 | 3% Spring 1 24433-70130G
27 Y25B5-00120L-25 | |z S8 Brake cable 1 OC11246-14603

60




A1 B A
Right brake ~ c-oMio— oy

61



Al Bl ds

Right brake
Fr 5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 GB21-76 B2FEMS X 1.25X25 Bolt 2

2 GB91-76 FAF Washer lock 2

3 Y25B5-00120R-1 Jii¥% Rubber block 1 24433-70040G
4 Y25B5-00120R-2 JEF# A Pull rod 2 24433-70010G
5 Y25B5-00120R-3 ] B 28 AR B Floor 1 24433-72000G-R
6 Y25B5-00120R-4 #4%] Pin 1 24433-70150G
7 Y25B5-00120R-5 FHFHBhHiAF Pull rod 1 24433-70140G-R
8 Y25B5-00120R-6 | Hil/iriiBEE 7k Brake shoe with fiiction plate| 1 24433-75000G
9 Y25B5-00120R-7 JE# & Spring seat 4 24433-70020G
10 Y25B5-00120R-8 JE# Spring 2 24433-70030G
11 Y25B5-00120R-9 Fr# Spring 1 24433-70050G
12 Y25B5-00120R-10 | Ak Left pawl 1 24433-70100G-R
13 Y25B5-00120R-11 | ##H% Spring 1 24433-70090G-R
14 Y25B5-00120R-12 | A5 [6] B % 2% 5L i) Left slack adjuster 1 24433-74000G-R
15 Y25B5-00120R-13 | #REFZ%EE Spring stay device 1 24433-73000G
16 Y25B5-00120R-14 | A [EIfL5#% (J5) Spring 1 24433-70071G-R
17 Y25B5-00120R-15 | ‘F[F# Guide block 1 24433-70081G
18 Y25B5-00120R-16 | A3 [HIf7 535 () Spring 1 24433-70070G-R
19 Y25B5-00120R-17 | S [H#K Guide plate 1 24433-70060G
20 Y25B5-00120R-18 | Al shii B RS HS SR Left brake shoe,Pin| 1 24433-71001G-R
21 Y25B5-00120R-19 | |57 R s B Brake slave cylinder 1 24433-76000G
22 Y25B5-00120R-20 | #4%] Pin 1 24433-70110G
23 Y25B5-00120R-21 | A5 FHilz)#EH Brake push rod 1 24433-70120G-R
24 Y25B5-00120R-22 | #T4H7%F Retaining ring 1 24433-70170G
25 Y25B5-00120R-23 | #iPE# ) Elastic gasket 1 24433-70160G
26 Y25B5-00120R-24 | 5% Spring 1 24433-70130G
27 Y25B5-00120R-25 | f#IZN4NZE 4 Brake cable 1 0OC11246-14603

62




=. BHRG

STEERING SYSTEM

63



B 1) R

Steering control

64



B 1) R

Steering control

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A30DA6-00300 J7 A SR Steer wheel 1

2 A30DA6-00100 Fela A E K Steer column 1

3 A30DA6-00201 B E AT 5 Cover 1

4 A30A6-00006 HER Shim 1

5 A30A4-40000 [k %% Redirector 1 FRifE 2 2% 1

- A25A4-40000 %% Redirector 1 Do 2 i 1

6 A30A6-00004 P Washer 2

7 A30A6-00005 24 Bolt 2

8 A15G6-00200 FM AL Hanlde assembly 1

9 GB/T 93 10  Washer lock 4

10 GB/T 5783 IZFEMI10X30  Bolt 4

11 GB/T70.1 AR SLIEETM6 X 12 Screw 5

12 GB/T 97.1 P46 Washer 5

13 A30DA6-00202 M EE RN Cover 1

65




B 1) e 5 2 1) e G

Steering axle and steering wheel ass’y

66



B 1) e 5 2 1) e G

Steering axle and steering wheel ass’y

Fr 5 5 T AT 44 FR o HE
Item Part No Description Q’ty Remark

1 Y35A6-10101 FER RS EE AR 10.0/75-15. 3 Tyre 1

2 Y25B6-10100 59X 15.3 Rim 1

3 GB/T 5783 BZFEM10X40  Bolt 1

4 GB/T 93 3410 Washer lock 1

5 GB/T 97.1 410 Washer 1

6 Y25B6-10200 M A Steering axle ass’y 2

7 GB/T 97.1 SF4420 Washer 2

8 GB/T 93 20 Washer lock 1

9 GB/T 5785 BEFEM20X 1.5 X 130 X 50 Bolt 4

67




JE 5 17 X Zh A

Rear steering drive axle

68



JE 5 17 X Zh A

Rear steering drive axle

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 GB/T7940.1 FE R FEHAAMI0X 1 Oil cup 4
2 Y25B6-10201 HISZ & Front support 1 SQH35070001B
3 Y25B6-10202 X HEEAIEE Bearing locating sleeve 4 SQH35000007
4 Y25B6-10203 X JEATE Bushing 1 SQH35070002B
5 GB/T5786 B2k M14X1.5X45 Bolt 12
6 GB/T93 34 14 Washer 12
7 GB/T119.2 [RAE4Y D12X32 Pin 2
8 Y25B6-10210 J& EURE A S Main Reducer Assy 1 |FSDT25IV-0000ZL
9 Y25B6-10204 FIRE A Main reducer gasket 1 SZLH35000001
10 Y25B6-10205 KIE S %E(R2)1/2 Vent plug 1 Q30LD100
11 Y25B6-10206 M¥5% Axle housing 1 SZLH35030001
12 Y25B6-10207 W Adjusting gasket 14 | SQH35000012B/13B/14B
13 Y25B6-10208 X 4% Bushing 1 SQH35000006
14 Y25B6-10209 J5 SC & Rear support 1 SQH35060001B
15 GB/T5783 12k M6X16 Bolt 1
16 Y25B6-10211 - Shim 1 SQH35000030
17 | GB/T7940.1 A AL EHAAM6 Oil cup 6
18 Y25B6-10212 FEIMEL AL Steering cylinder 1 SQH35050000B
19 GB/T70.1 7S A A SR 85 TM12 X 45 Screw 4
20 Y25B6-10213 EFAY Pin 4 SQH35000005B
21 Y25B6-10214 41X Baffle 2 SQH35000006B
22 GB/T5783 12k M8X 16 Bolt 4
23 GB/T93 i 8 Washer 4
24 Y25B6-10215 R Connecting rod 2 SQH35000007B
25 Y25B6-10216 FEFEA AT Left steering knuckle arm 1 SQH35000008B
26 Y25B6-10217 INAVEETHNERE M12X1.25X40 Bolt | 12 SQH35000009B
27 Y25B6-10218 #f% Bushing SQH35000004B
28 Y25B6-10219 FKHifh A (ESTY) Bushing 4 | H24C4-32061(GE16ES)
29 Y25B6-10220 PEEER T Adjusting gasket 140 | SQH35000010B/11B
30 Y25B6-10221 A AT Left steering knuckle 1 SQH35020001B

69




JE 5 17 X Zh A

Rear steering drive axle

70



JE 5 17 X Zh A

Rear steering drive axle

JF5 F5 T A A4 PR o T

Item Part No Description Q’ty Remark
31 Y25B6-10222 X BZH: Double end stud 16 SQH35000010
32 Y25B6-10223 HE 155X190X17.5 oil seal 2 CFW
33 Y25B6-10224 Wi #5434 Ring gear ring 2 SQH35050003
34 Y25B6-10225 il %7K Ring gear support 2 SQH35050001
35 Y25B6-10226 WiF8 Ring gear 2 SQH35050002A
36 Y25B6-10227 AhEEH N 4R Retaining ring 2 SQH35000024
37 GB/T6176 B2RE M12X1.25 Nut 16
38 Y25B6-10228 AR AN EER Retaining ring 2 SQH35000027
39 Y25B6-10229 Bl 3 E4 B External Circlips 2 SQH35000026A
40 Y25B6-10230 [ 228 Dust ring 4 SQH35000004
41 Y25B6-10231 FA P e Tl K35 X 62X 18 Ol cup 2 GAC35S
42 Y25B6-10232 T>%4 Pin 2 SQH35000002
43 Y25B6-10233 INFVEZIIZRE M12X1.25X35 Bolt | 12 SQH35000029
44 GB/T6172.1 HIEEE M16 Nut 2
45 Y25B6-10234 FRAOZIZERE M16X70 Bolt b SQH35020002B
46 Y25B6-10235 M 45X60X 16 oil seal 4 CFW
47 Y25B6-10236 W sl 45 X 50X 40 Sliding bearing b SQH35020003B
48 Y25B6-10237 #%E 35X52X21.5 Bushing b SQH35000017
49 Y25B6-10238 W B4 445 X 50 X 30 Sliding bearing 2 SQH35000008
50 Y25B6-10239 4 8%, Half shaft ass’y 2 SQH35010000B
51 GB/T982 ZH& 3B 20 Combination washer 2
52 Y25B6-10240 IZFE M20X 1.5 Screw plug 2 SQH35000006B
53 GB/T5783 W24 M10X20 Bolt 12
54 GB/T93 FE 10 Washer 12
55 Y25B6-10241 W% Plug 4 Q30LD006
56 Y25B6-10242 Ui End cap 2 SQQ35000002B
57 GB/T308 HER 11/16" Steel ball 2
58 GB/T119.2 [FAE4Y 10m6 X 40 Pin 8
59 GB/T5786 B2H: M14X1.5X55 Bolt 8
60 Y25B6-10243 1T 4% Planetary axle 8 SQH35040005

71




JE 5 17 X Zh A

Rear steering drive axle

72



JE 5 17 X Zh A

Rear steering drive axle

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
61 GB/T308 BNER 15/64" Steel ball 8
62 Y25B6-10244 WS ATERIZET M12X30 Screw 4 SQH35000025
63 Y25B6-10245 1T 2% 22 Planetary carrier 2 SQQ35040001A
64 Y25B6-10246 1T %14 A Baffle 16 SQH35040006
65 Y25B6-10247 1T B2 V5% Planet gear 8 SQH35040002A
66 | GB/T309 %4 5X39. 8 kingpin 224
67 Y25B6-10248 1T B #5830 7K Supporting 2 Y25B6-10248
68 Y25B6-10249 IR TR J1L819349/J1.819310/95 X 135 X20Bearing 4 Y25B6-10249
69 GB/T3452.1 O % 8 223X2.65 O-ring 2
70 Y25B6-10250 % Hub 2 Y25B6-10250
71 Y25B6-10251 B EUZER: Hub bolt 16 Y25B6-10251
72 | Y25B6-10252 A5 #1175 Right knuckle 1 Y25B6-10252
73 | Y25B6-10253 #i 5 W) A5 Right knuckle arm 1 Y25B6-10253
74 | GB/T894.1 Hih P 3P 14 B8] 145 External Circlips 1
75 | Y25B6-10254 BB EE Hub nut 16 Y25B6-10254

73




J T el i A

Main Reducer

74



J T el i A

Main Reducer

Fr 5 5 T AT 44 FR o T
Item Part No Description Q’ty Remark

1 GB/T5783 2k M10X25 Bolt 6

2 GB/T93 FAFL10 Washer, lock 6

3 GB/T1235 O74fE 105%3.1 O-Ring 1

4 Y25B6-10210-1 Fith#M Output shaft 1 FSDT25-09003
5 GB/T9877.1 B 55X 78X 12 Oil seal 1

6 Y25B6-10210-2 vk Output flange 1 FSDT35-09007
7 Y25B6-10210-3 FE 5 End cover of main reducer 1 FSDT35-08002
8 Y25B6-10210-4 Bifa iR EE Nut 1 FSDT35-09009
9 GB/T297 [ Tl 32012 Bearing 2

10 Y25B6-10210-5 W HEy Shim 144 | FSDT35-09008
11 Y25B6-10210-6 J5 F % Rear main reduction seat 1 FSDT35-08007ZL
12 Y25B6-10210-7 BREp A e Gear 1 FSDT25-09004
13 Y25B6-10210-8 Z5EB Lock sheet 6 FSDT35-09006
14 Y25B6-10210-9 ZESEHEM M10X 1.25X90  Bolt 12 FSDT35-09005
15 Y25B6-10210-10 THEEHEREM105X2  Adjust Nut 2 FSDT35-08004
16 GB/T297 [RHER 7K 32013 Bearing 2

17 Y25B6-10210-11 F5H 2875 Differential Mechanism Left Case | 1 SQH35010101A
18 Y25B6-10210-12 1E5h - Stop piece 2 FSDT35-08005
19 Y25B6-10210-13 47K e Bearing pedestal 2 FSDT35-08003
20 GB/T93 6 Washer, lock 2

21 GB/T5783 B2k M6X 12 Bolt 2

22 Y25B6-10210-14 FREERR | Static friction plate 8 SQH35010102A
23 Y25B6-10210-15 SNEEFEF Dynamic friction plate 6 SQH35010103A
24 Y25B6-10210-16 BN EEEEFT Side moving friction plate 2 SQH35010104A
25 Y25B6-10210-17 PN Gear 2 SQH35010105A
26 Y25B6-10210-18 BRI HE Washer 4 SQH35010106A
27 Y25B6-10210-19 +%h Cross shaft 1 SQH35010107A
28 Y25B6-10210-20 ZEIRIATE N Gear 4 SQH35010108A
29 Y25B6-10210-21 ZEHEEA5E Differential Mechanism right Case | 1 SQH35010109A
30 GB/T5782 B2k M14X80 Bolt 4

31 Y25B6-10210-22 B BB F Lock sheet 4 Y30H-01008

75




1. 1z R4

BRAKE SYSTEM

76



20,21

19,

\
\
)

;

U\\o\a\v\u\u\u\o\a\q

L A
YRR

279 7%
f\?/.\h/\@\\

77

7\

W

17430 5 sl
Brake & inching control




17 21 5 5 s

Brake & inching control

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A30DA7-11000 I 2l & B Foot brake ass’y 1
2 A45G7-10800 MRS Oil cup ass’y 1
3 A30A7-10001 M EES Oil tank clamp 1
4 GB/T5783 IZFEMS8 X 20 Bolt 1
5 GB/T93 538 Washer, lock 1
6 GB/T97. 1 448 Washer 1
7 JB/T8870 W4 16X 10 Clip 2
8 TG000-10050 iy 2 % & 10X 500 Hose 1
9 GB/T97. 1 “F4410 Washer 6
10 GB/T93 310 Washer, lock 8
11 GB/T5783 B2HEM10X 25 Bolt 6
12 Y25B7-10100 1 Zh4NE (/£ ))Brake pipe 1
13 AS50H7-10100 sh$i 2 i Fretting cable 1
14 Y25B7-10300 WEhHi 2 3 22 Micro wire stents 1
15 Y25B7-10200 #1280 & (47 )Brake pipe 1
16 A30A7-10100 il 2 2. 2% Brake master cylinder 1
17 GB/T5783 B2 44 M10X 30 Bolt 2
18 GB/T6170 IZEF M10 Nut 2
19 GB/T882 H5HH8 X 26 Pin 1
20 GB/T97. 1 P38 Washer 1
21 GB/T91 FFIE44 3.2X22 Pin 1

78




=& B
Brake lever

,fm

=

—




{2 4 1) =)

Brake lever

JF5 F5 T A A4 PR s HE
Item Part No Description Q’ty Remark
1 A30DA7-20100 FillZh 2 5% Hand brake ass'y 1
2 GB/T 5783 IEFEM10X25 Bolt 2
3 GB/T 93 FAE10 Washer, lock 2
4 GB/T97.1 410 Washer 2

80




h EH R45

BODY SYSTEM

81



FD20,25,30RTC4-KL1/X63/Y2/DS1

» N,
SR

H
2
Frame ass’y

ug

12,13,14,15

45,2223

82



LE 0 SY5

Frame ass’y

FD20,25,30RTC4-KL1/X63/Y2/DS1

Fr 5 5 T AT 44 FR o HE
Item Part No Description Q’ty Remark

1 Y25B1-10014R AMEYERR (4) Outer fender 1

2 Y25B1-10017R L ZEEEHCA Right step 1

3 GB/T 5783 2k M10X 16 Bolt 8

4 GB/T 93 FAF 10 Washer, Lock 16

5 GB/T 97.1 P44 10 Washer 16

6 D30A1-11008 3% Clamp 8

7 Y25B1-10100 BRI Y Frame ass’y 1 |FD20,25,30RTC4-KLI
- Y25C1-10100 BRI Frame ass’y 1 |FD20,25,30RTC4-X63
- Y25D1-10100 ZEBE R K Frame ass’y 1 FD20,25,30RTC4-Y2
— Y25E1-10100 T BEF B Frame ass’y 1 |FD20,25,30RTC4-DSI
8 Y25B1-10020 IKAE I 2 S AL AR Bracket 2 |FD20,25,30RTC4-KL1
- Y25D1-10020 JKFESZHE Bracket 2 | FD20,25,30RTC4-Y2
- Y25E1-10001 IKFECZEE Bracket 2 |FD20,25,30RTC4-DS1
~ Y25E1-10002 IKFECEEA Bracket 2 |FD20,25,30RTC4-DS1
9 GB/T 5783 B2k M8 X20 Bolt 14

10 GB/T 93 FE 8 Washer, Lock 16

11 GB/T 97.1 P 8 Washer 16

12 D30PI1-10002 4 Backing plate 4

13 GB/T 93 i 6 Washer, Lock 4

14 GB/T 97.1 P4 6 Washer 4

15 GB/T 5783 124 M6X20 Bolt 4

16 Y25B1-10030 JKAE N AR Lower support 1 |FD20,25,30RTC4-KL1
- Y25D1-10030 JKAE N AR Lower support 1 | FD20,25,30RTC4-Y2
- Y25E1-10030 JKFE T SCBE SR, Lower support 1 |FD20,25,30RTC4-DS1
17 Y25B1-10101 ECU%Z %% ECU mounting plate 1

18 GB/T 5783 124 M8X 16 Bolt 2

19 Y25B1-10017L ZEESHUE Left step 1

20 SF-2-3025 Wi Hh A Steel back bearing 2

21 Y25B1-10014L S5V (7)) Outer fender 1

22 GB/T 6170 BEEE M10 Nut 8

83




FD20,25,30RTC4-KL1/X63/Y2/DS1

» N,
SR

H
2
Frame ass’y

ug

12,13,14,15

45,2223

84



LEY 95Y5'%

Frame ass’y

FD20,25,30RTC4-KL1/X63/Y2/DS1

55 TS TR 24 PR s H/E
Item Part No Description Q’ty Remark
23 GB/T 5783 B4 M10X35 Bolt 8
24 Y35A1-10002 RIS B Front plate ass’y 1
25 GB/T97.1 P44 16  Washer 4
26 GB/T 93 F# 16 Washer, Lock 4
27 GB/T 5783 M2k M16X40 Bolt 4

85




FD20,25,30RTC4-KMS17

» N,
SR

H
2
Frame ass’y

ug

16,6,5,17

23,8,9,24

86



LEY 95Y5'%

Frame ass’y

FD20,25,30RTC4-KMS17

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 Y25B1-10014R AMEYERR () Outer fender 1
2 Y25B1-10017R T ZEESHRA Right step 1
3 D30AB1-10002 4k HL 3P E Relay shield 1
4 GB/T 5783 124 M6X 12 Bolt 4
5 GB/T 93 #3 6 Washer, Lock 8
6 GB/T 97.1 P 6 Washer 8
7 GB/T 5783 B2k M10X 16 Bolt 7
8 GB/T 93 FE 10 Washer, Lock 15
9 GB/T 97.1 P 10 Washer 15
10 D30A1-11008 &3 Clamp 7
11 Y25F1-10100 ZEBRIREE Y, Frame ass’y 1
12 Y25D1-10020 JKFESZ 4L Bracket 2
13 GB/T 5783 12k M8X20 Bolt 14
14 GB/T 93 #4% 8 Washer, Lock 14
15 GB/T 97.1 P 8 Washer 14
16 D30PI1-10002 4% Backing plate 4
17 GB/T 5783 B2k M6X20 Bolt 4
18 Y25F1-10020 JKAH N SZ S Lower support 1
19 Y25F1-10001 ECU% %87 ECU mounting plate 1
20 Y25B1-10017L BN Left step 1
21 SF-2-3025 NS Hh A& Steel back bearing 2
22 Y25B1-10014L HNEYEAR (7)) Outer fender 1
23 GB/T 6170 #2 5 M10 Nut 8
24 GB/T 5783 B2k M10X35 Bolt 8
25 Y25B1-10600 HIAR S % Front plate ass’y 1
26 GB/T 97.1 - 16 Washer 4
27 GB/T 93 #I 16 Washer, Lock 4
28 GB/T 5783 124 M16X40 Bolt 4

87




e
IR R FD20,25,30RTC4-S2/S5
Frame ass’y

12,13,14,15

21,4,5,22

88



LEY 95Y5'%

Frame ass’y

FD20,25,30RTC4-S2/S5

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 Y25B1-10014R AMEYERR () Outer fender 1
2 Y25B1-10017R T ZEESHRA Right step 1
3 GB/T 5783 B2k M10X 16 Bolt 7
4 GB/T 93 #E 10 Washer, Lock 17
5 GB/T 97.1 P44 10 Washer 17
6 D30A1-11008 &3 Clamp 7
7 Y25G1-10100 ZEBRIRFE K Frame ass’y 1
8 Y25D1-10020 JKFESZEE Bracket 2
9 GB/T 5783 124 M8X20 Bolt 12
10 GB/T 93 #4488 Washer, Lock 12
11 GB/T 97.1 P4 8 Washer 12
12 D30PI1-10002 #H% Backing plate 4
13 GB/T 97.1 P 6 Washer 4
14 GB/T 93 #E 6 Washer, Lock 4
15 GB/T 5783 B2k M6X20 Bolt 4
16 GB/T 5783 B2k M10X20 Bolt 2
17 Y25G1-10020 JKAH RS2 S Lower support 1
18 Y25B1-10017L ZEESIRAE Left step 1
19 SF-2-3025 W57 Steel back bearing 2
20 Y25B1-10014L AMESYJEHR(A) Outer fender 1
21 GB/T 6170 #2 5 M10 Nut 8
22 GB/T 5783 12k M10X35 Bolt 8
23 Y25B1-10600 HIARE B Front plate ass’y 1
24 GB/T 5783 B2k M16X40 Bolt 4
25 GB/T 93 FF 16 Washer, Lock 4
26 GB/T 97.1 - 16 Washer 4

89




N7 S A = o
P ﬁzz , , FD20,25,30RTC4-KL1/X63/Y2/KMS17/S2/S5
Counterweight installation

90



S

Counterweight installation

FD20,25,30RTC4-KL1/X63/Y2/KMS17/S2/S5

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 Y25B5-20200 AL HESE Bk High exhaust pipe 1

2 GB/T 5783 12k M8 X 50 Bolt 6

3 GB/T 93 #F 8 Washer, Lock 6

4 GB/T 97.1 “F-# 8 Washer 6

5 Y30A5-10100 A TPERS Air pre filter 1

6 Y25B5-10200 HEAE BN Intake Pipe 1

7 GB/T 5782 B2k M36X250 Bolt 2

8 GB/T 93 ik 36 Washer, Lock 2

9 GB/T 97.1 P 36 Washer 2

10 Y25B1-50100 ZE2 5|4 5L Traction pin 1

11 Y25B1-50002 *F1iii 8 Counterweight 1 2t
- Y25B1-50001 P #E Counterweight 1 2.5t
- Y25B1-50003 F#7E Counterweight 1 3t
12 D30A1-50002 1M #5 Decorative cover 2

91




FD20,25,30RTC4-DS1

Counterweight installation

S

92



N7, M 7+
TrE R | FD20,25,30RTC4-DS1
Counterweight installation

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 Y25B5-20200 AL HESE Bk High exhaust pipe 1

2 GB/T 5783 12k M8 X 50 Bolt 6

3 GB/T 93 3% 8 Washer, Lock 6

4 GB/T97.1 P 8 Washer 6

5 Y30A5-10100 S TRIERS Air pre filter 1

6 Y25B5-10200 B B Intake Pipe 1

7 GB/T 5782 B2k M20X 60 Bolt 2

8 GB/T 93 i 20 Washer, Lock 2

9 GB/T 96 K3IFE 20 Washer 2

10 Y25B1-50003 HIACE Deputy counterweight 1 3tk A
11 GB/T 5782 1244 M36X250 Bolt 2

12 GB/T 93 3 36 Washer, Lock 2

13 GB/T97.1 P 36 Washer 2

14 Y25B1-50100 Z2 5|84 5L Traction pin 1

15 Y25B1-50002 “FH7#E Counterweight 1 2t
- Y25B1-50001 P8 Counterweight 1 2.5-3tik H
16 D30A1-50002 #EMiE: Decorative cover 2

93




ML 2B IR R
Hood. FloorBoard

|
1124,23,9,22 $
!

94



ML 2B IR R
Hood. FloorBoard

Fr 5 5 T AT 44 FR o T
Item Part No Description Q’ty Remark

1 Y25B1-20500 B AR B Front floor ass’y 1

2 D30A1-20003 TR Sk R E] M8 X 16 Screw 2

3 Y25B1-20400 JE AR S Rear floor ass’y 1

4 GB/T 16674.1 7N AL TR M8 X 8 Bolt 8

5 D30A1-20710 HLE T4 Under hood hook 1

6 D30DA1-20004 B4 Lock bracket 1

7 GB/T 5783 2k M8X25 Bolt 1

8 GB/T 93 8 Washer, lock 11

9 GB/T 97.1 V-8 Washer 6

10 GB/T 6170 P2 M8 Nut 5

11 D30DA1-20003 3M# 5% Sealing strip 1

12 D30BN1-20100 HiJf &5 i Battery box 1 |FD202530RTCAKLIKMSI7
- D30DA1-20500 H i Battery box 1 | FD202530RTCA-X63/Y2
13 D30DD1-20001 H B 248 Backing plate 1 |FD20,25,30RTC4-KL1
- D30DA1-20005 H &34 4 Backing plate 1 | FD202530RTCAX63/Y2
14 D30DA1-20030 S Gas spring 1

15 GB/T 5783 B2k M8X20 Bolt 10

16 GB/T 96 K JE8 Washer 10

17 D30DA1-20040 B8% Hinge 2

18 D30A1-20007 25541 Sealing strip 1

19 D30DA1-20200 KFE iR Water tank cover plate 1
20 D30A1-20009 BR4ET Screw 2

21 D30DA1-20050 B S B 1 il Bracket 2
22 GB/T 889.1 e &R iR 7S A B IS EEMS Nut 2
23 D30A1-20005 #1% Bushing 2
24 D30A1-20004 124 Bolt 2
25 D30DA1-20100 ML S B Hood ass’y 1
26 GB/T 5783 B2k M8 X 40 Bolt 2
27 D30A1-20011 ZZ I Cushion Rubber 2
28 D30C1-20009 TR R SLIEET M6X 16 Screw 2

95




ML 2B IR R
Hood. FloorBoard

|
1124,23,9,22 $
!

96



ML 2B IR R
Hood. FloorBoard

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

29 GB/T 93 3346 Washer, lock 2

30 GB/T 97.1 “F-# 6 Washer 2

31 D30PI1-20003 T HE#& Tool box 1

32 D30C1-20014 RHHELFT 2% A dust cover 2

33 8JA08-10020 %4 Laryngeal hoop 2

34 D30DA1-20006 A JEC AR % & #& Sound insulation pad 1

35 D30DA1-20007 J& JEAR B & 4 Sound insulation pad 1

36 Y25B1-20010 JEARE Floor mat 1

97




7 T 28 5k
Roof guard ass’y

19 2,3,455

1 3343 2345

98



IR Rk

Roof guard ass’y
Fr 5 5 T AT 44 FR o T
Item Part No Description Q’ty Remark
1 D30DA1-30003L | LEDT4%(/%) Bracket 1
2 D30C1-30001 HMEREM6  Rivet nut 8
3 GB/T 97.1 P4 6 Washer 12
4 GB/T 93 FI 6 Washer,lock 12
5 GB/T 5783 B2k M6X20 Bolt 8
6 D30A1-30002 {8 2254 S 42 B Mirror bracket 2
7 D30A1-30800 81%4-%% Rear view mirror 2
8 D30DA1-30003R | LED4T%%(#7) Bracket 1
9 D30D1-30004L Ja#i(/c) Back cover 1
10 D30D1-31002L AT ZEARY B Tail lamp protection panel 1
11 D30D1-31021 ORI SCHE Bracket 1
12 D30D1-32001 Ja KAT3C%2 Rear headlamp bracket 1 Ja RAT 8 A
13 D30D1-31002R Fe T4 - ¥ #X Tail lamp protection panel 1
14 D30D1-30004R rini(4) Back cover 1
15 Y25B1-30100 MEZRL AL Overhead guard 1
16 D35G1-30001 HpE FEMS Rivet nut 2
17 D30C1-30500 JEHEF LK Rear handle 1
18 D30DA1-30004R | H{HRIHE(AH) Front leg pad 1
19 D30DA1-30002R | #4#k(47) Baffle 1
20 D30A1-20001 HE1fisE Decorative cover 1
21 D30DA1-30002L | F4#Rk(/) Baffle 1
22 GB/T 96.1 KHME 10 Washer 4
23 GB/T 93 3 10 Washer lock 4
24 GB/T 5783 I2#: M10X25 Bolt 4
25 A30EGS5-10300 RIS Shock pad 4
26 Y25B1-30001 B2 4% Lock bracket 1
27 GB/T 97.1 P 8 Washer 2
28 GB/T 93 3 8 Washer lock 2
29 GB/T 5783 124 M8X16 Bolt 2
30 D30DA1-30004L | HiREIE(/) Front leg pad 1

99




7 T 28 5k
Roof guard ass’y

19 2,3,455

1 3343 2345

100



IR Rk

Roof guard ass’y
JF5 F5 TR 24 PR s A
Item Part No Description Q’ty Remark
31 D30A1-30005 HZRJE BB Rubber ring 11 2
32 D15G1-30001 LR Rubber ring 3
33 GB/T 5783 12k M6X 16 Bolt 3

101




AY le:l I\__l[ N,
AP TSR A Bl FD20,25,30RTC4-X63
Roof guard ass’y 18 19

21 22 2324725

102



IR Rk

FD20,25,30RTC4-X63

Roof guard ass’y

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 D30C1-30001 YIZREM6  Rivet nut 10

2 Y25B1-30001 B3 %8 Lock bracket 1

3 D30DA1-30002L | #4#Rk(%) Baffle 1

4 D30DA1-30004L | HIRIEIE(/) Front leg pad 1

5 D30A1-30005 HZE AR BT  Rubber ring 11 2

6 D30DA1-30004R | HIREIEE(4) Front leg pad 1

7 D30D1-40023 — Mg Three mouth adhesive strip 1

8 D30DB1-30001 A #4357 Front windshield 1 3 MY )
- D30DB1-30006 #4353 Front windshield 1 eI K NG
9 Y25B1-30005 IKAESCHE Bracket 1 Y 8] i 7K a6 FH
10 A30C2-30200 RN 1) 2% 5 B Wiper 1 5 7 51
- A30C2-30500 N 1) 2% B Cir Pk %) Wiper 1 7 W 7K Y 351
11 D30D1-40021 44 Baffle 1

12 D30DA1-30003R | LED4T%%(#7) Bracket 1

13 Y25C1-30100 HEZE K Overhead guard 1

14 D35G1-30001 HPEFEMS  Rivet nut 2

15 D30DA1-30003L | LEDJJ%E(/) Bracket 1

16 D30C1-30500 JEIEF A% Rear handle 1

17 D30C1-30002 [T £& Rain cover 5

18 D30D1-30004R J& % (#) Back cover 1

19 D30D1-31002R FEIT A &4 Tail lamp protection panel 1

20 D30D1-30005 Ja i % Back sliding window 1

21 D30D1-32001 J5 RAT 4R Rear headlamp bracket 1 J& RAT i H
22 D30D1-31020 IRAT S22 Bracket 1

23 GB/T 97.1 P 6 Washer 13

24 GB/T 93 FI 6 Washer,lock 13

25 GB/T 5783 M2k M6X20 Bolt 6

26 D30D1-31002L T AR Tail lamp protection panel | 1

27 D30D1-30004L Ja i (/£) Back cover 1

28 Y25B1-40004 JE 1M Baffle 1

103




> s ey
AR Sy FD20,25,30RTC4-X63
Roof guard ass’y 18

21 22 232425

104



IR Rk

FD20,25,30RTC4-X63

Roof guard ass’y
JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
29 GB/T 5783 I M6X10 Bolt 3
30 D30A1-20001 M Decorative cover 1
31 GB/T 5783 I2H: M10X25 Bolt 4
32 GB/T 93 FE 10 Washer lock 6
33 GB/T 96 REPE 10 Washer 4
34 A30EG5-10300 RENHLIREH Shock pad 4
35 D30DA1-30002R | #4#(47) Baffle 1
36 D15G1-30001 H 28/ Rubber ring 4
37 GB/T 5783 124 M6X16 Bolt 4
38 D30C1-30600 2 5cJa 4% Rear view mirror 1
39 D30D1-31007 & 5E #T Fixing rod 1
40 D30DA1-40001 A5 JE M BE S 4R Mirror bracket 1
41 D30DA1-40500 % XHLI2V  Air heater 1 i JRUHLIZE
42 D30D1-41610 JAFH Fan 1
43 Y25B1-40503 B XHLSZ 42 Air heater bracket 1 i XUHTLI%E FH
44 GB/T 97.1 P-4 10 Washer 2
45 GB/T 5783 124 M10X30 Bolt 2 I XL
46 D30DA1-40501 WEXAL/KE Water pipe of air heater 2 B2 XA L%
47 D30DA1-40502 WX HLFZE Connecting pipe of air heater | 2 B X328 FH
48 JB/T8870 If#4iE 25X 16 Laryngeal hoop 4 & XL

105




5 I = L R )
cab assembly(optional)

i

106



725 Il s L (G )

cab assembly(optional)

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 D30C1-30001 YIZEREM6  Rivet nut 10
2 Y25B1-30001 B3 %8 Lock bracket 1
3 D30DA1-30002L | #4#Rk(%) Baffle 1
4 D30DA1-30004L | HIRIEIE(/) Front leg pad 1
5 D30A1-30005 HZEHCPEIIT Rubber ring 11 2
6 D30DA1-30004R | HiEHIE(LT) Front leg pad 1
7 D30D1-40023 — Mg Three mouth adhesive strip 1
8 D30DB1-30001 A #4357 Front windshield 1 3 MY )
- D30DB1-30006 HIF435 7 Front windshield 1 e K R
9 Y25B1-30005 IKAESCHE Bracket 1 Y 8] i 7K a6 FH
10 A30C2-30200 RN 1) 2% 5 B Wiper 1 5 7 51
- A30C2-30500 N 1) 2% B Cir Pk %) Wiper 1 7 W 7K Y 351
11 D30D1-40021 44 Baffle 1
12 D30DA1-30003R | LED4T%%(#7) Bracket 1
13 Y25B1-40100 HEZE S % Overhead guard 1
14 Y25B1-40008 S Fixed rod 2
15 Y25B1-42000 FT T Right door ass’y 1
16 D35G1-30001 HIZAEMS  Rivet nut 2
17 D30DA1-30003L | LEDXJZ4(/) Bracket 1
18 D30C1-30500 Ja 4B F F B Rear handle 1
19 D30C1-30002 /7 f B Rain cover 5
20 D30D1-30004R Ja 55 (47) Back cover 1
21 D30D1-31002R FEXT 45 £ Tail lamp protection panel 1
22 D30D1-30005 JafEfi & Back sliding window 1
23 D30D1-32001 Ji KITSZ 248 Rear headlamp bracket 1 J& KAT %
24 D30D1-31020 BRI S Bracket 1
25 GB/T 97.1 FE 6 Gasket 13
26 GB/T 93 #H 6  Washer 13
27 GB/T 5783 B2k M6X20 Bolt 6
28 D30D1-31002L FEEAT ZERY IR Tail lamp protection panel 1

107




5 I = L R )
cab assembly(optional)

i

108



725 Il s L (G )

cab assembly(optional)

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
29 D30D1-30004L ri i (/) Back cover 1
30 Y25B1-40004 JE$44R Baffle 1
31 Y25B1-41000 JEl 12 Left door ass’y 1
32 GB/T 5783 12k M6X 10 Bolt 3
33 D30A1-20001 R4 55 Decorative cover 1
34 GB/T 5783 B2k M10X25 Bolt 4
35 GB/T 93 #4410  Washer 10
36 GB/T 96 KEPE 10 Washer 4
37 A30EG5-10300 RANHLIREH Shock pad 4
38 D30D1-40017 2 Impact bolt 2
39 D30DA1-30002R M (47) Baffle 1
40 D15G1-30001 £ kP Rubber ring 4
41 GB/T 70.2 WS AR SR I2ET M10X30  Screw 4
42 GB/T 97.1 FE 10 Gasket 6
43 Y25B1-40002L 7740 3 28 (%)  Bracket 1
44 GB/T 5783 I M6X16 Bolt 4
45 D30C1-30600 AR JEMEE  Rearview mirror 1 1% H
46 D30D1-31007 [ 52 FF  Fixing rod 1 % F
47 D30DA1-40001 st fE M C4E Rearview mirror supportor | 1
48 D30DA1-40500 iZ XML Fan heater 1 i W LIz
49 D30DA1-40002R T 1852 48 () Bracket 1
50 D30D1-41610 X Fan 1
51 Y25B1-40503 BEAMLSCHE Fan heater supportor ass’y 1 ity W AL 3%k FH
52 GB/T 5783 #2F: M10X30 Bolt 2 i W ALz
53 D30DA1-40501 W& X AHL/KE Water pipe of air heater 2 i B KA LgE
54 D30DA1-40502 BE XML Connecting pipe of air heater | 2 5 B AL i
55 JB/T8870 IfiE 25X 16 Laryngeal hoop 4 I RALi%

109




JEIAT TR,

Left door ass’y

110



JEIAT TR,

Left door ass’y
Fr 5 5 T AT 44 FR o #E
Item Part No Description Q’ty Remark
1 D30D1-40023 — K% Three mouth adhesive strip 1
2 Y25B1-41001 M 18% Side door glass 1
3 D30DA1-41300 47 & (£2) Side sliding window 1
4 D30DA1-41200 "T85 % Door lock ass’y 1
5 GB/T819.2 T FREYTRIZET M6 X 25 Screw 2
6 T20G1-40300 B TBUE %/ Inner release assembly left 1
7 Y25B1-41100 Foi T THEE K Left door frame ass’y 1
8 D30D1-40019 J7 i 4 Square foam sealing strip 2
9 D30T1-40003 #2-F Handle 1
10 GB/T 70.1 IS A B SKIRET M8 X 20 Screw 2
11 GB/T 93 44 8 Washer 2

111







AT

Right door ass’y
Fre 5 FHRAE AR &= T
Item Part No Description Q’ty Remark
1 Y25B1-41001 13435 Side door glass 1
2 D30D1-40023 — &% Three mouth adhesive strip 1
3 D30D1-40019 % 4% Square foam sealing strip 2
4 GB/T 70.1 WIS H B S IRET M8X 20 Screw 2
5 GB/T 93 ¥ 8 Washer 2
6 D30T1-40003 1F Handle 1
7 T20G1-40400 RS BUS AAT Inner release assembly right 1
8 GB/T819.2 T FAEUTRIRE] M6X25  Screw 2
9 D30DA1-41200 [ 181 B Door lock ass’y 1
10 Y25B1-42100 AT THES S Right door frame ass’y 1
11 D30DA1-42300 MHERL % (£7) Side sliding window 1

113




Ny TR R G
HYDRAULIC SYSTEM

114



VB i A

01l tank

115



VB e A

Oil tank

JF5 F5 T A A4 PR o HE

Item Part No Description Q’ty Remark
1 A30DA4-50100 iR Coverplate ass’y 1 [FD202530RTCA-DSI 34

A30DI4-50100 FME L Coverplate ass’y 1 | FD20,2530RTC4-DSI

2 GB/T 5783 #2F:M8 X 20 Bolt 8
3 JB/T 982 43 8 Cushion 8
4 A30DA5-30002 TAE S Ol tank cover plate 1
5 A30DA4-50200 T 36 S Oiling cap ass’y 1
6 A30A4-50300 [ml 31 &7 % Strainer 1
7 A30A4-50500 IR 28 Breather 1
8 JB/T 8870 %4 25X 16 Clip 2
9 TG000-10010 TV & 10X 300 Oil resistance hose 1
10 A30A4-50004 ED#% %} [26 Sealing ring 1
11 A30A4-50002 MR FE Plug, drain 1
12 A30DA4-50300 W €V %% Strainer 1
13 A30DI4-50100 #RUE K Coverplate ass’y 1

116




4R N ()

Valve control (two-throw)

117



BN SR (2 )

Valve control (two-throw)

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GB/T5783 B2 FEMS X 25 Bolt 4
2 GB/T93 38 Washer ,lock 4
3 GB/T97.1 P48 Washer 4
4 GB/T5786 BZFEM10X 1.25X 35 Bolt 3
5 A30A5-20003 - Plate 3
6 A30A7-40001 £ Coller 3
7 A30A7-40002 JRjE#  Rubber 6
8 A30A7-40003 HTHFHE Knob, lift 1
9 A30A7-40004 HiFHFAHE Knob, tilt 1
10 A15H7-40001 Bj2E Dust Cover 2
11 A30DA7-40110 THEBRIAT  Level, lift 1
12 A30DA7-40120 HEHEMFT  Level, tilt 1
13 GB/T91 FF 44 & 1.6X20 Pin, cotter 4
14 A30C7-40001 %] Pin 4
15 GB/T97.1 “F#6 Washer 4
16 Y25B7-40100 HEFAT Joint 2
17 A30C7-40110 HEREH  Shaft, valve 1
18 A30C7-40004 54K Bearing 4
19 GB/T5783 IZHM6X 10 Bolt 1
20 GB/T93 J#i#6 Washer ,lock 1
21 A30DA7-40001 MRFF 2221 Bracket,valve lever 1
22 A30DA7-40002 WRIFFSZ 4811 Bracket,valve lever 1

118




=)

[ 15 Sk (

Valve control (three-throw)

119



B ()

Valve control (three-throw)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 GB/T5783 IZ M8 X 25 Bolt 4
2 GB/T93 8 Washer ,lock 4
3 GB/T97.1 “F-#48 Washer 4
4 GB/T5786 B2FEM10X 1.25X35 Bolt 3
5 A30A5-20003 ™ Plate 3
6 A30A7-40001 £ Coller 3
7 A30A7-40002 JREH  Rubber 6
8 A30A7-40003 EHFHE  Knob, lift 1
9 A30A7-40004 iFHFH4  Knob, tilt 1
10 A30A7-40005 % FH Knob, sidesway 1
11 A15H7-40001 Pi2%E Dust Cover 3
12 A30DA7-40110 THREERFT  Level, lift 1
13 A30DA7-40120 MRHEIFF  Level, tilt 1
14 A30DA7-40130 5= R Lever, third 1
15 GB/T91 JF 44 ¢ 1.6X20 Pin, cotter 6
16 A30C7-40001 %] Pin 6
17 GB/T97.1 P46 Washer 6
18 Y25B7-40100 BT Joint 3
19 A30DA7-40300 EEH4h  Shaft, valve 1
20 A30C7-40004 Sl  Bearing 6
21 A30C7-40003 WIE  Coller 1
22 GB/T5783 BEFEM6X 10 Bolt 1
23 GB/T93 ##6 Washer lock 1
24 A30DA7-40001 RFFSZ 451 Bracket,valve lever 1
25 A30DA7-40002 AT 2211 Bracket,valve lever 1

120




[ 4 B (VO )

Valve control (four-throw)

121



4 R (DU )

Valve control (four-throw)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 GB/T5783 BEAEMS8 X 25 Bolt 4
2 GB/T93 #E48 Washer ,lock 4
3 GB/T97.1 448 Washer 4
4 GB/T5786 IZFEM10X 1.25X 35 Bolt 3
5 A30A5-20003 - Plate 3
6 A30A7-40001 EZ%  Coller 3
7 A30A7-40002 JFEH  Rubber 6
8 A30A7-40003 EHFHE Knob, lift 1
9 A30A7-40004 R FHE Knob, tilt 1
10 A30A7-40005 M FH§  Knob, sidesway 1
11 A30A7-40006 Je'EFH  Knob, clamp 1
12 A15H7-40001 Fi22%  Dust Cover 4
13 A30DA7-40110 FHREEEIFF  Level, lift 1
14 A30DA7-40120 HRHEIAT  Level, tilt 1
15 A30DA7-40130 F=R I ERIF Lever, third 1
16 A30DA7-40140 FE VY R Lever, fourth 1
17 GB/T91 JF 144 & 1.6X20 Pin, cotter 8
18 A30C7-40001 %] Pin 8
19 GB/T97.1 “F-#6 Washer 8
20 Y25B7-40100 HEHAT Joint 4
21 A30C7-40120 R Shaft, valve 1
22 A30C7-40004 W15 H7K  Bearing 8
23 GB/T5783 B2HEM6 X 10 Bolt 1
24 GB/T93 #1E6 Washer ,lock 1
25 A30DA7-40001 AT 2221 Bracket,valve lever 1
26 A30DA7-40002 WRIAFSZ 4511 Bracket,valve lever 1

122




Valve control (five-throw)

4 e ()

123



4 e ()

Valve control (five-throw)

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GB/T5783 BEAEMS8 X 25 Bolt 4
2 GB/T93 FE8 Washer ,lock 4
3 GB/T97.1 “F-#48 Washer 4
4 GB/T5786 IZFEM10x1.25%35 Bolt 3
5 A30A5-20003 #HF Plate 3
6 A30A7-40001 £ Coller 3
7 A30A7-40002 JHFEH  Rubber 6
8 A30A7-40003 EHFHE Knob, lift 1
9 A30A7-40004 R FHE Knob, tilt 1
10 A30A7-40005 % FH Knob, sidesway 1
11 A30A7-40006 Je'XFH  Knob, clamp 1
12 A30A7-40007 Jie ¥ FA§  Knob, rotate 1
13 A15H7-40001 Fi22%  Dust Cover 5
14 A30DA7-40110 THREBRIFE  Level, lift 1
15 A30DA7-40120 HRHEIN  Level, tilt 1
16 A30DA7-40130 =R IEEEYFT Lever, third 1
17 A30DA7-40140 VY F R FT Lever, fourth 1
18 A30DA7-40150 B RN Lever, fifth 1
19 GB/T91 FFI44 ¢ 1.6X20 Pin, cotter 10
20 A30C7-40001 %] Pin 10
21 GB/T97.1 V446 Washer 10
22 A30DA7-40003 EHAT Joint 5
23 A30C7-40130 R Shaft, valve 1
24 A30C7-40004 WigHhA  Bearing 10
25 GB/T5783 IZFEM6x10 Bolt 1
26 GB/T93 36 Washer ,lock 1
27 A30DA7-40001 AT 2251 Bracket,valve lever 1
28 A30DA7-40002 AT 322411 Bracket,valve lever 1

124




FD20,25,30RTC4-KL1

WS

Hydraulic pipeline

125



WS

Hydraulic pipeline

FD20,25,30RTC4-KL1

Fre 5 FHRAE AR o T
Item Part No Description Q’ty Remark
1 TGIBII-08050*] fa R 811X 500 High Pressure Hose 1 EX-B
- TGICII-08050*] fe B BB 811X 500 High Pressure Hose 1 EX-A
2 TGIBII-08040*J 11 JE IR & 811 X 400 High Pressure Hose 2 EX-B
- TGICII-08040%*] 7 5 IR B 811X 400 High Pressure Hose 2 EX-A
3 A30DA4-00100 {HERRETENE B3 Tilting cylinder steel pipe assy | 1 EX-B
- A30DD4-00100 {HERNETENES S5 Tilting cylinder steel pipe assy | 1 EX-A
4 TGIBII-08030*] = JE R 8IIX 300 High Pressure Hose 1 EX-B
- TGICII-08030%*] T B IR 8ITX 300 High Pressure Hose 1 EX-A
5 GJT-05-00 H %3k Right-angle connector 4 EX-B
- GJT-709-00 L%k Right-angle connector 4 EX-A
6 GIT-18-00 BBk Straight joint 2
7 A30DK4-00003 Z K Oil hose 1
8 GJT-11-00 H fi#%k Right-angle connector 1 = iRk FHEX-B
- GJIT-11-00 L f 23k Right-angle connector 2 VY F ik FHHEX-B
GJT-11-00 H ff1#23k Right-angle connector 3 F R FHEX-B
- GJT-706-00 B f1#% )k Right-angle connector 1 | = IEiEHEX-A
- GJT-706-00 H f1#%3k Right-angle connector 2 VY ik FHEX-A
- GJT-706-00 B f#2:3k Right-angle connector 3 | KA ®EHEX-A
9 GJT-12-00 L ik Right-angle connector 1 = iRiEHEX-B
- GJT-12-00 L. f 23k Right-angle connector 2 VY %k FHEX-B
- GJIT-12-00 H ff1#2 3k Right-angle connector 3 T ™% HHEX-B
- GJT-707-00 H.ffi#%k Right-angle connector 1 | A IEIEHEX-A
- GJT-707-00 H ff1#23k Right-angle connector 2 IO A i i FHEX-A
- GJT-707-00 B fi#%k Right-angle connector 3 T %k FHEX-A
10 A30DK4-00100 [E]H4M%  Steel Pipe 1
11 A30DK4-00002 | [T Pipe 1
12 GJT-20-00 . f 23k Right-angle connector 1 EX-B
- GJT-230-00 B f1#% % Right-angle connector 1 EX-A
13 JB/T8870 M4 50X 32 Clip 4
14 TGIBII-13122*G | =R 1311X 1220 High Pressure Hose 1 EX-B

126




FD20,25,30RTC4-KL1

WS

Hydraulic pipeline

127



WS

Hydraulic pipeline

FD20,25,30RTC4-KL1

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
- TGIBII-13122*G = EAR B 1311 X 1220 High Pressure Hose 1 EX-A

15 | A30DD4-00001 W1 Pipe 1
16 | A30BN4-00004 B2k Oil outlet joint 1
17 GJT-09-00 JH L Oil pump connector 1 EX-B
- GJT-322-00 T2 #23k Oil pump connector 1 EX-A
18 | Y25B4-00100 N M Steel Pipe 1
19 | A30BN4-20000 WH I EE Gear oil pump 1
20 | A30BN4-00003 BEWHEk Oil inlet connection 1
21 GJT-69-00 B fi#%k Right-angle connector 2 EX-B
- GJT-807-00 B fi#k Right-angle connector 2 EX-A
22 | TGIBI-08310*G 7 5 IR 81X 3100 High Pressure Hose 2 EX-B
- TGICI-08310*G = JE R 81X 3100 High Pressure Hose 2 EX-A
23 | GJT-08-00 Hif )k Straight joint 1
24 | TG000-13150 MBS ¢ 13X 1500 Low pressure hose 1
25 | Y25B4-00001 W Oil hose 1
26 | GIT-19-00 B ffi#%k Right-angle connector 1 EX-B
- GJT-232-00 T 4%k Right-angle connector 1 EX-A
27 | A30A4-30000 Z 1 Multi way valve 1 EX-B
- A30DA4-30000 1% 2 %% Electronically controlled multi way valve 1 EX-A
28 | TGLBI-08080-H35*G| = /KA E 81X 800 High Pressure Hose 1 EX-B
- TGLCI-08080-H35*G| =i iR E 81X 800 High Pressure Hose 1 EX-A
29 | GJIT-682-00 135° $3k 135 °joint 3 EX-B
- GJT-759-00 135° #3135 °joint 3 EX-A
30 | JB/T8870 M4 25X 16 Clip 2
31 GJT-683-00 135° #3k 135 °joint 1
32 | GB/T93 #E 10 Washer 8
33 | GB/T70.1 [ A3 SLB24T M10X 1.25X 30 Screw 8

128




FD20,25,30RTC4-X63/Y2

W

Hydraulic pipeline

129



WL
Hydraulic pipeline

FD20,25,30RTC4-X63/Y2

Fr 5 5 T AT 44 FR o T

Item Part No Description Q’ty Remark
1 TGIBII-08050*J fa R 811X 500 High Pressure Hose 1
2 TGIBII-08040*] 71 5 B 811 X 400 High Pressure Hose 2
3 A30DA4-00100 (R HGTEET 5% Tilting cylinder steel pipe assy | 1
4 TGIBII-08030*] B R 8ITX 300 High Pressure Hose 1
5 GJT-05-00 B f#k Right-angle connector 4
6 GJT-18-00 FLiE$%3k Straight joint 2
7 GJT-11-00 H ff1#23k Right-angle connector 1 =an b
- GJT-11-00 H f1#%3k Right-angle connector 2 VU Fr 13
- GJT-11-00 B ffi##%-k Right-angle connector 3 L IR 3%k
8 GIT-12-00 L f#23k Right-angle connector 1 = ek
- GJT-12-00 B fi#%k Right-angle connector 2 VY 13
- GJT-12-00 H.ffi 4%k Right-angle connector 3 Ly IR 3
9 A30DA4-00001 Z M EIMAE Oil hose 1
10 GJT-20-00 L #%k Right-angle connector 1
11 JB/T8870 WE4E 50X 32 Clip 4
12 TGIBII-13122*G B IR 131X 1220 High Pressure Hose 1
13 Y25C4-00001 W e Pipe 1 |FD20,25,30RTC4-X63
- Y25D4-00001 WA Pipe 1 | FD20,25,30RTC4-Y2
14 GJT-08-00 BiE#L Straight joint 1
15 GJT-09-00 T2 %3k Oil pump connector 1
16 A30A4-20000 WHTMZE Gear oil pump 1 |FD20,25,30RTC4-X63
- A30D4-20000 WHTMZE Gear oil pump 1 | FD20,25,30RTC4-Y2
17 GJT-69-00 B ik Right-angle connector 2
18 TGIBI-08310*G T IR 081 X 3100 High Pressure Hose 2
19 TGO000-13150 RIERE 13X 1500 Low pressure hose 1
20 GJT-19-00 B f1#% % Right-angle connector 1
21 A30A4-30000 Z#%1® Multi way valve 1 EX-B
- A30DA4-30000 HI3% 2 % %] Electronically controlled multi way valve 1 EX-A
22 TGLBI-08080-H35*G | i LK 81X 800 High Pressure Hose 1
23 GJT-682-00 135° %3k 135 °joint 3

130




FD20,25,30RTC4-X63/Y2

W

Hydraulic pipeline

131



WL
Hydraulic pipeline

FD20,25,30RTC4-X63/Y2

55 TS TR 24 PR s H/E
Item Part No Description Q’ty Remark
24 JB/T8870 W4 25X 16 Clip 2

25 GJT-683-00 135° #3135 °joint 1

132




FD20,25,30RTC4-DS1/KMS17

W

Hydraulic pipeline

133



WL
Hydraulic pipeline

FD20,25,30RTC4-DS1/KMS17

JF5 F5 T A A4 PR o HE

Item Part No Description Q’ty Remark
1 TGIBII-08050%*] i B8 811X 500 High Pressure Hose 1 EX-B
- TGICII-08050%*] T R 8ITX 500 High Pressure Hose 1 EX-A
2 TGIBII-08040*J 11 JE IR & 811 X 400 High Pressure Hose 2 EX-B
- TGICII-08040%*] 151 R & 811 X 400 High Pressure Hose 2 EX-A
3 A30DA4-00100 {HERRETENE B3 Tilting cylinder steel pipe assy | 1 EX-B
- A30DD4-00100 {HERNETENES S5 Tilting cylinder steel pipe assy | 1 EX-A
4 TGIBII-08030*] = JE R 8IIX 300 High Pressure Hose 1 EX-B
- TGICII-08030%] T B IR 8ITX 300 High Pressure Hose 1 EX-A
5 GJT-05-00 B ik Right-angle connector 4 EX-B
- GJT-709-00 L%k Right-angle connector 4 EX-A
6 GJT-18-00 BBk Straight joint 2
7 GJT-11-00 H.ffi#%k Right-angle connector 1 =} % FHEX-B
- GJT-11-00 B f1#% % Right-angle connector 2 | VYA ik FHEX-B
- GIT-11-00 L%k Right-angle connector 3 i ik FHEX-B
- GJT-706-00 B ffi#%k Right-angle connector 1 | =HEEHAEX-A
- GJT-706-00 B f1#% -k Right-angle connector 2 | VYA ik HEX-A
- GJT-706-00 B ff1#% -k Right-angle connector 3 | LA REHEX-A
8 A30DK4-00003 Z M EME  Oil hose 1
9 GJT-12-00 B f1#% % Right-angle connector 1 | =ik HEX-B
- GJT-12-00 B fA#2:3k Right-angle connector 2| MYy ik FHEX-B
- GJT-12-00 B fi#k Right-angle connector 3 | A IEHEX-B
- GJT-707-00 B f#2:3k Right-angle connector 1 | ZHWIEHEX-A
- GJT-707-00 L f 23k Right-angle connector 2 VY ik FHEX-A
- GJT-707-00 H ffi#%:k Right-angle connector 3 | LA EEHEX-A
10 JB/T8870 IE4E 50X 32 Clip 4
11 GJT-20-00 B ffi#%k Right-angle connector 1 EX-B
- GJT-230-00 L%k Right-angle connector 1 EX-A
12 A30DK4-00100 [[13H4M%  Steel Pipe 1
13 A30DK4-00002 [E[JH T Pipe 1
14 | TGIBII-13122*G IR 131X 1220 High Pressure Hose 1 EX-B

134




FD20,25,30RTC4-DS1/KMS17

W

Hydraulic pipeline

135



WS

Hydraulic pipeline

FD20,25,30RTC4-DS1/KMS17

Fr 5 5 T AT 44 FR o T

Item Part No Description Q’ty Remark
- TGIBII-13122*G = EAR B 1311 X 1220 High Pressure Hose 1 EX-A
- TGIBII-13147*G BB 1311X 1470 High Pressure Hose 1 [FD20,2530RTC4-KMS17
15 | Y25D4-00001 WM Pipe 1 |FD20,25,30RTC4-DS1
- Y25F4-00001 W1 Pipe 1 |[FD20,2530RTC4-KMS17
16 | GIT-08-00 HE# -k Straight joint 1 |FD20,25,30RTC4-DS1
— GIT-73-00 B ffi#3k Right-angle connector 1 [FD20,2530RTC4-KMS17
17 | GIT-09-00 %22k Oil pump connector 1 EX-B
- GJT-322-00 M ZEF23k Oil pump connector 1 EX-A
- GJT-08-00 Hif#:k Straight joint 1 |[FD20,2530RTC4-KMS17
18 | A30D4-20000 WHHZE Gear oil pump 1
19 | GIT-69-00 Bk Right-angle connector 2 EX-B
- GJT-807-00 Hf#k Right-angle connector 2 EX-A
20 | TGIBI-08310*G = B 81X 3100 High Pressure Hose 2 EX-B
- TGICI-08310*G TR 81X 3100 High Pressure Hose 2 EX-A
21 | TG000-13150 RIERE & 13X 1500 Low pressure hose 1
22 GJT-19-00 L. fi 23k Right-angle connector 1 EX-B
- GJT-232-00 B f#2:3k Right-angle connector 1 EX-A
23 A30A4-30000 Z M1 Multi way valve 1 EX-B
- A30DA4-30000 HI% £ 4 Electronically controlled multi way valve 1 EX-A
24 | TGLBI-08080-H35*G| f5 & /K& 81X 800 High Pressure Hose 1 EX-B
- TGLCI-08080-H35*G| i L& 81X 800 High Pressure Hose 1 EX-A
25 | GJT-682-00 135° $23k 135 °joint 3 EX-B
- GJT-759-00 135° #z3k 135 °joint 3 EX-A
26 | JB/T8870 W4t 25X 16 Clip 2
27 | GIT-683-00 135° #3135 °joint 1

136




FD20,25,30RTC4-S2/S5

W

Hydraulic pipeline

137



W

Hydraulic pipeline

FD20,25,30RTC4-S2/S5

Fr 5 5 T AT 44 FR &= HE
Item Part No Description Q’ty Remark
1 TGIBII-08050*J fa R 811X 500 High Pressure Hose 1
2 TGIBII-08040*] 71 5 B 811 X 400 High Pressure Hose 2
3 A30DA4-00100 (R HGTEET 5% Tilting cylinder steel pipe assy | 1
4 TGIBII-08030*] B R 8ITX 300 High Pressure Hose 1
5 GJT-05-00 B f#k Right-angle connector 4
6 GJT-18-00 FLiE$%3k Straight joint 2
7 GJT-11-00 H ff1#23k Right-angle connector 1 =an b
- GJT-11-00 H f1#%3k Right-angle connector 2 VU Fr 13
- GIT-11-00 B ffi##%-k Right-angle connector 3 T 1R % F
8 GIT-12-00 L f#23k Right-angle connector 1 = ek
- GJT-12-00 B fi#%k Right-angle connector 2 VY 13
- GJT-12-00 H.ffi 4%k Right-angle connector 3 Ly IR 3
9 A30DA4-00001 Z B [E1MA Oil hose 1
10 GJT-20-00 L #%k Right-angle connector 1
11 JB/T8870 WE4E 50X 32 Clip 4
12 TGIBII-13122*G B IR 131X 1220 High Pressure Hose 1
13 A30DD4-00001 WM T Pipe 1 [FD20,25,30RTC4-X63
14 GJT-178-00 H 4%k Oil outlet connector 1
15 Y25B4-00100 M SR Steel pipe ass’y 1
16 A30F4-20000 W Gear oil pump 1 —3$54S-408
- A30BA4-20000 WA Gear oil pump 1 —3£S4S-474
17 GJT-227-00 Wi F1425k  Oil suction port connector 1
18 GJT-69-00 B ik Right-angle connector 2
19 TGIBI-08310*G T IR 081 X 3100 High Pressure Hose 2
20 Y25G4-00001 W e Pipe 1
21 TG000-13150 B & 13X 1500 Low pressure hose 1
22 GJT-19-00 H fA#2:3k Right-angle connector 1
23 A30A4-30000 Z 1 Multi way valve 1 EX-B
- A30DA4-30000 4% 4% Electronically controlled multi way valve 1 EX-A
24 | TGLBI-08080-H35*G | = iRE 81X 800 High Pressure Hose 1

138




FD20,25,30RTC4-S2/S5

W

Hydraulic pipeline

139



W

Hydraulic pipeline

FD20,25,30RTC4-S2/S5

JF5 F5 TR 24 PR s H/E
Item Part No Description Q’ty Remark
25 | GIT-682-00 135° $23k 135 °joint 2

26 | JB/T8870 IEE$iE 25X 16 Clip 1

27 | GIJT-683-00 135° #3k 135 °joint 1

28 | GB/T70.1 [R5 S 24T M10X 1.25X 30 Screw 8

29 GB/T 93 FF 10 Washer,lock 8

30 | GB/T97.1 P 10 Washer 8

140




. BEERSD

LIFTING SYSTEM

141



NTRE B RG (FEARD

Hydraulic system mast(Normal mast KM)

O

Front

5

RSB
M22x1.5

142

[ M22x1.5



T2 RS (AR
Hydraulic system mast(Normal mast KM)

JF5 F5 T A A4 PR o #E
Item Part No Description Q’ty Remark
1 TGIBII-13046*] R 1311X 460 Hose H.P. 1 EX-B
- TGICII-13046*] R 131X 460 Hose H.P. 1 EX-A
2 GJT-04-00 PIWri&  Valve,check 1 EX-B
- GJT-391-00 DIWTiE  Valve,check 1 EX-A
3 GJT-03-00C — @k B Three way connector ass’y 1 EX-B
- GJT-390-00 —IH$zk MK Three way connector ass’y 1 EX-A
4 GJT-02-00-2 FREE K] Flow regulator 1 2-2.5tEX-B
- GJT-243-00-2 FRIEK  Flow regulator 1 2-2.5tEX-A
- GJT-02-00-3 FRIEEM Flow regulator 1 3tEX-B
- GJT-243-00-3 FRIEEK] Flow regulator 1 3tEX-A
5 TGIBII-13070GS*] B K 1311X 700 Hose H.P. 1 2-2.5tEX-B
- TGICII-13070GS*) R4 131X 700 Hose H.P. 1 2-2.5tEX-A
- TGVBII-13063-H25GS*J | 15 JE IR B 1311X 700 Hose H.P. 1 3tEX-B
- TGVCII-13063-H25GS*T | 15 FEJRE 1311X 700 Hose H.P. 1 3tEX-A

143




NIREM ARG (=WEEHD

Hydraulic system mast(Full Free 3-Stage Mast KZM)

144

FD20,25RTC4

18,19,20,21,22,23,24,25

BEHR




NIREM ARG (=WEEHD

Hydraulic system mast(Full Free 3-Stage Mast KZM) FD20,25RTC4
Fr 5 5 T A A4 PR &= HE
Item Part No Description Q’ty Remark
1 GIT-04-00 DIWTE  Valve,check 1 EX-B
- GIT-391-00 DIWTiE  Valve,check 1 EX-A
2 TGIBII-13043*] R K 1311 X 430 Hose H.P. 1 EX-B
- TGICII-13043%*] BB 1311X 430 Hose H.P. 1 EX-A
3 GIT-26-00 FLiE#k Nipple 1 EX-B
- GJT-242-00 BBk Nipple 1 EX-A
4 GJT-03-00C —@$Ek ) Three way connector ass’y 1 EX-B
- GJT-390-00 —IHFL A Three way connector ass’y 1 EX-A
5 TGIBII-13058NL*J | 5 KM 1311X 580 Hose H.P. 1 EX-B
- TGICH-13058NL*J | 5 H AR 1311X 580 Hose H.P. 1 EX-A
6 | TGLBI-13085-H45GS*J| & [EJi & 131X 850 Hose H.P. 1 EX-B
- TGLCII-13085-H45GS*J | i He IR 1311 X 850 Hose H.P. 1 EX-A
7 GJT-02-00-2 FR# %  Flow regulator 1 EX-B
- GJT-243-00-2 FREEK Flow regulator 1 EX-A
8 GJT-61-00 — @ $Ek ) Three way connector ass’y 1 EX-B
- GJT-241-00 — @k B Three way connector ass’y 1 EX-A
9 GB/T5783 IZFEMS8 X 50 Bolt 2
10 GB/T93 8 Washer,lock 8
11 | TGIBII-13048*] B RE 1311 X480 Hose H.P. 1 EX-B
- TGICII-13048*]) R4 131X 480 Hose H.P. 1 EX-A
12 | GB/T6173 THIZEREM22 X 1.5 Nut 2 EX-B
13 | S20W3-70001 $23L 5228 Joint support 1
14 | GB/T5783 IZFEM8 X 20  Bolt 6
15 | GIT-179-00 BBk  Nipple 1 EX-B
- GIT-237-00 FLiE#L Nipple 1 EX-A
16 | TGIBI-13XXX =R 131X XXX Hose H.P. 1 EX-B
- | TGICH-13XXX R 131X XXX Hose H.P. 1 EX-A
17 | S30J3-70003 B Clip 1
18 | S30J3-70002 B Axle 1
19 | GB/T276 IRVEER4H 7K 6205 Bushing 1

145




Hydraulic system mast(Full Free 3-Stage Mast KZM) ’

18,19,20,21,22,23,24,25
SOAb R IR T A% 300m K 2 4 B
2 =
- ~E
Front i
13,14/$
REHIR
T 6
8 A [
e 0 @E%EH@T L:ﬁ;
4 2 1

146



NIREM ARG (=WEEHD

Hydraulic system mast(Full Free 3-Stage Mast KZM) FD20,25RTC4

Fr 5 F5 T A A4 PR o T

Item Part No Description Q’ty Remark
20 | S30J3-70001 HE Pulley 1
21 | GB/T893.1 FLH MR PE52  Ring 1
22 | GB/T894.1 sk £4E 25 Ring 1
23 | GB/T5785 EM16X1.5X55 Bolt 1
24 GB/T93 #1316 Washer,lock 1
25 | GB/T97.1 4416 Washer 1
26 | S30J3-70100 N R Steel Pipe ass’y 1 EX-B
- S30J3-70100A B B Steel Pipe ass’y 1 EX-A
27 GB/T97.1 448 Washer 2
28 | TGLBI-13045H40NL*J | = i iR 1311 X 450 Hose H.P. 1 EX-B
- TGLCII-13045-H40NL*J| 5 [ % 1311X 450 Hose H.P. 1 EX-A

147




NIREM ARG (=WEEHD

Hydraulic system mast(Full Free 3-Stage Mast KZM)

FD20,25RTC4

B ARG EM M (Mast Piping Optional Parts)
& Tt e B 161 ik
Lifting Height Hose(mm) Remark

3600 2000
3700 2050
4000 2200 by
4350 2400
4500 2500
4800 2700
5000 2800
5500 3200
6000 3500

148



NIREM ARG (=WEEHD

FD30RTC4

Hydraulic system mast(Full Free 3-Stage Mast KZM)

SEEz==2

25

26

™~ 17,18,19,20,21,22,23,24

14

149

[=0




NIREM ARG (=WEEHD

Hydraulic system mast(Full Free 3-Stage Mast KZM) FD30RTCA
JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GJT-61-00 —E$%L B Three way connector ass’y | 1 EX-B
- GJT-241-00 ZIEEL S K Three way connector ass’y | 1 EX-A
2 GB/T5783 M8 X 50  Bolt 2
3 GB/T93 8 Washer,lock 8
4 GJT-02-00-2 FRi# [ Flow regulator 1 EX-B
GJT-243-00-2 FREEK] Flow regulator 1 EX-A
5 TGLBII-13085-H45GS*J | 1 FE fZ 7 1311X 850 Hose H.P. 1 EX-B
- TGLCII-13085-H45GS*T | 157 JE M 1311 X 850 Hose H.P. 1 EX-A
6 GIT-04-00 DIWTiE  Valve,check 1 EX-B
- GIT-391-00 DI Valve,check 1 EX-A
7 | TGIBII-13043*] R A 131X 430 Hose H.P. 1 EX-B
- TGICII-13043*] A 1311X 430 Hose H.P. 1 EX-A
8 TGLBII-13045-H40NL*J | 155 IR 1311X 450 Hose H.P. 1 EX-B
- TGLCII-13045-H4ONL*J | & AR E 1311X 450 Hose H.P. 1 EX-A
9 GB/T97.1 “F-#8 Washer 2
10 | S30J3-70100 N R Steel Pipe ass’y 1 EX-B
- S30J3-70100A B R Steel Pipe ass’y 1 EX-A
11 | TGIBII-13048NL*J | @SEEAE 1311X580 Hose H.P. 1 EX-B
- TGICI-13048NL*J | 5 AR 1311X 580 Hose H.P. 1 EX-A
12 | GIT-26-00 HiE#k  Nipple 1 EX-B
- GIT-242-00 BBk Nipple 1 EX-A
13 GJT-03-00C — @k B Three way connector ass’y 1 EX-B
- GJT-390-00 — 4%k B % Three way connector ass’y | 1 EX-A
14 | TGIBII-13XXX BB 131X XXX Hose H.P. 1 EX-B
- TGICII-13XXX BB 131X XXX Hose H.P. 1 EX-A
15 | S30J3-70003 B Clip 1
16 | GB/T5783 IZF:M8X20 Bolt 6
17 | S30J3-70002 B Axle 1
18 | GB/T276 TRVEBRHH 46205 Bushing 1
19 | S30J3-70001 HE Pulley 1

150




NIREM ARG (=WEEHD

FD30RTC4

Hydraulic system mast(Full Free 3-Stage Mast KZM)

SEEz==2

25

26

™~ 17,18,19,20,21,22,23,24

14

151

[=0




NIREM ARG (=WEEHD

Hydraulic system mast(Full Free 3-Stage Mast KZM) FD30RTCA
Fr 5 5 T A A4 PR o HE
Item Part No Description Q’ty Remark
20 | GB/T893.1 LIRS P52 Ring 1
21 | GB/T894.1 ok 4E25  Ring 1
22 | GB/T5785 BZFEM16X1.5X55 Bolt 1
23 GB/T93 #3316 Washer,lock 1
24 | GB/T97.1 V4416 Washer 1
25 | S35W3-70001 &R 5EM Pipe clamp fixed plate 1
26 | SHLXG1-322 M Light pipe clamp 1

1562




NIREM ARG (=WEEHD

Hydraulic system mast(Full Free 3-Stage Mast KZM)

FD30RTC4

B ARG EM M (Mast Piping Optional Parts)
& Tt e B 161 ik

Lifting Height Hose(mm) Remark

4000 3000

4350 3200

4500 3300

4800 3500

5000 3650

5500 4050

6000 4350

1563



Fi 1

Hydraulic system attachments(Normal mast KM)

B HRE B ARG (AR

o

b

Leeed

i I

-

10

_San,

b 7

el

T
(2223

T

154



JE B ARG (AR =HK
Hydraulic system attachments(Normal mast KM)

Fr 5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GB/T5783 12 M8 X25  Bolt 4
2 GB/T93 18 Washer,lock 4
3 M30K3-90010 $23L[E 52 MR Joint fixing plate 1
4 GJT-571-00 B fA#2:3k Right-angle connector 2 EX-B
GJT-712-00 B fA#2:3k Right-angle connector 2 EX-A
5 M30K3-90006 &% Band 4
6 GB/T70.1 7S A [ S BB ETM6 X 30 Screw 4
7 GB/T93 6 Washer,lock 4
8 GB/T5785 BZHEM16X1.5X90 Bolt 1
9 GB/T93 FE 16 Washer,lock 1
10 GB/T97.1 “F# 16 Washer 1
11 SIM30A-0002 W% Pulley 2
12 M30K3-90002 4% Bushing 1
13 TGIBI-08XXX-J T B R B SIX XXX Hose H.P 2 EX-B
- TGICI-08XXX-J T B R8I X XXX Hose H.P 2 EX-A
14 M20W3-90001R EILLIENCA Clamp mounting plate right| 1

155




JREE® ARG (AR
Hydraulic system attachments(Normal mast KM)

= F K

Bk ARG kM (Mast Piping Optional Parts)
PR3 K 13K
BT Hose(mm) Hose(mm) B
Lifting Height Remark
2-2.5t 3t
2000 2650 2800
2500 3150 3300
2700 3350 3500
3000 3650 3800
3300 3950 4100
3500 4150 4300
3700 4350 4500
4000 4750 4900
4500 5250 5400
5000 5750 5900
5500 6350 6500
6000 6850 7000

156




B HRER ARG (AR )y
Hydraulic system attachments(Normal mast KM)

—
@ . i i P8 89.10,11,12— |
A I n
L1 e
r iy
| %/16‘ J J

P
i 14

. E::ﬂﬁ

=N
i
!
i
ikath
i
o i ‘g"
= | :U..,,,<
i :
b
i
i 7
i i
i \
! \y .
i ~--
* 1
i
L4 (RN g
'
£ 118 Ea - =
i
L
| [ i o i 955~y

157



B HRER ARG (AR )y
Hydraulic system attachments(Normal mast KM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 GB/T5783 12 M8 X25  Bolt 4
2 GB/T93 18 Washer,lock 4
3 M30K3-90010 $23L[E 52 MR Joint fixing plate 2
4 GJT-571-00 B fA#2:3k Right-angle connector 4 EX-B
GJT-712-00 B fA#2:3k Right-angle connector 4 EX-A
5 M30K3-90006 &% Band 8
6 GB/T70.1 7S A [ S BB ETM6 X 30 Screw 8
7 GB/T93 6 Washer,lock 8
8 GB/T5785 BZHEM16X1.5X90 Bolt 2
9 GB/T93 FE 16 Washer,lock 2
10 GB/T97.1 “F# 16 Washer 2
11 SIM30A-0002 W% Pulley 4
12 M30K3-90002 4% Bushing 2
13 TGIBI-08XXX-J T B R B SIX XXX Hose H.P 2 EX-B
- TGICI-08XXX-J T B R8I X XXX Hose H.P 2 EX-A
14 M20W3-90001R B Iz A Clamp mounting plate right| 1
15 TGIBI-08XXX-J BB 8IX XXX Hose H.P 2 EX-B
- TGICI-08XXX-J T IR B SIX XXX Hose H.P 2 EX-A
16 M20W3-90001L Bz B Clamp mounting plate left 1

158




B HRE B ARG (AR

Va1

Hydraulic system attachments(Normal mast KM)

B KRG LM (Mast Piping Optional Parts)

P13 13K S 15K 15K
I Hose(mm) Hose(mm) Hose(mm) Hose(mm) &
Lifting Height Remark
2-2.5t 3t 2-2.5t 3t
2000 2650 2800 2800 2950
2500 3150 3300 3300 3450
2700 3350 3500 3500 3650
3000 3650 3800 3800 3950
3300 3950 4100 4100 4250
3500 4150 4300 4300 4450
3700 4350 4500 4500 4650
4000 4750 4900 4900 5050
4500 5250 5400 5400 5550
5000 5750 5900 5900 6050
5500 6350 6500 6500 6650
6000 6850 7000 7000 7150

159




FD20,25RTC4

A-A

Fi 1

EA=L:D

Hydraulic system attachments(Full Free 3-Stage Mast KZM)

BRERRG (

1
|
1

P i m et
|
1

2,3,4,5,6,7,8

13 14,15

ot e
T

Y
|
Y
\
|
|
0d
SR
& /R - 4
1 bl b
i
iy 4
m = £
1| =)
T oo
- ;
=) F===== i
= 1
1 \ r
I
St

0 7 N " ="
,T .A‘.\ \@w;,r L A T ) €9 ;v : m
| i g 11 1 !
P e o o o N A1
e e 8 ettt et C sttty O N I
1 ettt i e sl il == A : ey
= Y - —=d Jommm= e 5
j = alranc e r
- N Tk ”
ThemaT TR 2
o i

i L iy

& =ht

;

160



faran 4. _ jy I
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 S30J3-90001 XIF % Double pulley 1
2 GB/T5785 BZHEM16X 1.5 X 60 Bolt 1
3 GB/T93 #1316 Washer,lock 1
4 GB/T97.1 P44 16 Washer 1
5 GB/T276 TRV BR #1174 6205 Bearing 1
6 GB/T893.1 FL A 54 14 $4 /8152 Circlip for hole 1
7 GB/T894.1 W #1425 Circlip for hole 1
8 $30J3-90002 B Axis 1
9 S30J3-90003 % Band 2
10 GB/T70.1 7S A [ A Sk BB 4T M8 X 50 Screw 2
11 GB/T93 #1348 Washer,lock 12
12 GJT-180-00 BBk Straight joint 2 EX-B
- GJT-725-00 BBk Straight joint 2 EX-A
13 | GB/T6173 FEIZREM 16X 1.5 Nut 4 EX-B
- GB/T97.1 V44 14 Washer 4 EX-A
14 $30J3-90006 M HzkSZHE Double joint bracket 1
15 GB/T5783 B2 M8 X 20 Bolt 10
16 TGIBI-08110-J R 81X 1100 Hose H.P 2 EX-B
- TGICI-08110-] i BB 81X 1100 Hose H.P 2 EX-A
17 TGIBI-08XXX-J BRI 8IX XXX Hose H.P 2 EX-B
- TGICI-08XXX-J T B R8I X XXX Hose H.P 2 EX-A
18 S30J3-90100 BN MU Steel pipe assembly 1 EX-B
- S35W3-90100 B K Steel pipe assembly 1 EX-A
19 GB/T97.1 “F-#4 8 Washer 8
20 GJT-571-00 4%k Right-angle connector 2 EX-B
- GJT-712-00 B fi#2:3k Right-angle connector 2 EX-A
21 S30J3-90009 DURzk[E E MR Fixing plate 1 EX-B
- S30J3-90009A U4k [ e Fixing plate 1 EX-A
22 TGIBI-08XXX-J = JE B 8SIX XXX Hose H.P 2 EX-B
- TGICI-08XXX-J T B R B 8IX XXX Hose H.P 2 EX-A

161




FD20,25RTC4

A-A

Fi 1

EA=L:D

Hydraulic system attachments(Full Free 3-Stage Mast KZM)

BRERRG (

1
|
1

P i m et
|
1

2,3,4,5,6,7,8

13 14,15

ot e
T

Y
|
Y
\
|
|
0d
SR
& /R - 4
1 bl b
i
iy 4
m = £
1| =)
T oo
- ;
=) F===== i
= 1
1 \ r
I
St

0 7 N " ="
,T .A‘.\ \@w;,r L A T ) €9 ;v : m
| i g 11 1 !
P e o o o N A1
e e 8 ettt et C sttty O N I
1 ettt i e sl il == A : ey
= Y - —=d Jommm= e 5
j = alranc e r
- N Tk ”
ThemaT TR 2
o i

i L iy

& =ht

;

162



faran 4. _ jy I
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
23 TGIBI-08046-] T B i 81X 460 Hose H.P 1 EX-B
- TGICI-08046-] R R 81X 460 Hose H.P 1 EX-A
24 S30K3-90300 BN A Steel pipe ass’y 1 EX-B
- S40H3-90100 BN KUK Steel pipe ass’y 1 EX-A

25 S30K3-90200 HEEZH2E Pulley block frame 1
26 TGIBI-08045-] 5 R # 81X 450 Hose H.P 1 EX-B
- TGICI-08045-J 1o B BB 81X 450 Hose H.P 1 EX-A

163




pazas 4 _ = Yy
)% ~B E%/% jﬁ (=7 é g HEI ) = 1 FD20,25RTC4
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

B ARIEHMH (Mast Piping Optional Parts)
B TT GRVANE3 PE224C I
Lifting Height Hose(mm) Hose(mm) Remark
3600 2000 1300
3700 2000 1300
4000 2200 1400
4350 2400 1550 ik
4500 2500 1600
4800 2700 1700
5000 2800 1750
5500 3200 1900
6000 3500 2100

164



fi 1A FD30RTCA4

EA=L:D

Hydraulic system attachments(Full Free 3-Stage Mast KZM)

BRERRG (

C-C

;
Lo s il s R

r
T

S
N
— N
o (o)
—
o (ap}
— —
\W\‘w \\\\\\\ 1 !
v e s I >
== To @73
[
\ = 100 90 ox]
F====3 ieliell 3
et
=
it
T Rmmmmm _ .
a1 e =
== —
=\ I essart 3
NS
CIESES
,y - 7
[ (e RV
S apTTTEES b
[ S )

Cl—

S
TFg—— - S

165



BAERAS (=W E2EH) =ZAH

Hydraulic system attachments(Full Free 3-Stage Mast KZM) FD30RTCA
JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 S30J3-90001 XIF % Double pulley 1

2 GB/T5785 BZHEM16X 1.5 X 60 Bolt 1

3 GB/T93 #1316 Washer,lock 1

4 GB/T97.1 P44 16 Washer 1

5 GB/T276 TRV BR #1174 6205 Bearing 1

6 GB/T893.1 FL A 54 14 $4 /8152 Circlip for hole 1

7 GB/T894.1 W #1425 Circlip for hole 1

8 $30J3-90002 B Axis 1

9 S30J3-90003 % Band 2

10 GB/T70.1 7S A [ A Sk BB 4T M8 X 50 Screw 2

11 GB/T93 18 Washer,lock 18

12 S35W3-90002 B Je [ e AT Pipe clamp fixed plate 11 1

13 TGIBI-08XXX-J R8I X XXX Hose H.P 2 EX-B
- TGICI-08XXX-J BRI X XXX Hose H.P 2 EX-A
14 S30J3-90100 M Y Steel pipe assembly 1 EX-B
- S35W3-90100 M Y Steel pipe assembly 1 EX-A
15 GB/T5783 B2 M8 X 25 Bolt 8

16 GB/T97.1 *F-#4 8 Washer 12

17 GJT-571-00 H.ffi#%k Right-angle connector 2 EX-B
- GJT-712-00 B ffi#%k Right-angle connector 2 EX-A
18 S30J3-90009 DUk [ sE M Fixing plate 1 EX-B
- S30J3-90009A U4k & M Fixing plate 1 EX-A
19 S30K3-90006 Bk Pipe clamp 4
20 GB/T70.1 7S A R A S B8 ETM6 X 30 Screw 4

21 TGIBI-08XXX-J B R 8IX XXX Hose H.P 2 EX-B
- TGICI-08XXX-J R 8T X XXX Hose H.P 2 EX-A
22 GB/T5783 BEAEM10X 20 Bolt 2

23 GB/T93 FE 10 Washer,lock 2

24 GB/T97.1 3410 Washer 2

25 S35W3-90700 JEEFH B IS % Block frame ass’ y 1

166




fi 1A FD30RTCA4

EA=L:D

Hydraulic system attachments(Full Free 3-Stage Mast KZM)

BRERRG (

C-C

;
Lo s il s R

r
T

S
N
— N
o (o)
—
o (ap}
— —
\W\‘w \\\\\\\ 1 !
v e s I >
== To @73
[
\ = 100 90 ox]
F====3 ieliell 3
et
=
it
T Rmmmmm _ .
a1 e =
== —
=\ I essart 3
NS
CIESES
,y - 7
[ (e RV
S apTTTEES b
[ S )

Cl—

S
TFg—— - S

167



BAERAS (=W E2EH) =ZAH

) FD30RTC4
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

55 TS TR 24 PR s HE
Item Part No Description Q’ty Remark

26 S30K3-90200 WHH 4L Pulley block frame 1

27 GB/T5783 I2FEMS8 X 16 Bolt 6

28 Z15C3-90002 44 Baffle 1

29 Z15C3-90002 F4AF Stop lever 1

30 GB/T5783 B2AEM8 X 12 Bolt 2

31 GB/T96 K#E S Washer 2

168




BAEHALZ (SHAHH) AR CbORTCS
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

B ARIEHMH (Mast Piping Optional Parts)
[ava=is 13K H21K H/E
Lifting Height Hose(mm) Hose(mm) Remark
4000 3600 2050
4350 3800 2200
4500 3900 2250
4800 4100 2350
5000 4200 2400
5500 4600 2550
6000 4900 2750

169



HEWRAg (=FEEH)  WNHAE

. FD20,25RTC4
Hydraulic system attachments(Full Free 3-Stage Mast KZM)
. A-A 29
. -
rrrrr = | 3031,32,33,34,3536,37—_ ﬁj/

=
!
W
=
=

VA

2,3,4,5,6,7,8

9,10,11

12

n
L _H
-1

Yam e iz

13 14,15

ﬁ
9z

38,39,40

27— |

)
=S | == -
o -1 M 0 1 I —— == i
N ) 7 P
r “ﬁ -
j
-
et

26—

2524 | |

. C¢ I F
____________ P

170



BASHKAS (ZW4ad)  WAH D0 25RTCA
Hydraulic system attachments(Full Free 3-Stage Mast KZM) ’
Fr 5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 S30J3-90001 XIF % Double pulley 1
2 GB/T5785 BZHEM16X 1.5 X 60 Bolt 1
3 GB/T93 #1316 Washer,lock 1
4 GB/T97.1 P44 16 Washer 1
5 GB/T276 TRVEER 57K 6205 Bearing 1
6 GB/T893.1 FL ) 5% 1 $4 /8152 Circlip for hole 1
7 GB/T894.1 W #1425 Circlip for hole 1
8 $30J3-90002 i Axis 1
9 S30J3-90003 % Band 2
10 GB/T70.1 7S A [ A Sk BB 4T M8 X 50 Screw 2
11 GB/T93 18 Washer,lock 22
12 GJT-180-00 BBk Straight joint 2 EX-B
- GJT-725-00 BBk Straight joint 2 EX-A
13 | GB/T6173 HEIZREM16X 1.5 Nut 4 EX-B
- GB/T97.1 P44 14 Washer 4 EX-A
14 S30J3-90006 M HzkSZHE Double joint bracket 1
15 GB/T5783 B2 M8 X 20 Bolt 20
16 TGIBI-08110-J T IR 81X 1100 Hose H.P 2 EX-B
- TGICI-08110-] i BB 81X 1100 Hose H.P 2 EX-A
17 TGIBI-08XXX-J BRI 8IX XXX Hose H.P 2 EX-B
- TGICI-08XXX-J T B R8I X XXX Hose H.P 2 EX-A
18 TGIBI-08XXX-J = B BB 8IX XXX Hose H.P 2 EX-B
- TGICI-08XXX-J BB 8IX XXX Hose H.P 2 EX-A
19 TGIBI-08042-J 15 IR 81X 420 Hose H.P 2 EX-B
- TGICI-08042-] 1 IR 81X 420 Hose H.P 2 EX-A
20 TGIBI-08046-J T B IR B 81X 460 Hose H.P 1 EX-B
- TGICI-08046-J T IR/ 81X 460 Hose H.P 1 EX-A
21 S30J3-90300 V9 #z3L Four way joint 1 EX-B
- S35W3-90300 Vi@ $z3k Four way joint 1 EX-A
22 S30J3-90100 BN U Steel pipe assembly 1 EX-B

171




HEWRAg (=FEEH)  WNHAE

. FD20,25RTC4
Hydraulic system attachments(Full Free 3-Stage Mast KZM)
. A-A 29
. -
rrrrr = | 3031,32,33,34,3536,37—_ ﬁj/

=
!
W
=
=

VA

2,3,4,5,6,7,8

9,10,11

12

n
L _H
-1

Yam e iz

13 14,15

ﬁ
9z

38,39,40

27— |

)
=S | == -
o -1 M 0 1 I —— == i
N ) 7 P
r “ﬁ -
j
-
et

26—

2524 | |

. C¢ I F
____________ P

172



RBAEKAL (ZHegd)  WAM —
Hydraulic system attachments(Full Free 3-Stage Mast KZM) ’

Fr 5 5 T A A4 PR o HE

Item Part No Description Q’ty Remark
- S35W3-90100 BN U Steel pipe assembly 1 EX-A
23 GB/T97.1 “F-# 8 Washer 18
24 GIT-571-00 1 #%3k Right-angle connector 4 EX-B
- GJT-712-00 L ffi#% -k Right-angle connector 4 EX-A
25 S30J3-90009 D94k [ E AR Fixing plate 1 EX-B
- S30J3-90009A DYk [ 2 H Fixing plate 1 EX-A
26 TGIBI-08XXX-] T B 8T X XXX Hose H.P 4 EX-B
- TGICI-08XXX-J B 8T X XXX Hose H.P 4 EX-A
27 S30K3-90300 B K Steel pipe ass’y 2 EX-B
- S40H3-90100 W R Steel pipe ass’y 2 EX-A
28 S30K3-90200 WHEZ1ZE Pulley block frame 1
29 S30J3-90400 I SZ 58 Pulley Bracket 1
30 S30K3-90001 15% Pulley 1
31 GB/T5783 BZFEM10X 20 Bolt 2
32 GB/T93 FAE 10 Washer,lock 2
33 GB/T97.1 P44 10 Washer 2
34 $30J3-90005 i Axis 1
35 GB/T276 IRIAEK 1746003 Bearing 1
36 GB/T894.1 B FH 9 ME 41817 Circlip for hole 1
37 GB/T893.1 FLHH 3 1 $4 835 Circlip for hole 1
38 M30K3-90006 3% Band 2
39 GB/T70.1 P 7S FH B A SR IR ET M8 X 50 Screw 2
40 GB/T93 #E 6 Washer,lock 2
41 TGIBI-08045-J T B 81X 450 Hose H.P 1 EX-B
- TGICI-08045-] BB R 81X 450 Hose H.P 1 EX-A

173




RABHAL (SHAHE)  MAR I
Hydraulic system attachments(Full Free 3-Stage Mast KZM) ’
B ARGk H (Mast Piping Optional Parts)
T PR17TK 18K 26K HE
Lifting Height Hose(mm) Hose(mm) Hose(mm) Remark

3600 2000 3100 1300

3700 2000 3100 1300

4000 2200 3300 1400

4350 2400 3500 1550

4500 2500 3600 1600

4800 2700 3800 1700

5000 2800 3900 1750

5500 3200 4300 1900

6000 3500 4600 2100

174



BEEHASG (ZHamdD e CbORTCS
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

Cr— c-C
””””””””””” 2.3.4,5.6,7.8
i 26,27,28,29,30,31,32,33
o] O\‘}
b 22,2324
]
— SN
TR 12
iy 13 |
Lo i i o 21,38,39,40 ‘
r ® HH ® [[1]] 3 T 34,3536
AT UG 1
/—“"\} gﬁ H _ 5

s utubnt O bt S Sentubuter

|
3T i {1 ] T
D e LI Tt

37

N
A AN
Xl I
/ I I \
pa i/ /iy
: g . \\\
) NN\ \
/o o) \
i \
| ) |
S o e —
U ) ]
- -

175



RBAEKAL (ZHegd)  WAM DAORTCA
Hydraulic system attachments(Full Free 3-Stage Mast KZM)
JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 S30J3-90001 XIF % Double pulley 1
2 GB/T5785 BZHEM16X 1.5 X 60 Bolt 1
3 GB/T93 #1316 Washer,lock 1
4 GB/T97.1 P44 16 Washer 1
5 GB/T276 TRVEER 57K 6205 Bearing 1
6 GB/T893.1 FL ) 5% 1 $4 /8152 Circlip for hole 1
7 GB/T894.1 W #1425 Circlip for hole 1
8 $30J3-90002 i Axis 1
9 S30J3-90003 % Band 2
10 GB/T70.1 7S A [ A Sk BB 4T M8 X 50 Screw 2
11 GB/T93 18 Washer,lock 24
12 S35W3-90002 B Je [ e AT Pipe clamp fixed plate 11 1
13 TGIBI-08XXX-J R8I X XXX Hose H.P 2 EX-B
- TGICI-08XXX-J BRI X XXX Hose H.P 2 EX-A
14 TGIBI-08XXX-J = BB 8IX XXX Hose H.P 2 EX-B
- TGICI-08XXX-J R8I X XXX Hose H.P 2 EX-A
15 TGIBI-08XXX-J = ERR B 8IX XXX Hose H.P 4 EX-B
- TGICI-08XXX-J TR 81X XXX Hose H.P 4 EX-A
16 $30J3-90300 Vi #23k Four way joint 1 EX-B
- S35W3-90300 VUi $23k Four way joint 1 EX-A
17 S30J3-90100 W S Steel pipe assembly 1 EX-B
- S35W3-90100 B S Steel pipe assembly 1 EX-A
18 GB/T5783 1B M8 X 25 Bolt 8
19 GJT-571-00 B f1#% % Right-angle connector 2 EX-B
- GJT-712-00 B ffi#%k Right-angle connector 2 EX-A
20 $30J3-90009 DU3zk[E 2B Fixing plate 1 EX-B
- S30J3-90009A U4k [ 52 Fixing plate 1 EX-A
21 S35W3-90700 B IS8 Block frame ass’ y 1
22 S30K3-90500 WHEZH4E Pulley block frame 1
23 GB/T5783 IZHM8 X 16 Bolt 12

176




BEEHASG (ZHamdD e CbORTCS
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

Cr— c-C
””””””””””” 2.3.4,5.6,7.8
i 26,27,28,29,30,31,32,33
o] O\‘}
b 22,2324
]
— SN
TR 12
iy 13 |
Lo i i o 21,38,39,40 ‘
r ® HH ® [[1]] 3 T 34,3536
AT UG 1
/—“"\} gﬁ H _ 5

s utubnt O bt S Sentubuter

|
3T i {1 ] T
D e LI Tt

37

N
A AN
Xl I
/ I I \
pa i/ /iy
: g . \\\
) NN\ \
/o o) \
i \
| ) |
S o e —
U ) ]
- -

177



RBAEKAL (ZHegd)  WAM DAORTCA
Hydraulic system attachments(Full Free 3-Stage Mast KZM)
Fr 5 F5 T 44 R o %t
Item Part No Description Q’ty Remark
24 GB/T97.1 P34 8 Washer 18
25 S30J3-90400 W #C4E Pulley Bracket 1
26 S30K3-90001 1% Pulley 1
27 GB/T5783 BZAEM10X 20 Bolt 2
28 GB/T93 FAE 10 Washer,lock 2
29 GB/T97.1 P-4 10 Washer 2
30 $30J3-90005 B Axis 1
31 GB/T276 TRV ER %7K 6003 Bearing 1
32 GB/T894.1 B s VRS B17  Circlip for hole 1
33 GB/T893.1 FLHH s v 24 1835 Circlip for hole 1
34 M30K3-90006 -~ Pipe clamp 8
35 GB/T70.1 P 7S A I A S IR AT M6 X 30 Screw 8
36 GB/T93 #F 6 Washer,lock 8
37 Z15C3-90002 itk Baffle 1
38 S30K3-90502 4#F Stop lever 1
39 GB/T5783 B FEMS X 12 Bolt 2
40 GB/T96 K#JE8 Washer 2

178




BESHAS (SHAHM) TR S
Hydraulic system attachments(Full Free 3-Stage Mast KZM)
Bk RSk (Mast Piping Optional Parts)
B TT 13K EREES; ] RIS Ik
Lifting Height Hose(mm) Hose(mm) Hose(mm) Remark

4000 3600 3450 2050

4350 3800 3650 2200

4500 3900 3750 2250

4800 4100 3950 2350

5000 4200 4050 2400

5500 4600 4450 2550

6000 4900 4750 2750

179




T X B (FEAR)
Lift Bracket Normal Mast

180



Lift Bracket Normal Mast

H A

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 M20W3-50000 B2 X HR IS, Lifting fork ass’y 1 2-2.5t
- M30U3-50000 TR X B3R Lifting fork ass’y 1 3t
2 M20W3-60000 AR 8 A R Backrest ass’y 1 2-2.5t

- JQDHIJ05-30-00000 | #4762 42 5 i), Backrest ass’y 1 3t
3 M30A3-40301 F## End Roller 6
4 GB/T894.1 F T4 55 Snap,ring 6
5 M30K3-40001 FRAOZIE S Shaft roller 2
6 GB/T5786 BZFEM 16X 1.25X 45 Bolt 4
7 GB/T93 #I16  Washer, lock 4
8 M30K3-40006 # KA Shim 8
9 M30K3-40007 R Spacer 4
10 GB/T70.1 P 7S A R A Sk BT M12 X 25 Screw 1
11 M30K3-40200 ¥R %:  Side roller 2
12 GB/T894.1 SPE Y PE 25 Snap,ring 2
13 M30K3-40100 &% Side roller 2
14 GB/T5786 B2AEM 12 X 1.25 X 40 Bolt 4
15 GB/T93 FE12  Washer, lock 4
16 M30K3-40002 4R Spacer 8
17 M30K3-40004 # KA Shim 8
18 M30K3-40005 #H Shim 8
19 M30A3-40202-1 7% 20 Side roller 2
20 M30A3-40203-1 1IE#A - Loose slice 2
21 M30A3-40302-1 ﬁ TIURET Screw 2
22 M30A3-40205-1 Ji“2 K Dust-Proof ring 2
23 GB/T5783 m%ﬁ‘Mm X 25 Bolt 4
24 GB/T93 FH#14  Washer, lock 4

181




XS (= EHE)
Lift Bracket Full Free 3-Stage Mast

182



/Y (=F4eEad)
Lift Bracket Full Free 3-Stage Mast
JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 S20W3-50000 XY Lifting fork ass’y 1 2-2.5t
- S30U3-50000 TR X B3R Lifting fork ass’y 1 3t
2 M20W3-60000 P02 % Backrest ass’y 1 2-2.5t
- JQDHJ05-30-00000 | 41722 5 p% Backrest ass’y 1 3t
3 M30A3-40301 F¥&%  EndRoller 6
4 GB/T894.1 BPEFEPE 55 Snap,ring 6
5 M30K3-40001 FRAOZVEFCHE  Shaft roller 2
6 GB/T5786 BZHEM16X 1.5 X 45 Bolt 4
7 GB/T93 #I16  Washer, lock 4
8 M30K3-40006 # KA Shim 8
9 M30K3-40007 R Spacer 4
10 GB/T70.1 PN A A SR B ETM12 X 25 Screw 1
11 M30K3-40200 ¥R %:  Side roller 2
12 GB/T894.1 JAPEFYPE 25 Snap,ring 2
13 M30K3-40100 ¥ #%e  Side roller 2
14 GB/T5786 BEAFEM12 X 1.25X40 Bolt 4
15 GB/T93 #1112 Washer, lock 4
16 M30K3-40002 Y Spacer 8
17 M30K3-40004 # KA Shim 8
18 M30K3-40005 #H Shim 8
19 M30A3-40202-1 lE#e2H  Side roller 2
20 M30A3-40203-1 1IE#A - Loose slice 2
21 M30A3-40302-1 ﬁ TIUBET  Screw 2
22 M30A3-40205-1 Ji“2 K Dust-Proof ring 2
23 GB/T5783 m%ﬁ‘Mm X 25 Bolt 4
24 GB/T93 FH#14  Washer, lock 4

183




1% (G A1)
Mast (Normal mast KM)

184



12 (FEA)

Mast (Normal mast KM)
JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 M20W3-10000 AMTTHE Mast,outer 1 2-2.5t
- M30U3-10000 Ah1T14E Mast,outer 1 3t
2 M30A3-00002 Hh#} Bushing 2
3 M30A3-00001 YR  Cap 2
4 GB/T5785 BEAEM16x1.5%x70 Bolt 2
5 GB/T93 16 Washer,lock 2
6 JB/T7940.1 Bl R M AAM10x1 - Oil cup 2
7 M30W3-00100 R M LS # Pin axle 2
8 GB/T5786 BEAEM10x1.25%20 Bolt 2
9 GB/T93 10 Washer,lock 2
10 M30A3-40001 FRAZ¥E B Slipper 2
11 M30A3-40002/3 WS Shim 4
12 M30A3-40201 F¥&%  End Roller 2
13 GB/T894.1 F R4 S5 Snap,ring 4
14 M30K3-40300 &% Side roller 2
15 GB/T5786 IZFEM12x1.25%40 Bolt 8
16 GB/T93 JE12  Washer, lock 8
17 M30K3-40002 e Spacer 16
18 M30K3-40004 # A Shim 16
19 M30K3-40005 K Shim 16
20 M30A3-40301 F¥R%  End Roller 2
21 M30A3-40202-1 MR 2H  Side roller 2
22 M30A3-40203-1 1E¥A /- Loose slice 2
23 M30A3-40302-1 WTERET  Screw 2
24 M30A3-40205-1 B4 Dust-Proof ring 2
25 M20W3-30000 WIJ2% Mast,inner 1 2-2.5t
- M30U3-30000 WIT2%  Mast,inner 1 3t

185




MR (=4 EHh)
Mast (Full free 3-stage mast KZM)

_ 1

~ |

¥ |

0 0 JI

-

///

I
\\\q 4
Q

z[jj 1@;45 ﬂE j@??

L
| e
L)J\Ltéﬁf/f f% 23 ,)

186




R (ET2EH)

Mast (Full free 3-stage mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 S20W3-10000 AMTTHE Mast,outer 1 2-2.5t
- S30U3-10000 ARTT4E Mast,outer 1 3t

2 M30A3-00002 Hh#} Bushing 2

3 M30A3-00001 YR  Cap 2

4 GB/T5785 BEAEM16X 1.5X 70 Bolt 2

5 GB/T93 16 Washer,lock 2

6 JB/T7940.1 BB R EMAMAM10X 1 Oil cup 2

7 M30W3-00100 R M LS # Pin axle 2

8 GB/T5786 BZFEM10X 1.25X20 Bolt 2

9 GB/T93 10 Washer,lock 2

10 M30A3-40001 FRAZIFHL  Slipper 4

11 M30A3-40002 WA Shim 8

12 M30A3-40201 F#H  EndRoller 4

13 GB/T894.1 JPEFEPE55  Snap,ring 8

14 M30K3-40300 7 %e  Side roller 2

15 GB/T5786 BZFEM12 X 1.25X40 Bolt 16

16 GB/T93 FF12  Washer, lock 16

17 M30K3-40002 e Spacer 32

18 M30K3-40004 # A Shim 32

19 M30K3-40005 # KA Shim 32

20 M30A3-40301 FR%  End Roller 4

21 M30A3-40202-1 MRE 20 Side roller 6

22 M30A3-40203-1 1E#A F Loose slice 6

23 M30A3-40302-1 WATHR%]  Screw 6

24 M30A3-40205-1 FiizR Fr Dust-Proof ring 6

25 S20W3-20000 H11742  Medium Master 1 2-2.5t
- S30U3-20000 T4 Medium Master 1 3t
26 S20W3-30000 W14 Mast,inner 1 2-2.5t
- S30U3-30000 1122  Mast,inner 1 3t

187




TG (AR

Lift Cylinder(Normal Mast KM)

188



TG

AR

Lift Cylinder(Normal Mast KM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
A A20D4-10100L/R | FHHELEEL Lift cylinder ass,y 2 2-2.5t

- A30D4-10100L/R iﬂ?ﬂa BLEER Lift cylinder ass,y 1 3t

1 A20A4-10101 i1 PEl40 X 48 X 5/6.5 Dust ring 2 2-2.5t
- A30A4-10101 B 22 Bl45X 57X 7/10 Dust ring 2 3t
2 A20A4-10102 140X 50X 6 Ring 2 2-2.5t
- A30A4-10102 95 45} fEl45 X 55X 6 Ring 2 3t
3 A20A4-10103 N1 #il144030 Guide bushing 2 2-2.5t
- A30A4-10103 X1 4k 74530 Guide bushing 2 3t

4 GB/T1235 O 2 4B 68 X 3. 1 O-ring 2 2-2.5t
- GB/T1235 OM % 4} 168 X 3. 1 O-ring 2 3t
5 GB/T80 IZETM8 X 8  Screw 4

6 A30A4-10104 T Plug 4

7 A20A4-10105 FKIF50X 20X 2.5 Wearing 2 2-2.5t
- A30A4-10105 FHKIR56X20X 2.5 Wearing 2 3t
8 A20A4-10106 450X 40X3  Ring, back up 2 2-2.5t
- A30A4-10106 4 H56X45X3  Ring, back up 2 3t

9 A20A4-10107 FLH %5 %4850 X 40 X 6 Ring 2 2-2.5t
- A30A4-10107 U % £ 8|56 X 45X 7 U-ring 2 3t
10 A30A4-10108 22348 Snap ring 2 2-2.5t
- A30A4-10108 W22 4P Snap ring 2 3t
11 A20A4-10109 HiLE5  Cap, lift cylinder 2 2-2.5t
- A30A4-10109 S\ % Guide,Sleeve 2 3t
12 A20A4-10110 #E  Sleeve 2 2-2.5t
— A30A4-10110 #f%£  Sleeve 2 3t
13 A20D4-10101 HI4&  Cylinder 2 2-2.5t
- A30B4-10101 FI4&  Cylinder 2 3t
14 A20D4-10102 TGH%EFT Piston rod 2 2-2.5t
- A30B4-10102 G %EFF  Piston rod 2 3t
15 A20A4-10113 75 %E  Piston 2 2-2.5t
- A30A4-10113 JG %€ Piston 2 3t

189




TG (AR

Lift Cylinder(Normal Mast KM)

190



TG (AR

Lift Cylinder(Normal Mast KM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
16 A20A4-10114 WL Spacer 2 2-2.5t
- A30A4-10114 WHEE  Spacer 2 3t
17 GB/T5786 Ik M16X1.5X45 Bolt 2
18 GB/T93 16 Washer,lock 2
19 M30A3-80100 B4 Sheave 2
20 GB/T894.1 BPEFEPE40 Snap ring 2
21 LH1623 XN W4 M Chain ass’y 2
22 GB/T119.1 F4D10X26 Pin 2
23 S30F3-80004 i H Block rubber 2
24 S30F3-80003 £ Casing 2
25 GB/T5786 B2HEM 12X 1.25 X 70 Bolt 2
26 GB/T93 #1E412 Washer,lock 4
27 S30F3-80005 #4% Bolster 2
28 S30A3-80001 A Adjustable pad 2
29 S30F3-80002 R4 Clip 2
30 GB/T97.1 #4412 Washer 2
31 GB/T6171 BZHEM12 X 1.25 Nut 2
32 M20F3-80001 ¥ J5i # Rubber pad 2
33 GB/T5786 BZFEM12X 1.25X 35 Bolt 2

191




AT S THH L (=7 4 H )
Front Lift Cylinder (Full Free 3-Stage Mast KZM)

2 1

—

11 / 8

o

35
3\34

192



HIJ S TR L (=71 4 H )

Front Lift Cylinder (Full Free 3-Stage Mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
A A20B4-10500 A S TF I LS i Front lift cylinder ass’y| 1 2-2.5t

- A30B4-10500 B AR TF M LS % Front lift cylinder ass’y| 1 3t

1 S30K3-80100 3k & BB Sheave  Seat 1 2-2.5t
- S30K3-80100 3k i LB Sheave  Seat 1 3t

2 S30K3-80200 BES P48 Stopper chain 1 2-2.5t
- S30K3-80200 %34 Stopper chain 1 3t

3 GB/T93 448 Washer,lock 2

4 GB/T5783 #2 4 M8X 16 Bolt 2

5 M30A3-80100 B % Sheave 2

6 GB/T894.1 #VEY 40 Snap ring 2

7 LH1623 XN B4 % Chain ass’y 2

8 S20K3-80001 R HL[A 2 Support 1 2-2.5t
- S35K3-80001 AL MR Support 1 3t

9 GB/T5783 #2 4 M14X35 Bolt 2
10 GB/T93 #3414 Washer,lock 2

11 A20B4-10501 TEFEAF S Piston rod ass’y 1 2-2.5t
- A30B4-10501 THZEATE A Piston rod ass’y 1 3t
12 A20B4-10502 BIEL/K  Cylinder 1 2-2.5t
- A30B4-10502 BIEL4A  Cylinder 1 3t
13 GB/T6190 WS LT R SLIZETM6 X5 Screw 1
14 A30B4-10303 A Gasket 1
15 A20B4-10303 [ 21 160 X 68 X 5/6.5 Dust ring 1 2-2.5t
- A30B4-10304 [ 22 B 70X 80X 6/8 Dust ring 1 3t
16 A20B4-10304 F4 870X 60X3  Snap ring 1 2-2.5t
- A30B4-10305 480X 70X3  Snap ring 1 3t
17 A20B4-10305 A FH %5 £ Bl60 X 70X 6 Ring 1 2-2.5t
- A30B4-10306 Hih F % 5 P81 705X 80 X 6 Ring 1 3t
18 GB/T1235 O% 4% #1880 X 3.1  O-ring 1 2-2.5t
- GB/T1235 O Z 4 fEl90 X 3.1  O-ring 1 3t
19 A20B4-10306 FHE  Guide sleeve 1

193




AT S THH L (=7 4 H )
Front Lift Cylinder (Full Free 3-Stage Mast KZM)

2 1

—

11 / 8

o

35
3\34

194



HIJ S TR L (=71 4 H )

Front Lift Cylinder (Full Free 3-Stage Mast KZM)

JF5 F5 T A A4 PR o T

Item Part No Description Q’ty Remark
19 A30B4-10307 S %E  Guide sleeve 1 3t
20 GB/T1235 O %5 4 575X 3.1  O-ring 1 2-2.5t
- GB/T1235 O%Y %+ 85X 3.1  O-ring 1 3t
21 A20B4-10307 N5 %7K Guide bushing 1 2-2.5t
- A30B4-10308 lﬂ%“?ﬂa 7 Guide bushing 1 3t
22 A20B4-10308 W2z 1P Snap ring 1 2-2.5t
- A30B4-10309 B2z 74 Snap ring 1 3t
23 A20B4-10309 75 %€ Piston 1 2-2.5t
- A30B4-10310 7% %€ Piston 1 3t
24 A20B4-10310 AR FIRT5X 20X 2.5 Backup ring 1 2-2.5t
- A30B4-10311 H K IF85X20X2.5 Backup ring 1 3t
25 A20B4-10311 F4E 75X 65X 3 Stopper 1 2-2.5t
- A30B4-10312 T4 B85 X 75X 3 Stopper 1 3t
26 A20B4-10312 FLET5X65X6  Searring 1 2-2.5t
- A30B4-10313 FLEB5X 75X 6  Sear ring 1 3t
27 A30B4-10313 % Spool 1
28 GB/T1235 O ¥ FE20X2.4 O-ring 1
29 A30A4-10314 % Spring 1
30 A30B4-10315 5 Spool 1
31 A30B4-10316 £/ Catch 1
32 A30B4-10317 | Stopper 1
33 A20B4-10500-01 Fjj## & Explosion-proof valve 1 2-2.5t
- A30B4-10500-01 Fli# % Explosion-proof valve 1 3t
34 GB/T5786 BEAEM12 X 1.25X 35 Bolt 1
35 GB/T93 FAEL]2 Washer,lock 1
36 GB/T5786 BEAEM16 X 55 Bolt 1
37 GB/T93 16 Washer,lock 1

195




Je R T G (=5 4 EH )

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

2 g 3

14\“0 303132 @ 28
12 ==

196



Je R T G (=5 4 EH )

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
A A20D4-10600L/R | JEiE MG % Rear lift cylinderass’y | 2 2-2.5t

- A30D4-10600L/R | JEE&THMET A% Rear lift cylinderass’y | 2 3t

1 GB/T5786 B2 M16X 1.5X 45 Bolt 2

2 GB/T93 16 Washer,lock 2

3 S30A3-80001 VHHEE Spacer 2

4 A30B4-10402 [ 22 BEl40X 52X 7/10 Dust ring 2 2-2.5t

- A35B4-10402 Bl 42 145X 57X 7/10 Dust ring 2 3t

5 A30B4-10404 % 54 FBl40X 50X 6  Ring 2 2-2.5t

- A35B4-10404 ly JH %5 35 FEl45 X 55X 6 U-ring 2 3t

6 A20B4-10602 FL#%  Cap, lift cylinder 2 2-2.5t
A30B4-10601 HL35  Cap, lift cylinder 2 3t

7 GB/T80 BEETM8 X 8 Screw 2

8 A30B4-10603 JE H#6X3  Nylon pad 2

9 A30B4-10407 WX 74030  Guide bushing 2 2-2.5t

- A35B4-10406 W15 &l %4530  Guide bushing 2 3t

10 GB/T1235 O 2 4+ 60X 3.1 O-ring 2

11 A20B4-10603 #%  Bushing 2 2-2.5t

- A30B4-10604 #t%  Bushing 2 3t

12 A20D4-10601 JEi5 %M Piston rod L.H. 1 2-2.5t

- A30B4-10605 A5 FEFT Piston rod L.H. 1 3t

13 A20D4-10602 FEHLAR  Cylinder L.H. 1 2-2.5t

- A30B4-10606 AELAA  Cylinder L.H. 1 3t

14 A20D4-10603 FiE % Piston rod R.H. 1 2-2.5t

— A30B4-10607 F 5% Piston rod R.H. 1 3t

15 A20D4-10604 A &L4A  Cylinder R.H. 1 2-2.5t

- A30B4-10608 A& Cylinder R.H. 1 3t

16 A20B4-10608 WHEE  Spacer 2 2-2.5t

- A30B4-10609 WHEE Spacer 2 3t

17 A30B4-10610 W22 4 FE24 X2 Stopper 1

18 A20B4-10609 WAIR50X 14.7X2.5 Backup ring 2 2-2.5t

197




Je R T G (=5 4 EH )

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

2 g 3

14\“0 303132 @ 28
12 ==

198



Je R T G (=5 4 EH )

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
- A30B4-10611 SCAIR56X14.7X2.5 Backup ring 2 3t
19 A20B4-10610 5 %€ Piston 1 2-2.5t
— A30B4-10612 JiG %€ Piston 1 3t
20 A20B4-10611 4 F40X50X3  Ring, back up 2 2-2.5t
- A30B4-10613 P4 H45X56X3  Ring, back up 2 3t
21 A20B4-10612 FLH % & B50X40X6 Ring 2 2-2.5t
- A30B4-10614 FLH % & B56 X45X7  Ring 2 3t
22 A30B4-10615 £1 Spacer 2
23 A30B4-10616 W42 5826 X2 Stopper 2
24 A30B4-10617 £2  Spacer 2
25 GB/T119 F5D10X 26 Pin 2
26 GB/T5786 B2FE M12X 1.25X 35 Bolt 2
27 GB/T93 #4412 Washer,lock 2
28 S30F3-80002 K 4iE Clamp 2
29 S30F3-80004 %k Rubber block 2
30 GB/T5786 B2 M12X1.25X70 Bolt 2
31 GB/T93 #4412 Washer,lock 2
32 S30F3-80005 4% Bolster 2
33 S30F3-80003 £ Casing 2
34 GB/T6171 BEEFM 12X 1.25 Nut 2
35 S30A3-80100 B4 Sheave 2
36 GB/T894.1 # V£ P4 P840 Snap ring 2
37 LHI1623 XN W2 M Chain ass’y 2

199




(BEEREAN
Tilt cylinder

200



(BEEREAN
Tilt cylinder

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A20W4-10200 ARNMEL B Tilt cylinder ass’y 2 2-2.5t

A30U4-10200 W ARNMEL B Tilt cylinder ass’y 2 3t
2 JB/T7940.1 BE B EMAMMI10 X 1 Nipple grease | 2
3 GB/T304.5 KA &30 Bushing 2
4 GB/T893.1 FLH #4847 Ring,snap 2
5 A30C4-10203 H.I¥&  Earring 2
6 GB/T5785 B2 FM 14X 1.5X 55 Bolt 2
7 GB/T6171 BZHEEM14X 1.5 Nut 2
8 GB/T93 #4414 Washer,lock 2
9 A20W4-10203 7 22 BEl32 X 40 X 5/6.5 Seal,dust 2 2-2.5t
- A30U4-10203 [ 2 B35 X 43 X 5/6.5 Seal,dust 2 3t
10 A20W4-10204 HL35  Cap, lift cylinder 2 2-2.5t
- A30U4-10204 §Li% Cap, lift cylinder 2 3t
11 A20W4-10205 442X 32X 3 Ring,snap 2 2-2.5t
- A30U4-10205 14 P845X 35X 3 Ring,snap 2 3t
12 A20W4-10208 FLH X370 X 16X 2.5 Ring,snap 2 2-2.5t
- A30U4-10208 FLH SZ £ ¥£80X 16X 2.5 Ring,snap 2 3t
13 A20W4-10207 14870 X 65.2X 1.5 Ring,snap 2 2-2.5t
- A30U4-10207 14 E[80< 75.2X 1.5 Ring,snap 2 3t
14 A20W4-10206 il F % &1 P32 X 42X 6 Ring 2 2-2.5t
- A30U4-10206 il Fl % & P35 X45X 6 Ring 2 3t
15 GB/T3452.1 074 %5 £F |71 X 2.65 O-ring 2 2-2.5t
- GB/T3452.1 074 %5 4§80 X 2.65 O-ring 2 3t
16 A20W4-10209 P48 70X 60X 3  Ring,snap 4 2-2.5t
- A30U4-10209 480X 70X2.5 Ring,snap 4 3t
17 GB/T1235 0% 25 4} )70 X 3.1 O-ring 2 2-2.5t
- GB/T1235 074 %% 35} FE|80 X 3.1 O-ring 2 3t
18 A35A4-10207 X5 7%3530 Bushing 2
19 A20W4-10201 HL4&  Tube,cylinder 2 2-2.5t
- A30U4-10201 HL4&  Tube,cylinder 2 3t

201




(BEEREAN
Tilt cylinder

202



(BEEREAN
Tilt cylinder

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
20 A20W4-10202 % ZE4K piston body 2 2-2.5t
- A30U4-10202 TS ZE{R piston body 2 3t
21 A20W4-10210 FLA % £ E70X 60X 6 Ring 4 2-2.5t
- A20W4-10210 FLH % 5 BE80X 70X 6 Ring 4 3t
22 GB/T1235 O 2%} 8 38X3.5 O-ring 2 2-2.5t
- GB/T1235 0% &1 41X3.5 O-ring 2 3t
23 M30F3-00200 BiAHHFL 445 Pin 2
24 GB/T5786 BZFEM10X 1.25X20 Bolt 2
25 GB/T93 FE10 Washer,lock 2

203




J\. HA RS

ELECTRIC SYSTEM

204



R B K

Combination meter

1| ¥ A387R )T Turn left 13 | a8 e Fa 7~ 4T Seat lock indicator

2 | FA4ER4T Hand brake lamp 14 | FIELEZEREST Al filter alarm light

3 | PR/ Neutral instructions 15 | ¢H4%4] Menu button

4 | Fi#FE/”LT Preheat instructions 16 | #1424 Page up button

5 | ZHFERAT Charging instructions 17 | F#3#%4H Page down button

6 | MLHESMKIRZ Oil pressure low alarm 18 | %44 (#fiL) Carriage-return button

7 | KA BEE FE LT Oil-water separation 19 | /KB KRS (11045 HEETHE )Water temp
8 | fikkmFE/~AT Turn right 20 | BRIHER CRAHAIEIR (1/16) TR THAE )Fuel meter
9 | fR¥*¥8/"4] Maintenance indicator 21 | FHZE#SEK Vehicle speedometer

10 | REIHUSHLIEZRAT Engine stop indicator 22 | RaWHLFEHESER Engine tachometer

11 | KW 72~4T Engine malfunction indicator| 23 | Il CHrimiR =R IIRE (120 5% )0l temp
12 | /~5EHT (1%E23E) Width lamp (optional) 24 | iFiFER Chronograph

205




ARG

FD20,25,30RTC4-KL1

B

it

i i
2 g
iy CEEA

FHITE

f
L%y @
%
3
3

Ez=

g2y
o9 T
~ sdv G o™ \,:x
T - 20\ ¢ \lw
- |ACH/HVOZI MEE - =N s 3 o
T e~ LaNe | —r_ 8
O gaymg oo
©) A
I Jumewe
i
NES =
MHo E
SRNAS
- (voo)%%
ﬁOlul
fEd:d
wﬁo
T¥fE
WHZEE

_ Bl

X

(828 s
i k=

Y

Electric system

[T

00009QQ QOO
D5 7 Z SR g [
o0 = Ol ]
oo OO ¥ | = Oro) ! 1
ofofoloHol ofofol 7| & o sym !
= ¥y
Oo1o | e
Oo1010 I
oo =
o0 o0 |
O1O10| 010 o
FHUHHL

OPSiH &

206



HARG

Electric system

FD20,25,30RTC4-KL1

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 A30BN2-20100 & il Battery 1
2 A30DK2-10100 X R HEEE  Panel 1
3 A30BN2-10200 OPS ¥l # OPS control box 1
4 GB/T823 RN IBETMS X 12 Screw 10
5 Y35A2-60201 VUBK%HIFF & 4WD control switch 1
6 A15G2-40200 RiT#H44] Front combination lamp 2
7 A35K2-40200 — 4 Z)] Rear lamp 2
8 DT04G-LTD152 #oR4]  Caution light 1
9 A30DA2-80200 ISR LE R Wire harness for roof guard 1
10 A30DA2-80300 Ja FEXT 864648 Tail light adapter 1
11 A30BN2-80200 IEW IR G2 Cable 1
12 A30BN2-80300 Ak G128 Cable 1
13 A30C2-80900 Si¥a4 Fuse 1
14 Y25B2-80100 LR Vehicle harness 1
15 1807 HH$L+7 strapping tape 15
16 T20G2-60500 [ 5¢  Brake switch 1
17 A30C2-60500 {8] 424419 2% Reversing buzzer 1
18 GB/T5783 IZFEM6 X 20 Bolt 1
19 GB/T96.1 K6 Washer 2
20 GB/T93 6 Washer, lock 1
21 A30DA2-60200 FARLITSE Key switch 1
22 A30C2-90100 USB7 HL [T USB Charge interface 1
23 DT09G-DLI124ED | H 5|\ Horn 1
24 GB/T5783 IEFEM8 X 20 Bolt 1
25 GB/T97.1 “F-448 Washer 1
26 GB/T93 I8 Washer, lock 1
27 Y25B2-60100 HAETFL  Integral switch 1
28 A30DK2-70200 A1 Combination 1
29 T20A2-50500 THIEALEEES Oil temp sending unit 1
30 A30DA2-50200 PRIMAL % 2S  Fuel sensor 1

207




ARG

FD20,25,30RTC4-KL1

B

it

i i
2 g
iy CEEA

FHITE

f
L%y @
%
3
3

Ez=

g2y
o9 T
~ sdv G o™ \,:x
T - 20\ ¢ \lw
- |ACH/HVOZI MEE - =N s 3 o
T e~ LaNe | —r_ 8
O gaymg oo
©) A
I Jumewe
i
NES =
MHo E
SRNAS
- (voo)%%
ﬁOlul
fEd:d
wﬁo
T¥fE
WHZEE

_ Bl

X

(828 s
i k=

Y

Electric system

[T

00009QQ QOO
D5 7 Z SR g [
o0 = Ol ]
oo OO ¥ | = Oro) ! 1
ofofoloHol ofofol 7| & o sym !
= ¥y
Oo1o | e
Oo1010 I
oo =
o0 o0 |
O1O10| 010 o
FHUHHL

OPSiH &

208



HARG

Electric system

FD20,25,30RTC4-KL1

JF5 B =] ZHBA 4 Fr = %iE
Item Part No Description Q’ty Remark
31 GB/T823 AN SR BRETMS X 12 Screw 5
32 A30BN2-60100 HniE#s accelerator 1

209




ﬁ N,
i i @Z ﬁi FD20,25,30RTC4-KL1
Vehicle harness

UEU@@J
BE, (EEHEE

T

4
mmmmmmmmmmmmmm ] HY* YTy VYVYYVHVYYV

ﬁgaa:bhk@sismh\ quququququ NWN
o]
150 150 |°

il %%????

0S| 005

gL

% |80
g

4+
V|

&
@

0

[8oxgL-s1orq]
IR I

0

-

8
:

EEpEEREEERERER R R RRREREREER]E
1 ‘AAAAHAAA)\AAAAJ\)\AAA)\AA\J\AAA)\AAA)\‘

é&é&é&#&éééé&#u%&&fw -

S
’

asz

@

i

=

el +[sTo]cTs [eoiifes
\.Ig/
(???i AR
1333

vz|szlaz]ce]sz]ez[os]ie DX eelrEoe

2 T,150

@
)
®

it

%

EF2HBENIIXITON

;

0s¢

55

"

350

=z
%R
R
=
B

v
|
SRR

210



X63

FD20,25,30RTC4

EEEEL]

Electric system

ARG

oLz ol aie
N EL N
g9¢
Jul5 ol 34 %,
= aoe aec
© NG
(Hvo8)AZH )
®
Rz
EE
b 2 2]
J ) ) ) DI )
) ) ) ) ) i) ) )
3 ] P PED D 2
I 3 1B $e % § E
il - 2, 1) [ %
R i L1l ) ) =
: ; w%m__ﬂ z g g ,
V6E m:% J <
 gmg ) J) ) ) 1) )] L)) ) ) )
EARRRIN = e
la): 11 wmoef 3 DI 2 € e
/ RN
VED S
uey 5 ﬁammm 1) ) J ) )
a8¢ WNF 510 Rﬂ
MDD MDD
; w g DD MDY L w i V0
P p P 2 ) MIDIDIDIDEIDY P 22 2 ol 2 ¢ VR
T S R L IR TG TR NN T
S 0 0 0 0 7 S0 1]
T T T 8 2 0 2 = L]
4 Jord] T, f:\w 4 mf—w QFL%VN Mwm ﬁ.mmm ?mw: L«N_ rram% lavelssz rscie A0Y 99 1ivaziviofv: 062 voiL| gl 980
LLOL 6 8 L9 SV €2 L20ozZ6L8LLLOLSLYLELZLLLOL 6 8 L 9 G ¥ €T )
LR o34 : Sl es Slorom o] | X L
Jia'al ) bigs  [f3L - 2 ofo HE « u encd B, w ¥ w ofo|of—o [ ez ofo[NNY [ lsY Ly
olofolsl] |, %, rErikeiziesnen k¥ [SISIOOm ofotoloov
3 B 5 By 3 *.‘RER S ¥ B OO E MW EKEOTVEHYSHE [e) bd0 O+—O+O[LHVLS
ofo [ e XHBH
ofofo [
0|00 440
O1O|O1O| [tk |z
OO0 |00 14|

KK

211



HARG

Electric system

FD20,25,30RTC4-X63

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 A30C2-20002 ZHjth  Battery 1
2 F30A2-10100 XA figs & Panel 1
3 GB/T823 AN IBETMS X 12 Screw 10
4 Y25D2-60100 PUERFZEHIFFSS 4WD control switch 1
5 T20G2-60500 5% Brake switch 1
6 A15G2-40200 HIZHA4T Front combination lamp 2
7 A35K2-40200 — {1247 Rear lamp 2
8 DT04G-LTD152 %R4]  Caution light 1
9 A30DA2-80800 Ja FRXT #4548 Tail light adapter 1
10 A45N2-80400 IEMR G4 Cable 1
11 A4512-80900 TG 28 Cable 1
12 A30C2-80900 TiI52E Fuse 1
13 Y25C2-80100 A28 Vehicle harness 1
14 18074 HHFLAF strapping tape 15
15 A30C2-60500 R 421805 2% Reversing buzzer 1
16 GB/T5783 I2F:M6 X 20 Bolt 1
17 GB/T96.1 KHJE6 Washer 2
18 GB/T93 ##6 Washer, lock 1
19 GB/T6170 IZHFEM6 Nut 1
20 A450A2-60700 FHRLIF G Key switch 1
21 A30C2-90100 USB7 H 1 USB Charge interface 1
22 DT09G-DLI124ED | H U\ Horn 1
23 GB/T5783 IZFM8 X 20 Bolt 1
24 GB/T97.1 F-448 Washer 1
25 GB/T93 FE8 Washer, lock 1
26 Y25B2-60100 HAEIFK  Integral switch 1
27 A30DA2-70200 HAEIXFEK  Combination 1
28 T20A2-50500 THIEALEES Oil temp sending unit 2
29 A30DA2-50200 BRIMAZ %S Fuel sensor 1
30 GB/T823 RN S BRETMS X 12 Screw 5
31 DZ03G-Z3/8 JKIRAR % ZS Water temperature sensor 1

212




-X63

FD20,25,30RTC4

Vehicle harness

LR

® (ve]se]9e X se]6c] oe[re [ee [e€]ve [se)
® MEAR N MENEEE
@ r;vA_iiiiLiie

aem_—zar ] | —)

pro.zo-tzordl Z= | (BEEwE

o (S
VL ﬁ
M n

£

000060600306060098
S e

-1
00 [eo [oo
G [B [

9°0.29-k29rd] a1

IFN\N\VNON—.D ¥
0Se
8 1z |3
;
0 [Crooiz] £
iy LR _
N : M ) @ 8
© 2 T
Uy @ @ ® @ @ S e T
. [os-tevrabEE] [V E
e oSk oSk
ELP LSO
6lofrizgy [ eearteora] Zm [-oticee] LA
SlolZ[ 8 12-€9-1£0Lra| i hre|aHY) [+-o08028z] .
- \cDE=raca:A
_ [eDi-ieord] o | °
S (. [e-s L-neoraEE e o0zt ;w
[eesera Famelay T g

[Eoa-zeorama]_]
(R
TR SEHLEE |8
BC A
—d%
os 3 o5 05| D [ ] DX
5 2 ot N> [Eeolrenemy D)
8 g D)
[ (7] D=
D
G0
\;@u
[_sv-tieraks) M
[ as-ievraEs R \m@
IR ¥ e i M D
W M
>>mU
g@
>>ﬁHuV

213



FD20,25,30RTC4-Y2

HY08)AZ

Wy

et

214

Ve

Electric system

ARG

1 MW Lygisy S22 SRR :
1 i 4%k 00 81 s gt rEy] %
R S =802 vz (@ vilh| 5
ver WEELErH) 7
NUENTEEE) 5
Vel WEy oo
oL\ FETGEE] 72
/L i -1 e
THEE| % &
VoI VEX LY 1 %
VENBTIERL(C 3
FeE R vy INEZZEH S
VeI LB B £
v ik
Vi ENOE I
mmo&m@ER o
" o
I BB = 4
gno X H
AN
’
9
g
O%¥ “<S o 4
# €
T i
mEE rEE I
i= T
ase 370 @
V50
a
2 :
ool od 1880 |
12026181 LLOLGLPLELTH LLOL 6 A®F\®v IMWY
m U <omm U m U ot0 O|0+—10 O[440 V62
Ly BT LEE o10 B « OfO OO |t |wsz OfO[NNY EE Oy Ly
BENGHHE @
01010 EEvihmyinmau [O1OlOr—O [O701 90V
XL A B0 G N B BT T H M o rO1O|LHY1S
o1o el FH R
o0
[e)[e;;
010|001 k=24
010 |01

FHHKL




HARG

Electric system

FD20,25,30RTC4-Y2

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A30C2-20002 Z i Battery 1
2 A30DF2-10100 NEHRHELEE  Panel 1
3 GB/T823 RN IBETMS X 12 Screw 10
4 Y25D2-60100 POER$z 9% 4WD control switch 1
5 A15G2-40200 HiZH4&4T Front combination lamp 2
6 A35K2-40200 —f4)8T Rear lamp 2
7 DT04G-LTD152 R Caution light 1
8 A30DA2-80800 Ja BT 4% Tail light adapter 1
9 A30BN2-80200 IEMGHI G142 Cable 1
10 A4512-80900 G128 Cable 1
11 A30C2-80900 DLk Fuse 1
12 Y25D2-80100 A2 Vehicle harness 1
13 1807 HHFL77 strapping tape 15
14 T20G2-60500 5% Brake switch 1
15 A30C2-60500 H| g5 35 Reversing buzzer 1
16 GB/T5783 B2HM6 X 20 Bolt 1
17 GB/T96.1 K#PE6 Washer 2
18 GB/T93 6 Washer, lock 1
19 A450A2-60700 FHRLTIFIG Key switch 1
20 A30C2-90100 USB7 H, I USB Charge interface 1
21 DT09G-DLI124ED | H MU\ Horn 1
22 GB/T5783 IZF:M8 X 20 Bolt 1
23 GB/T97.1 P48 Washer 1
24 GB/T93 #1448 Washer, lock 1
25 Y25B2-60100 HETFFR  Integral switch 1
26 A30DA2-70200 M1 Combination 1
27 T20A2-50500 MHIEALEES Oil temp sending unit 2
28 A30DA2-50200 PR AL % #S  Fuel sensor 1
29 GB/T823 T FHE NS IRETMS X 12 Screw 5
30 Y25C2-60200 FEIHF%  Wiper switch 1
31 T20KL2-60200 Ve IR Wash switch 1
32 A30H2-82300 B EFERLRR Cab harness 1

215




-Y2

25,30RTC4

FD20,

Vehicle harness

LR

o| e |
®© UXelv[s]o]«]s]6]or ®
1= &5

[ eni-izora]  Fi [®o0.8z-szord]  F&
(8 Z-Areozra[F BT [8HI [ 128 €l0LrAF B arEary]

(SR ECEsEd

€90-ceorag- |
12-€9-€ 10 AfEH[aH]

[o02o-rzora] =] |
To-2-190Zra| F i w7 ary

[i-tooiz]_m] ]

SFH R

c_ Z
Q a
S =}

e

s-revralEs

_ QS 1EVr Q=]
[ go.gsseora] Zw ] SN-OWT7 i L A0 Fi[ I ]
(e elorde i HaH] B

€-0/7726
T1075061¢]

=
7 00O0K]

|

e

8 @ 5
I N

\|
R [eociordedony —— SEFEEE M
ST TREED

M=
oSk m 1)

[ eo-rioral £ |

FF-€9-1€0r Q[ Y, TreEH]] —m@sD
&
= 0 3@
e () @gzratd G €D

asn . @
[ coaceoragm |~ ¢ '8 0s 8l M

L M

3 )

oL e L] - T
=R W] LB ; D

[Feevo-ceosrae B meEny (ED

€ >>aﬂ
[ doroware = MEED
SN-9N77 85 L 79— Fits B T ZmU

216



—{
®:

&

E

- @ e
%
2

217

@aﬁm L
@am% g
AMWVE% = EE=2
]
XHLLE
SR L,\\/\\r
FiEiE
RElE
— )
a ot
N L raa—mn
A -
ivops KNV
_ of e
- -y
< (V0B) % r s
C (V09 HEE % oL i
OO 15
T - L
=2 - o
P
BE [ o1
() ZaNe 9 i
on esdv S = et
o 200V ¥ B = 2t
V) OOV € FE I
N Isdv ¢ =
- aND b : ”
20 . SR
A . ° o
F M s
AL
Pt N
= =
= Il
: :
HO [eeNe}
g 4 M 289999 269 _
r v [ofo Fe (1 [ @ e ooFk:d] Ol 1
| i = @ _®_ _®_ rMWY erL & a5 1!
MM | “ OfoF 5 ¥ G uRREY Mz imwﬁm@ivmﬁ.é%@ me_ 3| 1 FC €21 Bz -+t B+ -c2 L o0 O —OL ey oo i ®|
Lo LEEE LEe oz | O—Ofre| ¥ e A S & & [ 1 lss@Ese | 81222 L1 | O1010| OO v otofolz] ! wEe wEx P
> - 58 S vvvsdmeaNNEOEE NNV VY ta
\T\n ot Y Q) £ EugsaEyEANYYANSE VY oEs sl
|||||||||| _ N O W ESD 00 SOW "
S — TRV MOVl y DV 1 Uy DOYI DY MOy 0 it
¥ e Fa e [Z8Y 9231 BZ) ceX 82 8YM vPM 0SM ZbM EEM 623 Sk 9 an OtO10 (LA
zél\v w 808 it O10[ B9
/ . O10 O10|  [oriqezs:
__I\ LPIVV o v o vl || o v [[OvViIATAA OTOT0[010] |t
O sid | |s1am |[siadal ||ooa dasd YHTHFD
ity



HARG

Electric system

FD20,25,30RTC4-DS1

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A30BN2-20100 & Hjth  Battery 1
2 A30DL2-10100 X R HEEE  Panel 1
3 GB/T823 T FAE NS IRETMS X 12 Screw 4
4 A30DA2-40100 AiZH4A%] Front combination lamp 2
5 DT04G-LTD152 #RIT Caution light 1
6 Y25D2-60100 DUBREE < 4WD control switch 1
7 A30DL2-80200 IEM IR G Z  Cable 1
8 A30DL2-80300 M5 28 Cable 1
9 T20G2-20100 IEARARISE 22 65 Fuse box 1
10 Y25E2-80100 AL Vehicle harness 1
11 1807 HH4L+7 strapping tape 15
12 T20G2-60500 527  Brake switch 1
13 A30C2-60500 {8]4- 0419 28 Reversing buzzer 1
14 GB/T5783 IEFEM6 X 20 Bolt 1
15 GB/T96.1 KHJE6 Washer 2
16 GB/T93 6 Washer, lock 1
17 GB/T6170 IZREM6 Nut 1
18 DT09G-DL124ED | HH|J\ Horn 1
19 GB/T5783 1ZFMS8 X 20 Bolt 1
20 GB/T97.1 P48 Washer 1
21 GB/T93 #1248 Washer, lock 1
22 Y25B2-60100 HAEH K Integral switch 1
23 A30DL2-70100 HAH1XFEK  Combination 1
24 A35K2-40200 =8 T Rear lamp 2
25 T20A2-50500 TIEAEREEE Oil temp sending unit 2
26 A30DA2-50200 PRIMAE B AS  Fuel sensor 1
27 A450A2-60700 FHRLTFE Key switch 1
28 A30C2-90100 USB7t H. 1 USB Charge interface 1
29 A30AB2-60100 JniE 2% Accelerator 1
30 A30DL2-60100 SCR #1241 EF4: Manual prohibition of regeneration | 1

218




—{
®:

&

E

- @ e
%
2

219

@aﬁm L
@am% g
AMWVE% = EE=2
]
XHLLE
SR L,\\/\\r
FiEiE
RElE
— )
a ot
N L raa—mn
A -
ivops KNV
_ of e
- -y
< (V0B) % r s
C (V09 HEE % oL i
OO 15
T - L
=2 - o
P
BE [ o1
() ZaNe 9 i
on esdv S = et
o 200V ¥ B = 2t
V) OOV € FE I
N Isdv ¢ =
- aND b : ”
20 . SR
A . ° o
F M s
AL
Pt N
= =
= Il
: :
HO [eeNe}
g 4 M 289999 269 _
r v [ofo Fe (1 [ @ e ooFk:d] Ol 1
| i = @ _®_ _®_ rMWY erL & a5 1!
MM | “ OfoF 5 ¥ G uRREY Mz imwﬁm@ivmﬁ.é%@ me_ 3| 1 FC €21 Bz -+t B+ -c2 L o0 O —OL ey oo i ®|
Lo LEEE LEe oz | O—Ofre| ¥ e A S & & [ 1 lss@Ese | 81222 L1 | O1010| OO v otofolz] ! wEe wEx P
> - 58 S vvvsdmeaNNEOEE NNV VY ta
\T\n ot Y Q) £ EugsaEyEANYYANSE VY oEs sl
|||||||||| _ N O W ESD 00 SOW "
S — TRV MOVl y DV 1 Uy DOYI DY MOy 0 it
¥ e Fa e [Z8Y 9231 BZ) ceX 82 8YM vPM 0SM ZbM EEM 623 Sk 9 an OtO10 (LA
zél\v w 808 it O10[ B9
/ . O10 O10|  [oriqezs:
__I\ LPIVV o v o vl || o v [[OvViIATAA OTOT0[010] |t
O sid | |s1am |[siadal ||ooa dasd YHTHFD
ity



HARG

Electric system

FD20,25,30RTC4-DS1

Fr 5 5 T AT 44 FR o HE
Item Part No Description Q’ty Remark

31 A30DL2-60200 2% 1 F4: No regeneration 1

32 F30B2-60102 TUHE Frame 2

33 A30DA2-80800 Ja BT #5524k Rear tail light adapter 1

34 A15R2-60300 F-#|5h7 2% Hand brake switch 1

35 A30C2-00803 SUFEFFIGERLL Connecting line 1

36 A70S2-00900 A5 FF5¢ Emergency stop switch 1

37 A30C2-00804 SUSIT R IEHLE Connecting line 1

220




,25,30RTC4-DS1

FD20

Vehicle harness

LR

25¥S0v82c6 1 [4d/8

9910-2+-290}

|euiwua) pareld [Hosos|

7

(ve]se[92[X] 82[ 62] o€ )

NEEER

0.97-6gora] _La] |
[Fe-g'Z-€roirafr@ma(aHy

Vs

it @

[_esa-zeoraze] ]
[Fz-g9o-erozraEHan

i

o [fe7ZHSe]dNY
1—¥9192Z] [Fe=8Z-Are0LrafF & Bl

12-2- 120/ Q[ &2 [aHy]

059
2
002 oSk o5 0s ogh
3
4 g
ooz[_€98-teord] Fwi[ |

E H

66 -

§ =4

V12~ 1202 A v Trg]aH. % 0

+2-S'6-¥e20Lra [FIBE —| aHL| E*W.ﬁﬂ@

WEEE
ooz —zw] ]
Oz e

T (e e

=

01zl L] I
I 1 PP

+aWEHY, (T

[ Sereeral ] | g
1z e-teoerarEmeEH] @ T2 @m‘wwﬂ
. ¥

G'g-tierd
H1-5e-180eraE7 BT [(Eomzee v Zml )
(CTrozs0ere}s 10| 0oAY

I

2—2SEVLH] Je|dNV

£9a-ceord[£m] |
[ ICERCIIOIY 2] KT

221



f b

T

222

= @ . L @
@ it i @
@ s g ®
m_wv 12 sy @
2qu W | |
L, =
icdND 9
(R = =
_ | AeLHvOZ BBE o 1oon ¢ — M
AA - LAND | i
EEYER o~
o ©)
Yo—
N - — a
M ﬁo FEEE B
—— #
N 0
L. i =
= \Hmuu i
[a4 2RHET
() = = I (N A A (N 1 I I I =
N Te e
P [T g
- o
(\} = o
= J 5
Q T
a) wFEE
e
H% 8RR 292229
m . 4 . [ole = T AN 2 oo = .
[} i IAWT L%TF%T, Ofolex . . ofo|_[ofFo[ ] = |
+~ m 14T [$EE @mw\Lﬁ OOl - ¥ OFOtO| OO 1Y !
n YHHY 22 =% AR Rt H El
AR > . o v o
(022828 ¥
QAN L Slol 1=
4 o o0 o0 | Wz
zél/v . — ofofolofol T+
_\ B EHURKL
:/ 3}
)
B m



HARG

Electric system

FD20,25,30RTC4-KMS17

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A30C2-20002 Z i Battery 1
2 A45P2-10100 XA figs & Panel 1
3 GB/T823 AN IBETMS X 12 Screw 10
4 Y25D2-60100 VUBRAZE 9% 4WD control switch 1
5 A30DA2-40100 AIZH4A%] Front combination lamp 2
6 A35K2-40200 — {1247 Rear lamp 2
7 DT04G-LTD152 ORI Caution light 1
8 A30DA2-80800 J& AT #6BE4% Tail light adapter 1
9 Y25F2-80200 IEMR G4 Cable 1
10 A4512-80900 ARG 28 Cable 1
11 A30C2-80900 Ose% Fuse 1
12 Y25F2-80100 BHLLH  Vehicle harness 1
13 18074 HHFL77 strapping tape 15
14 T20G2-60500 JHIfE ¢ Brake switch 1
15 A30C2-60500 R 421805 2% Reversing buzzer 1
16 GB/T5783 I2F:M6 X 20 Bolt 1
17 GB/T96.1 KHJE6 Washer 2
18 GB/T93 ##6 Washer, lock 1
19 A450A2-60700 FHRLIF R Key switch 1
20 A30C2-90100 USB7t H 1 USB Charge interface 1
21 DT09G-DL124ED | HW|W\ Horn 1
22 GB/T5783 IZFM8 X 20 Bolt 1
23 GB/T97.1 “F-#48 Washer 1
24 GB/T93 I8 Washer, lock 1
25 Y25B2-60100 HAETFL  Integral switch 1
26 A30DA2-70200 H414FE  Combination 1
27 T20A2-50500 THEAZIEES Ol temp sending unit 2
28 A30DA2-50200 PRIMAL & 2S  Fuel sensor 1
29 GB/T823 TRl SIS ETMS X 12 Screw 5
30 A30AB2-60100 T 2% Accelerator 1
31 A30AB2-60200 T4k 2% Preheating relay 1

223




30RTC4-KMS17

b

25

b

FD20

Vehicle harness

LR

[ FwrEEr]1ee 2Er00a [HHEala

TwEE w

Waz# Waz

X €@

]
Q)

T

126 9-120LrQ| F e

1-0L128e
1-08028¢|

[

LRE

[ =]
S

€-0///26-1] X
1102506 }2g[FEm0]

[6oA]

¥EERE wH

IO

21

12-€9-€10IaFEHgH]] 6——

[=Tos]
[z

3 [ (=) [ (] [




ARG

Electric system

s

Q01

3

FHLEE

2 |BES
N | DY

G-
e g

FEERE

o PR ooy

Wmﬁ 2]

94N
R
rin | s

——=pi[EEE03

D
E]E]E)[E OB BEEEREE @[E[g

[k

g

)

RBEHEE

On [eewminesal
[EEE
on | wEEy
BB i

[§

|
el

25,30RTC4-S2/S5

O sy ™

ENEEES]
A

3 =2
EM

FD20,

2] 2]

o) ool lel o) lglls e

oy LERE LERAM LHBY  BOVE WIR il

EEEED |5y e [ 43 @

1O o0

Hr lgllgllg)

woE | ¥ WL EWREY

g0
[ of
o ofot

tof

04 i

Q?Q
O[0]0

[

o

st (inTlon

1O[ 0V i 1
g0 O1—1010 ! 1

L e ARG
X

Lpegsy

OO (440
Ofo[ [ Juss

1
T _ u
R Ly sefoslel Y

R YEW___SEE

o[d[o[o[o]o[o[d]o

Q
olo[ [olol [olo

225



HARG

Electric system

FD20,25,30RTC4-S2/S5

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A30C2-20002 ZHjth  Battery 1
2 T2012-80200 IEMRH G2 Cable 1
3 A4512-80900 bk G128 Cable 1
4 T20G2-20100 PR 2255 Fuse box 1
5 A30DA2-50200 PRIMAL % ES  Fuel sensor 1
6 A15G2-40200 HIZHA4T Front combination lamp 2
7 A30DA2-80300 JE kT ¥ 4% Rear light adapter 1
8 A30DA2-80200 PTREELE R Wire harness for roof guard 1
9 A30DA2-70200 HAEIXFE  Combination 1
10 A30DA2-60100 HETFFR  Integral switch 1
11 DT09G-DL124ED | H"|W\ Horn 1

12 GB/T5783 HEHMS8 X 20 Bolt 1
13 GB/T97.1 “F-#48 Washer 1
14 GB/T93 JR8 Washer, lock 1
15 A30DF2-10100 XZEHRHLEE  Panel 1
16 GB/T823 RN IBETMS X 12 Screw 4
17 A35K2-40200 —fEJ] Rear lamp 2
18 A30C2-60500 BN 28 Reversing buzzer 1
19 GB/T5783 B2HM6 X 20 Bolt 1
20 GB/T96.1 K#JE6 Washer 2
21 GB/T93 #1446 Washer, lock 1
22 GB/T6170 B2REM6 Nut 1
23 DT04G-LTD152 #ORIT  Caution light 1
24 T20G2-60500 i ZHF5<  Brake switch 1
25 Y25G2-80100 R W Vehicle harness 1
26 18074 HHFL77 strapping tape 15
27 DZ03G-R1/2SY THRAE S Oil temp sending unit 1
28 T20A2-50500 KIEARIES  Water temperature sensor 1
29 A30DA2-60200 FHRETFIE Key switch 1
30 A30C2-90100 USB7t B 1 USB Charge interface 1

226




ARG

Electric system

s

Q01

3

FHLEE

2 |BES
N | DY

G-
e g

FEERE

o PR ooy

Wmﬁ 2]

94N
R
rin | s

——=pi[EEE03

D
E]E]E)[E OB BEEEREE @[E[g

[k

g

)

RBEHEE

On [eewminesal
[EEE
on | wEEy
BB i

[§

|
el

25,30RTC4-S2/S5

O sy ™

ENEEES]
A

3 =2
EM

FD20,

2] 2]

o) ool lel o) lglls e

oy LERE LERAM LHBY  BOVE WIR il

EEEED |5y e [ 43 @

1O o0

Hr lgllgllg)

woE | ¥ WL EWREY

g0
[ of
o ofot

tof

04 i

Q?Q
O[0]0

[

o

st (inTlon

1O[ 0V i 1
g0 O1—1010 ! 1

L e ARG
X

Lpegsy

OO (440
Ofo[ [ Juss

1
T _ u
R Ly sefoslel Y

R YEW___SEE

o[d[o[o[o]o[o[d]o

Q
olo[ [olol [olo

227



HARG

Electric system

FD20,25,30RTC4-S2/S5

Fr 5 5 T AT 44 FR &= HE
Item Part No Description Q’ty Remark

31 A30C2-40200 JEH&XT Rear lights 1

32 A30C2-00801 SUFIFRIERELL Connecting line 1

33 A30C2-00802 ST I RIEREL Connecting line 1

34 A70S2-00900 E 2 W I I¢ Emergency power off switch 1

35 A30DA2-80800 Je T 434 Rear tail light adapter 1

36 A30DA2-40100 HIZH5%] Front combination lamp 2

228




EIE

,30RTC4-S2/S5

25

b

FD20

Vehicle harness

LR

BEYRY

® (ve[se[9e[Xez

Se)

®

=022

L—Y919LL[% 7

B

B

ST o

o

il

® &

SNy TN

001 |00}

[so.zzziora & |
TI-2-120.rafe v/ aefan]]

5

[ =]z
S 24

o

R

[e9azeorafEm] |
1€ 9E 0L | EHY

FELEdE

! @D

EITHER

FRyER

0SHE
FHREE

[esaemraza] |
[EeseiozazA[]

[Trsozy

229

.%9:



AR

SCUTCHEON

230



21

25

Z
———!
2 4|

o

e
=

R Sy
LSS —
e ————
% —t
g

231

16



N

Decal
JF5 F5 T A A4 PR o #E
Item Part No Description Q’ty Remark
1 GCI10040 “GOODSENSE” (1)  Decal 2
2 GCI0001 AN EARR Decal, safety 2 M fhomeland
- GCIYO053 ZAbRENM  Decal, safety 2 4h Hlgo abroad
GCI10022 CEbpil  Decal 2 41 Fgo abroad
4 GCI0014 i MmARkE  Decal,sling 2 % Hlhomeland
- GCIY066 EMFR  Decal,sling 2 [# 4t F go abroad
5 GCl10028 “20” 8 Decal 2 2t
- GCI10029 “25” T4t Decal 2 2.5t
- GCI0030 “30” Fff Decal 2 3t
6 GCI0499 “Goodsense,goodlife” (k)  Decal 1
7 GCI01128 & Fh T R FF 9 Power switch logo 2
8 GCI0005 JRBNHTA B 240 Decal,caution 1 M flhomeland
- GCIY057 JO SRR & B4 Decal,caution 1 [% 7} Fgo abroad
9 GCI1127 VU B8 Y 2= Rough terrain forklift decal 1
10 GCI0103 “HEHEXE” THF Decal 1 4 Flhomeland
- GCI0709 “GOODSENSE” Decal 1 4k Fgo abroad
11 GCI0008 mEeMbr#  Decal,fuel 1 P23 homeland
- GCIY060 InSE PR Decal,fuel 1 %M go abroad
12 GCI0013 ¥R Z et Decal,tyre safety 1 P Fihomeland
- GCIY065 IR % tr i Decal,tyre safety 1 4k H go abroad
13 GCI0278 HESAE 22 4 A5 Exhaust pipe safety signs 1 " Hlhomeland
- GCIY277 HEAE %2 4 Fr i Exhaust pipe safety signs 1 4k H go abroad
14 GCI0010 T i #5 ff Decal,adding hydraulic oil 1 P Fhomeland
- GCIY062 JINE s 3 # # Decal,adding hydraulic oil 1 [ 4 Fl go abroad
15 GCI0016 251 EHENT 1454518 Decal, padlod mast space | 1 M Hhomeland
- GCIY068 2 RN 14452 ] Decal, padlod mast space | 1 41 Flgo abroad
16 GCI0017 &5 F Decal,notice thumb hand 1 M Flhomeland
- GCIY069 7 EEAGF  Decal,notice thumb hand 1 4hH go abroad
17 GCI0712 WHAT AT U E L Name plate 1 M Fflhomeland
- GCIY713 N PRF 1l B 20 285 Name plate 1 4k go abroad

232




21

25

Z
———!
2 4|

o

e
=

R Sy
LSS —
e ————
% —t
g

233

16



N

Decal
JF5 F5 T A A4 PR o #E
Item Part No Description Q’ty Remark

18 GCIY273 PeliEE kR Read instructions warning

19 GCIY272 FATEA R Fasten seat belts wamning logo | 1

20 GCI0121 P RH Warning logo 1 P Flhomeland
- GCIY125 b bRiN Warning logo 1 41 Hlgo abroad
21 GCI0726 147 28R R2t Decal,lubrication chart 1| 2ty i homeland
- GCIY727 B 28 bRR% 2t Decal,Tubrication chart 1 2t[E 41 go abroad
- GCI0728 B faj B 265 f92.5t Decal,Iubrication chart 1 2.5t[E Py Fihomeland
- GCIY730 4 1 265 92.5t Decal,Tubrication chart 1 |25t/ go abroad
~ GCI0730 B faf 28 bR 3t Decal, Iubrication chart 1 |3ty Hhomeland
- GCIY731 B fuf HH ZE AR 3t Decal,Iubrication chart 1 |3tEl4MHgo abroad

22 GCI0412 FRIFFR Decal 1 4 Flhomeland
- GCIY411 FARIFRH Decal 1 4N go abroad
23 GC10407 4% T A Decal Parking brake adjustment| 1 7 Filhomeland
- GCIY275 N %A EF A Decal, Parking brake adjustment| 1 41 Hlgo abroad

24 GCI10004 A ZIUAI PR Decal 1 P4 Flhomeland
- GCIY056 i 2 FR % Decal 1 [ 41 go abroad
25 GCI0003 THTE 2 4t K brkE Decal,Iubrication chart 1 M Flhomeland
- GCIY055 THIE R4 bRk Decal,Iubrication chart 1 4}l go abroad

26 GCI0009 B % Wik % Decal,antifreeze liquid 1 P Ffhomeland
- GCIY061 B % Wik % Decal,antifreeze liquid 1 [ 41 H go abroad

27 GCI0012 KR % 4 FR i Decal,fan safety 1 P flhomeland
- GCIY064 KB % 4= k8 Decal,fan safety 1 [ 4} Ff go abroad

28 GCI0409 2% 117 AbrAY Ban manned sign 1 M Flhomeland
- GCIY410 2% 1F# PR Ban manned sign 1 41 go abroad

234




STARKE MATERIAL HANDLING GROUP ‘
402 Allanburg Road « Thorold, ON L2V 1A4 . Canada ‘* \

° : N\ |
TOLL FREE 877—435—4352. . ECOMA X X
www.starkeforklift.com « info@starkeforklift.com

| —






